o

00
000

S

000
s
= o
o ° o 0 ©
o
o
- o ©
o o ©
o o
B
o
%0
[
2
T
|~




SHANTUI



= EH SHANTUI

SD16 SD16E SD16L

FOREWORD

This atlas includes the general parts and special parts of three models of bulldozers—SD16,SD16E
and SD16L.

In the list of parts of this atlas, if there is no specification in the “Applicable models” field, it would mean
the parts and quantities listed are applicable to all the three models; and if specific models are indicated
in the “Applicable models” field, it would mean the parts and quantities listed are applicable to the models
indicated only.

See list of the engine's parts for details about the engine's parts.

Parts increased or decreased due to product improvement will not be notified separately. We are sorry
for the inconvenience.

W TREAMAR D B BR 2 7 |



SHANTUI

Fig. 16Y-41-001 V1.0

FEIERIR
Optional Shoe

Bk [ &
Single Grouser 560mm WlDE Single Grouser 510mm WIDE
& 2
610mm WIDE SR
] Heavy Duty
660mm WIDE
\ s
=i 5] =& 8 HFL
Trinle Grouser ~ 460mm  WIDF Triple Grouser 510mm WIDE  With Hole

ZHEM

NO. PART NO. PART NAME QTY | MODEL

OA | 16Y-41-00000 (s10mm)  trackass y 2

— 1A | 8203-MA-001511 track shoe 37
: ¢} 16Y-41-A1000 (s60mm)  trackass y 2
1B | 8203-MA-001561 track shoe 37

: 0C | 16Y-41-A3000 (s60mm)  trackass y 2
1C | 8203-MA-001661 track shoe 37
2 8190-MA-00063 bolt 148
3 8216-MA-00064 nut 148

4 8203-MJ-00011 link,track L.H 37

5 8203-MJ-00021 linktrack R.H 37

6 8203-MA-00031 bushing 36

7 8203-MA-00051 seal ring 72

8 8203-MA-00041 pin shatt 36

9 8203-MA-00032 bushing,master 1

10 | 8203-MA-00053 seal ring 2

1| 8203-MA-00042 pin shaftmaster 1

FIG.

V1.0

NO. 0A,0B...
1A1B...

0A,0B...

PART NO.

PART NAME

QTY

MODEL

NUMBER

- 001

Wi TR AR AR



= EH SHANTUI

B IR B BB «ovvvee e 1
ENGINE RELATED PARTS ..ottt ettt ettt ae e, 1
W10 BRI ZRZE B R 1o vvreeer oo eeeeeee e eeee e eeeeeeeees e e e ee e ee e ee e eseaeeeseeseerens 2
WD10 ENGINE MOUNTING AND ATTACHMENT .....vooveeveeeeeeeeeeeeeeeeeseeeneenens 2
S5 Y A €1 <) OSSN 4
FLYWHEEL HOUSING ASS'Y (1/3)..veiveeeeeeeeeeeeeeeee oo 4
ST Y A <) TN 8
FLYWHEEL HOUSING ASS'Y (3/3).-veeveeeeeeeeeeeeeeee oo eeee e e seeeseesseesseeeees 8
e = T 12
RADIATOR PIPING ... oo eeeeee e ee e e e e s seeesseessons 12
BOBRGREEERME e 14
RADIATOR MOUNTING PARTS ... reoeeeeeeeeeeeeeeseeeeeesee e e s eeeessesseons 14
= OO S 16
FUEL TANK ..ot ee e ee e ee e es e s ese s sseees st eesseseeeeseees s easens 16
= SO 18
LTI =111 N OO 18
TR E ¢ = SO 20
FUEL CONTROL LEVER ... e oo see e seee e 20
TR L € = SO 22
FUEL CONTROL LEVER ... ovooeo oo eee e e eeeseens 22
TBEEI M e+ ve e e e e e e et e e e ettt 24
DECELERATOR PEDAL......cveevee oo eeeeee e eee e eee e s seeesssssens 24
SCLL B AALZZZEB A o vvveveeeeee e e eee e e e e e ee e eee e es e eeeeeseeeens 26
SC11 ENGINE MOUNTING AND ATTACHMENT ....cvoeveeeeeeeeeee oo 26
BT Y A <) T 32
FLYWHEEL HOUSING ASS'Y (3/3)..-vevveeeeseeeeeeeeeeseeesseseeeseseeseesssssseessesseons 32
e OO 36
RADIATOR PIPING ..voveoee e seee e eeeeeeeeseee s eesesees s ess s eseseseseseessesssens 36
BRI oo e ettt ettt 38
RADIATOR WIND BREAK ... oot eeeeeeeeee oo eeee e seees s 38
= TSRO 40
FUEL TANK ..o ee e e st eeeeeeeeees e 40
= SO 42
BT =111 N c TS 42

LWLt TRV B ERAE 1l



SHANTUI SEEM

BT TEER DA ettt ettt e et n e s 44
FUEL CONTROL ...ttt ettt ettt 44
T TER I e vttt ettt ettt ettt et et et et e et 46
FUEL CONTROL ...ttt sttt st 46
DR - ST T TR TR TR TSP 48
DECELERATOR PEDAL ...ttt ettt 48
Lo 23 51
DRIVE SYSTEM ... e e 51
T T B BB TSI oot 52
TORQUE CONVERTER HOUSING ...ttt e, 52
LT e TR 54
TURBINE AND STATOR ASS'Y ...ttt 54
B B I T BT ot cee et e et e et e et e et e et et e st et e et e et e et et et et e et e et e et et e e e e e e et e et e st et eaeans 56
TORQUE CONVERTER SUCTION PIPE.......cccoiiiiieeeeeeeeeee e, 56
5 58
VALVE ..ot ettt ettt ettt 58
ETSBIZR B v eveeeeeee et et e ee e et et et et e et et ettt ettt e, 60
OIL SCAVENGER PUMP ASS'Y ...ttt 60
T a8 BB R ettt ettt ettt 62
UNIVERSAL JOINT ASS'Y oottt 62
B R R oo ettt 64
TRANSMISSION CASE . FRONT ...ttt ettt 64
B B B D BT oottt 66
TRANSMISSION REAR CASE, REAR .....coiieieeiie ettt 66
BT BT B oottt ettt ettt e et 68
FORWARD CLUTCH ...ttt 68
B B R B R oottt 72
BACKWARD CLUTCH. ...ttt 72
B BT B et 74
AST CLUTCH ..o ettt e, 74
B o B RE it ———————— 78
2ND AND 3RD CLUTCH ...ttt e, 78
DI TR oottt ettt ettt ettt e, 80
BEVEL GEAR AND SHAFT ...ttt ettt 80
B 0] B B oottt ettt 82
STEERING CLUTCH ..ottt 82
R BT T3 oottt ettt et 84

Wi TR AR AR



= EH SHANTUI

BRAKING BOOSTER ...ttt ettt n e e 84
B S B R ZE B oottt ettt ettt 88
BRAKE BAND AND LINKAGES ......oviioeee ettt 88
I T 1T 90
FINAL DRIVE CASE AND SPROCKET WHEEL .......cvovieiieeeeeeeeeeeeeee e 90
A RN FETIEELE oot 92
FINAL DRIVE CASE AND SPROCKET WHEEL .....c.ooveieeet oot 92
BB T T oottt ettt ettt ettt ettt 94
FINAL DRIVE GEAR ...t ee oottt ettt ettt ettt en s 94
BRI et ettt ettt ettt et 96
FINAL DRIVE GEAR ... oottt ettt ettt en s 96
AN ERMTIEEZR oottt 98
FINAL DRIVE AND WHEEL HUB .......viiiuiiieeeee ettt 98
I o= RS 100
FINAL DRIVE AND WHEEL HUB ........ooviviieeeeeeeeeee e, 100
T ] BB B oottt ettt ettt ettt 103
TRANSMISSION CONTROL SYSTEM ..o 103
BT T I ettt ettt ettt ettt ettt ettt 104
GEAR SHIFT CONTROL ...ttt ettt 104
B B AT ettt ettt 108
STEERING CONTROL LEVER ...ttt 108
B R AL <ottt ettt ettt ettt e, 110
BRAKE LOCK LEVER ..ottt ettt et 110
] BT B IR ettt et ettt ettt ettt et e et e ettt 112
BRAKE PEDAL ..ottt ettt ettt 112
B ] I BT TE AT oottt ettt ettt 114
STEERING BRAKE LINKAGE .......ooveteeeet oottt ettt e, 114
G k== T 116
TRANSMISSION PIPING ...ttt ettt n e 116
B B B ettt 118
TORQUE CONVERTER PIPING .....oovitiieeeeeeet ettt 118
S R B B ettt ettt ettt 120
OIL COOLER PIPING ...ttt ettt 120
BE T IR <o eeeee e et e et e et ettt e e et et e ettt ettt e ettt e et e, 122
TRANSMISSION CONTROL VALVE ...ttt 122
BE T IR <o veeeeeeeeee et et et e ettt e et ettt ettt et e e e e e et et e et e et n e n e, 124
TRANSMISSION CONTROL VALVE ...ttt 124

W TREAMAR D B BR 2 7 Vv



SHANTUI SEEM

B B H 2 ettt ettt ettt ettt et e et e n e et 126
TRANSMISSION CONTROL VALVE COVER .......oveieeeeeeoeeeeeeeeeeeeeeeeeeeen, 126
B IR I AT oottt ettt ettt ettt 128
TRANSMISSION CONTROL VALVE LEVER ......ocoioiieeeeeeeeeeeeeeeeeeeeeeen 128
ST ettt ettt ettt e e ettt et 130
LUBICATING VALVE ...ttt ettt ettt ettt 130
B TS B ettt ettt ettt ettt 132
SHIFT FINE FILTER ..ottt ettt et ettt neeen e 132
BT T I ZR et veee ettt ettt ettt ettt ettt ettt et 134
GEAR SHIFT OILPUMP ...ttt 134
B () B B B B oottt et ettt ettt 136
STEERING CLUTCH PIPING ..ottt oottt en e 136
e e e k= ST U TR U TR RUROR TR 138
SWITCHING VALVE AND SAFETY VALVE PIPING......ccooieoieeeeeeeeeeeee, 138
S BRI B oottt 140
OIL COOLER PIPING ...ttt 140
S R B ettt ettt ettt 142
OIL COOLER PIPING ...ttt ettt ettt eren e 142
B[R] S 2R v ve et eeeee e et ee et et et et et et ettt et ettt ettt ettt ettt et ettt ettt ettt ettt 144
STEERING PUMP ...ttt ettt ettt 144
BETA] I et ee et e et e ettt et ettt et ettt ettt et et e et e et e et e et 146
STEERING VALVE ... oottt ettt ettt 146
B R B ettt ettt ettt ettt ettt ettt ettt et 150
SAFETY VALVE ...ttt ettt ettt 150
B B et 152
COOLER ...ttt ettt ettt et ettt 152
B T B B oottt et ettt ettt 154
PRESSURE MEASUREMENT PIPING ......coooviiieeeeeeee oo 154
T RE R I oo, 157
TRACK MECHANISM ... e e 157
B B ettt ettt ettt e n e 158
TRACK FRAME ASS'Y ... oottt et et ettt 158
B e 0 ettt ettt 160
TRACK FRAME ASS'Y ..o oottt ettt ettt 160
B e 0 ettt 162
TRACK FRAME ASS'Y ..o oottt ettt 162
B e 0 ettt 164

Vi

Wi TR AR AR



= EH SHANTUI

TRACK FRAME ASS'Y ...ttt e e e e e e 164
T R PP 166
TRACK FRAME COVER .....ooiiiiiiiiiiiiieeeeeeeeee et 166
yo= 2 R PR 168
TRACK FRAME COVER .....ooiiiiiiiiiiiieeeeeeee ettt 168
B e ettt e e e e e e e e e e e ——————————aaaaaans 170
TRACK FRAME COVER ......outtitiiiiiieeeeeeeeeeeeeee et 170
T S D B it e e e e e e e e e e e e e e —— bt ——————aataaaaaaaaaaaaaaaaaaaaas 172
RECOIL SPRING ......ooiiiiiiieeeeee ettt 172
L SRR 174
FRONT IDLER ..ottt 174
D e e e a e e e e e e e e e e e e e e e 176
CARRIER ROLLER ...oitiiiiiieeeeeeee ettt 176
LR A= O PPPPUPPPPPURTRR 178
TRACK ROLLER ... .t a e 178
B L= PPPPREPPPPRRTRR 180
TRACK ROLLER, DOUBLE FLANGES ... 180
il 182
TRACK AS S Y .o a e 182
B o 0 Bl ettt e e e 184
TRACK AS S Y . 184
B T Jo 3 ettt ettt e e e e e e e e e e e e e e e e e e e —————————rataaaaaaaaaaaaaaaaaaaaaaaaanaaaararaaes 186
TRACK AS S Y i e a e e e e e 186
EHUZEIEBERIEE oo ene e 189
MAIN FRAME PAR T S . e 189
L S T e ——— 190
MAIN FRAME AND STEERING CASE.......oovviiiieeeieeeeeeeeeeeeeeeeeeeeeeee 190
o RSl o v RO 192
L S AT e 194
MAIN FRAME AND STEERING CASE........oovviiiiiiiiiiieeeeceeec, 194
L S AT e ————— 196
MAIN FRAME AND STEERING CASE........ovvviiieiiieeeeeeeec 196
L S T T e ————— 198
MAIN FRAME AND STEERING CASE........oovviiieiiiieiieeeeeeceecce 198
L S T e —————— 200
MAIN FRAME AND STEERING CASE........ovviiiiiiiiiiiieeeeeeeec 200
L S T e ————— 202

LWLt TRV B ERAE VI



SHANTUI SEEM

Vi

MAIN FRAME AND STEERING CASE ... 202
L S T e —— 204
MAIN FRAME AND STEERING CASE ... 204
S BT L i i aaaaaaaaaaaaaaaaaaaa e 206
EQUALIZER BAR ..ottt 206
A BT L i i i e ————aaaaaaaaaaaaaaaaaaaa e 208
EQUALIZER BAR ...ttt s 208
T =S EUSUURRRR 210
FRONT HOOD ... ..ot e e e e e e ee s 210
LT L= PP 212
FRONT HOOD ..ottt e e e e e e e e e e e e s s 212
TSRS 214
FRONT HOOD ... ..ottt e e e e e e 214
T =SSR 216
FRONT HOOD ... ..ottt e e e e e e e e e e e s 216
TSR 218
FRONT HOOD ... ..ottt e e e e e e e e e e e e e eenean s 218
a1 O A [ =S EEUUPRURRRR 220
GUARD AND FRAME ..ottt e e e 220
B L Tl TR oo e —————— 222
GUARD AND FRAME ... 222
/== O A - SR UUUUUPUUU RPN 224
GUARD AND FRAME ... 224
/a1 O A I - PP U U UUUUPU RPN 226
GUARD AND FRAME ..ot 226
/=1 O A - = PP UUPUPPRRRRRRRRRIN 228
GUARD AND FRAME .....ouiiiiiiiec st e e 228
L P EEUUPPPPRPPRR 230
FENDER ... et e e e aanans 230
I P ESUUPUUPRSPRR 232
FENDER ..ottt e e e e e e e e e e e e e e e e e 232
L PSP 234
FENDER ... e e e e e e 234
L PSSO PREPPPP 236
FENDER ... e e e 236
L PP U U UPPPPUPP NSRRI 238
FENDER ... e e e e 238
L OO PSOPSOPPPPP 240

Wi TR AR AR



= EH SHANTUI

FENDER ...t se e 240
B A oo ee ettt e et e ettt 242
FENDER ...t 242
B oottt 244
FENDER ...t e e 244
BRI oottt 246
HE BEAM OF FENDER ......ovooeeeeeeeeeeeeeeeeeeeee e 246
BRI oottt 248
HE BEAM OF FENDER ......ovoeeeeoeeeeeeeeeeeeeeeeee oo 248
BRI oot 250
THE BEAM OF FENDER .......oooeooeoeeeeeeeeeeeeeeee e 250
B AR A oottt 252
THE BEAM OF FENDER .......ooeeoeeeeeeeeeeeeeeeee oo 252
B A oottt 254
THE BEAM OF FENDER .......ooveoeeeeeeeeeeeeeeee oo 254
BT AE oottt ettt 256
THE BEAM OF FENDER ......ooovooeeeeeeeeee oo e 256
BRI oottt 258
THE BEAM OF FENDER .......oooeoeeeeeeeeeeeeee oo 258
BB oottt 260
THE BEAM OF FENDER .......oooeoeeoeeeeeeeeeeeeeeeee e 260
HIARZE AR oo 262
FLOOR FRAME AND GUARD.......oooeeeoeeeeeeeeeeeeeee oo 262
BRI TE IR oottt 264
FLOOR FRAME AND GUARD..........ooeoeeeeeeeeeeeeeeeeeeee e 264
BRI TE IR oot e e 266
FLOOR FRAME AND GUARD.........oooeoeeeeeeeeeeeeeeeeeee e 266
BRI TE I E oottt e e 268
FLOOR FRAME AND GUARD..........ooeoeeeeeeeeeeeoeeeeeee e seee e 268
HIARZE AR oot 270
FLOOR FRAME AND GUARD.......ovoeeooeoeeeeeee oo 270
HIARZZ AR oot 272
FLOOR FRAME AND GUARD.......oooeeooeoeeeeeeeeeeeeeeeeeeeee e 272
BRI TE I oottt 274
FLOOR FRAME AND GUARD.......oooeeeoeeeeeeeeeeeeeee oo 274
BRI TE IR oottt 276
FLOOR FRAME AND GUARD.........cooeoeeeeeeeeeeeeeeeeeee e 276
HIARIZZE AR cvveve e eee e e et e e e e et e e e 278

LWLt TRV B ERAE IX



SHANTUI SEEM

THE PLATE OF FLOOR FRAME .......cooiiieeeieeeeeeeeeeeeee s, 278
HIARZEZEBR «.vovevevereeeeee ettt e ettt n ettt n sttt a e e en e, 280
THE PLATE OF FLOOR FRAME .......cociiiieteieeeeeeeee e, 280
HIARZEZE R «.vvevevereeeeee e ettt e sttt n ettt ettt n sttt a e e s e, 282
THE PLATE OF FLOOR FRAME .......cociiieeieieeeeeeee e, 282
L = R 284
THE PLATE OF FLOOR FRAME ........coiieiieeeeeeeeee e 284
L )= - TR 286
FLOOR FRAME AND GUARD.........cocioiieeieeeeeieeeeeeeeseeee e eneeeeen e 286
HIBRZEZE AR cvevvveveeeeeeeeeeeeetetee et et eee et et e se s et e e et et e ettt et et et e et e et tere et tene e aene 288
THE PLATE OF FLOOR FRAME ........coiiiieieeeeeeeeeee e 288
HIARZEZEBR «.vovevevereeee e et e e s sttt ettt n ettt r e e en e, 290
THE PLATE OF FLOOR FRAME .......cooiiieeeieeeeeeeeeeeeee s, 290
HIARZEZEBR «.vovevevereeeeee ettt e ettt n ettt n sttt a e e en e, 292
THE PLATE OF FLOOR FRAME .......cociiiieteieeeeeeeee e, 292
Q72O 294
BOTTOM GUARD PLATE.......cooiiiieeeeeeeeeeeteeeeee e 294
72 AR 296
BOTTOM GUARD PLATE ........oiiieeiteecee et e ee e es et en e en e 296
PIEEME (B WDI0 ETNHL) eovereeeeeeeeeeeeeeeee ettt 298
GUARD ASS'Y(WITH WD10 ENGINE)........coivieeeeeeeeeeeeeeeeeee e 298
= RO 300
GUARD ASS'Y ..ottt n e 300
Rl = OO 302
GUARD ASS'Y ...ttt n st en s, 302
Rl = RO 304
GUARD ASS'Y ..ottt n st en e, 304
Rl = OO 306
GUARD ASS'Y ...ttt s et n e, 306
== R 308
TOP COVER ASS'Y ...ttt 308
=== RO 310
TOP COVER ASS'Y ...ttt 310
Rl RO 312
GUARD ASS'Y ..ottt n e 312
=T = OO 314
SIDE GUARD ASS'Y ...ttt n s, 314
o g BRSO 316

X Wi TR AR AR



= EH SHANTUI

OIL CYLINDER BRACKET ...ciiiiiie ittt 316
B = SRRSO 319
(V0] g 1 =To LU N1 o]0 1= o 1 RSP 319
=1 - - ST 320
TRACTION FRAME ... .t e e e e e e e e e e eeeaaeees 320
F= ) P UEUURPPPRPPRR 322
STRAIGHT TILT BLADE ... 322
R s 3 = TSSO 324
STRAIGHT TILT FRAME ...ttt 324
BB oottt b e ettt ettt r et bens 326
ANGLE BLADE ... .ottt 326
y2 Kl U P EPP PP 328
U-FRAME e 328
BTG TT 3K ceeveeeeet ettt 330
STRAIGHT TILT BLADE ..ottt 330
e 753 S ESURPRPRRRPR 332
STRAIGHT TILT FRAME ... 332
g = PP UEEEPPRRPPR 334
RIPPER ... .cutitititii ettt ettt ettt sttt a st b et se s se b ese et e s esesenas 334
T EEE B IR oo 337
WORK EQUIPMENT CONTROL SYSTEM .......ccvvviiiiiiiiiiiiiiiiiiininnnne, 337
TAESBREPIER (172) cvreeeeeeeeeeeeeee et e ettt es et et en et eeeeeeneens 338
INSIDE OF HYDRAULIC OIL TANK(1/2) eviiiiiiiiiiiiiiiiiiiiie 338
TAESBFTIEB (212) ceveveeee oottt ettt 342
OUTSIDE OF HYDRAULIC OIL TANK(2/2) ..c.ccviviviiiieeiiiecieeeieesieeeiesevnns 342
G T B Z T (172)- oo ee e ee et et ee et s s e et en et 344
BLADE CONTROL VALVE (1/2) cooeeeeeeeeeeeee e 344
G TR E M ZE T (212)- e eeeeeeeeeeeeeeeeee e eeee e e ettt ettt n et 348
BLADE CONTROL VALVE (2/2) oo 348
= | PP URRSPPPRPRRTR 350
RIPPER CONTROL VALVE ... .ottt 350
FBIEZR cvvevereeeetesestste s et st ettt b s et h et et b et b e et R e bt b e bRt et ae ettt e et nens 352
HYDRAULIC PUMP ....coiiiiiiiii ettt 352
T EZREE R oo ovevereeeeee ettt ettt ettt nens 354
IMPLEMENT PUMP SYSTEM PIPING ASS'Y ..o, 354
T EZREE R cvovevereeeeee ettt ettt ettt ettt ettt ettt nens 356
IMPLEMENT PUMP SYSTEM PIPING ASS'Y....cccoiiiiiiiiieieeeies e, 356

LWLt TRV B ERAE XI



SHANTUI SEEM

Xl

Nk 2 = RSOOSR 358
BLADE LIFT PIPING ..ot oot s e e e e eeae e eeesn e 358
e RE S 2 =1 USROS 360
BLADE LIFT PIPING ..ottt e e ee e eeee e e e aeee e, 360
Nk S 2 =1 OSSPSR 362
BLADE LIFT PIPING ..o e, 362
T T d R T B oottt ettt ettt ettt 364
BLADE LIFT PIPING ...ooeeoee oo e e e e, 364
Nk A = = (=L < ) RS RR R 366
BLADE LIFT PIPING (INSIDE) ......ovivieieeeeeeeeeeee et 366
Nk 2 = USSR 368
BLADE LIFT PIPING ..ooeoee oot eaeeee e e ee e e e e eneen e 368
Nk 2 = RSOOSR 370
BLADE LIFT PIPING ...ooeeee oot s e e e e e eeeen e 370
e RE S 2 =1 RSO URPRR 372
BLADE LIFT PIPING ..ottt e e ee e eeee e e e aeee e, 372
Nk S 2 =1 OSSPSR 374
BLADE LIFT PIPING ..o, 374
ey A= = | N TSR 376
BLADE LIFT PIPING (OUTSIDE) .....eieieeeeeeeeeeeeeeeeeee e 376
Pk - m3:: IR DR UUOR USSR 378
LIFT OIL CYLINDER (L.H.) oottt 378
A USSR UURURRRUROR 380
LIFT OIL CYLINDER (RH.) .ottt ettt 380
B T ZE R T B L« e ettt 382
LIFT OIL CYLINDER (L-H.) oottt 382
N = -1 [OOSR SPRRSRRRRPI 384
LIFT OIL CYLINDER (R.H.) .ottt ettt 384
Il =k =5 & o= -1 U UUR U USRS 386
BLADE LIFT CYLINDER(R.H.) « oot 386
e B =5 2 L TR UR TR SRS 390
BLADE LIFT CYLINDER(L.H.) ..ottt 390
TRLEEEE (ZETH ) woveeeee ettt ettt e e, 394
TILT PIPING ASS'Y (INSIDE) ooeeoe e e e, 394
ey DR (== (=1 7 < ) RSOSSN 396
TILT PIPING ASS'Y (INSIDE) ooeeoeeee oo eee e ee e, 396
EETITEIEEEE  (ZETAI)  eoeeeeeeee oottt e e e e et e et et et e e e ee e 398
TILT PIPING ASS'Y (INSIDE)  ooeeoe e oo e e, 398

Wi TR AR AR



= EH SHANTUI

=== (<= N TS 400
TILT PIPING ASS'Y (INSIDE) oottt ettt 400
R ik = S (=0 N T 402
TILT PIPING ASS'Y (OUTSIDE) ooeiiiieeeeeee et 402
R k= S (=0 N 404
TILT PIPING ASS'Y (OUTSIDE)  oeitieieeeeeeee oottt 404
AT ST B «vveeeeee e ee et e ettt 406
TILT OIL CYLINDER ASS'Y ..ottt ettt 406
PR BRI EE  (ZETA) eoeee oottt 408
RIPPER PIPING (INSIDE) ..ottt ettt 408
PR BREEEE  (ZER) eoeee oottt 410
RIPPER PIPING (OUTSIDE) ..ottt ettt 410
B T BT ettt ettt ettt 412
RIPPER OIL CYLINDER ... .coieiut et ettt 412
B T A AT oottt 414
BLADE CONTROL LEVER ...ttt oottt 414
T TT AR INEEET «oeoeeee ettt 416
BLADE CONTROL LINKAGE ...ttt et 416
FETIRINFT (B BET) oottt 418
BLADE CONTROL LEVER (WITH ANGLE BLADE) ..coocioveeeeeieeeeeeeeeenn, 418
GETIRRINEEAT (BRIBET) oottt 420
BLADE CONTROL LINKAGE (WITH ANGLE BLADE) ...cccoocooivieieinenen, 420
P BRI INEEAT (112) ettt ettt 422
RIPPER CONTROL LINKAGE (1/2) .ottt 422
P T BRI INEEAT (2/2) oottt ettt 424
RIPPER CONTROL LINKAGE (2/2) ..ottt 424
B R BE v e ettt e, 427
ELECTRICAL SYSTEM ..o 427
BN E B S (AR EZE I EE )ttt 428
CAB ELECTRIC SYSTEM ...ttt ettt ettt 428
B o B S (B B R I B ) oottt ettt 430
CAB ELECTRIC SYSTEM ...ttt ettt ettt 430
BT LB EE A ettt et ettt ettt ettt ettt 432
FRONT HOOD ELECTRICAL SYSTEM ...coiiviiiieeieeeeee e, 432
R TIATLEE & oottt ettt ettt 434
EGINE ELECTRICAL SYSTEM ....oiiviiieieeeeeeeee ettt 434
R TATLEE 2 ettt ettt ettt ettt et 436

LWLt TRV B ERAE Xl



SHANTUI SEEM

EGINE ELECTRICAL SYSTEM ....oviuiioeeeeeeeeeee oottt 436
R B <ottt ettt 438
INSTRUMENT BOX ...ttt eeeeeeee ettt et e oot 438
R ettt 440
INSTRUMENT BOX .....ooiuieeeeeeeeee et ee et e oot 440
B 0L R ettt ettt ettt ettt 442
INSTRUMENT ..ottt ettt ettt ettt e et et e et e e e e et etee e eee e 442
R T E 5 2 3 e ettt ettt ettt ettt ettt 446
FLOOR PLATE ELECTRICAL SYSTEM......coviioeteeeeeeeeeeeeeeeeeeee e eeeneens 446
B E I ettt ettt ettt e et e et et e e e e et e enen et 450
ACCUMULATOR . ... oottt ettt ettt 450
B T RRRE . BT H et 453
CAB LABEL AIR CONDITIONER SYSTEM ...ccoviiiiiiiiiiiiieeen, 453
SIHUEEFE BT vvevveeeeeeee e e ee et e et et et e et et e et 454
OPERATOR'S SEAT ASSEMBLY ...oveeeet oot oot eeeteee oottt eneeeen e 454
L o 2K ettt ettt ettt ettt ettt ettt et et et 456
CAB MAIN PARTS ..ottt ettt et ettt ettt en e 456
B D B oK ettt ettt ettt ettt ettt e 458
CAB MAIN PARTS ...ttt ettt et et ettt 458
L o 7 N 460
CAB MAIN PARTS ...ttt et et ettt 460
B 1B o {25 oottt ettt ettt ettt ettt ettt et er s 462
CAB MAIN PARTS ..ottt ettt ettt 462
DT B B ettt ettt 464
DOOR . WINDOW . LOCK ..ottt 464
DT B B ettt ettt 466
DOOR. WINDOW | LOCK ..ottt oottt ettt en e 466
DT BT B ettt ettt 468
DOOR. WINDOW | LOCK ..ottt oot ettt et 468
D BT B ettt ettt ettt 470
DOOR. WINDOW | LOCK ...ttt ettt 470
B D1 B B oo e ettt ettt ettt ettt ettt et e et et e ettt e ettt et e e er s 472
CAB ATTACHMENT ...ttt ettt ettt 472
B D1 B B oottt ettt ettt ettt ettt ettt er s 474
CAB ATTACHMENT ........................................................................................ 474
B B R R 0 oottt 476
FRAME,ROPS AND MOUNTING .....cooiieieeieeeeeeeeeeeeee et 476

XV

Wi TR AR AR



= EH SHANTUI

B B TR vttt ettt ettt et et e et et e et et et e et et e et et et eenaae e 478
CAB INTERIOR ...ttt ettt 478
BREE B TEAB T veveeeeeee ettt ettt 480
MARKS AND PLATES ..ottt sttt st st n e 480
e - SO 482
MARKS AND PLATES ... oot 482
BB 2 T BB vttt et ettt 484
MARKS AND PLATES ... oot 484
BB 2 T BB ettt ettt 486
MARKS AND PLATES ...ttt 486
B TRl R 0 ettt 488
WORM WIND SYSTEM. ..ottt ettt 488
122 < TR 490
AIR CONDITIONER SYSTEM ..ottt 490
T TR 492
AIR CONDITIONER SYSTEM ....ooiuiieiiiieeiee et 492
T TR 494
AIR CONDITIONER SYSTEM ...t 494
[ e = = TR 497
SERVICE KT e e e e eaas 497

LWLt TRV B ERAE XV



SHANTUI EHEH

XV LW TR AR 2R



BrEH SHANTUI

ENGINE RELATED PARTS

W TREAMAR D B BR 2 7 1



ZHEM

SHANTUI

WD10
WD10 ENGINE MOUNTING AND ATTACHMENT

Fig. 16Y-01D-001 V1.0

S

A
7

(O
&

o

\

NEAY
\W

LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 WD10G178E25 WD10 diesel
2 154-01-11590 washer 2
3 154-01-11610 washer 10
4 6681-21-4750 pin,dowel 2
5 154-01-11550 washer
6 154-01-11560 pad
7 16Y-01-00002 shim 2
8 16Y-01-00015 shim 10
9 16Y-01-00004 washer 4
10 16Y-01-00005 rubber pad 4
11 16Y-01-00007 bolt 4
12 16Y-01-00006 cover 4
13 16Y-01C-20000 clamp 2
14 01010-52255 M22X55 bolt 4
15 01010-50825 M8X25 bolt 2
16 04059-01650 wire 2
17 01640-20816 8 washer 4
18 01010-51030 M10X30 bolt 3
19 01602-21030 10 washer 5
20 01010-51040 M10X40 bolt 2
21 01580-11008 M10 nut 2

W TREAMAR D B BR 2 7



SHANTUI SHER

(1/3)
FLYWHEEL HOUSING ASS'Y (1/3)
Fig. 16Y-02B-A11 V1.0

4 Wi TARHLMAR D B PR F



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-70000 bracket 2
2 16Y-02A-00043 plate 4
3 01010-51845 M18X45 bolt 8
4 04020-01434 pin 4
5 16Y-02B-00001 flywheel housing 1
6 01252-71290 M12*90 bolt 2
7 07000-12010 O-ring 1
8 16Y-02A-00042 plug 1
9 01010-51260 M12X60 bolt 11
10 16Y-02B-00005 plate 1
11 16Y-02B-00006 washer 1
12 01643-30823 8 washer 8
13 01010-50816 M8X16 bolt 8
14 16Y-02B-00007 pointer 1
15 16Y-02A-00029 cover 1
16 16Y-02A-00030 washer 1
17 07000-13032 O-ring 1
18 16Y-02A-00001 plug 1
19 16Y-02A-00002 washer 1
20 16Y-02B-00003 gear 1
21 16Y-02B-00004 pin 1
22 16Y-02A-00006 gear 1
23 16Y-02A-50000 bearing 1
24 07000-12015 O-ring 1
25 16Y-02B-00002 shaft 1
26 07046-12016 plug 2
27 16Y-02A-00009 washer 2
28 16Y-02A-00008 bolt 2
29 16Y-02A-00044 washer 2

W TREAMAR D B BR 2 7



SHANTUI SHER

(2/3)
FLYWHEEL HOUSING ASS'Y (2/3)
Fig. 16Y-02B-A12 V1.0

6 i TR WA B PR A



SR SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00032 distributer 1
2 01010-51030 M10X30 bolt 2
3 16Y-02A-30000 oil tube 1
4 16Y-02A-20000 oil tube 1
5 16Y-02A-10000 oil tube 1
6 16Y-02A-40000 oil tube 1
7 16Y-02A-60000 clip 1
8 16Y-02A-00004 bolt 6
9 16Y-02A-00003 bolt 5

10 07005-01012 gasket 22
11 01602-21030 10 washer 2

Lt TRV PR ,



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

CRT
Flywheel Housing

8 i TR WA B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00016 1
2 01010-51235 M12X35 M12X35 3
3 01010-51040 M10X40 M10X40 4
4 GB276-6214 1
5 16Y-02A-00017 1
6 07000-13088 @) O 1
7 04064-04018 1
8 GB276-6208 1
9 16Y-02A-00049 1

10 16Y-02A-00015 1
11 16Y-02A-00019 1
12 16Y-02A-00020 1
13 04065-08530 1
14 GB276-6209C4 1
15 16Y-02A-00037 1
16 07000-12095 @) O 1
17 16Y-02A-00021 1
18 07000-12075 @) O 2
19 16Y-02A-00022 1
20 01602-21030 10 10 12
21 01010-51025 M10X25 M10X25 8
22 16Y-02A-00036 1
23 01602-21236 12 12 28
24 16Y-02A-00013 1
25 16Y-02A-00041 1
26 01530-06214 M62*2 M62*2 3
27 01658-26223 62 62 3
28 GB283-N213C4 2
29 16Y-02A-00012 1
30 07000-63130 @) O 1
31 16Y-02A-00011 1
32 16Y-02A-00010 1
33 04000-11863 1
34 16Y-02A-00045 1
35 16Y-02A-00018 3
36 01010-31045 6
37 GB3452.1-132*3.55 @) O 2
38 16Y-02A-00026 1
39 GB276-6213 1
40 16Y-02A-00035 1
41 07000-65110 0 O 2

W TREAMAR D B BR 2 7 9



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

kET
Flywheel Housing

10 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
42 16Y-02A-00027 gasket 1
43 16Y-02A-00046 bearing cover 1
44 16Y-02A-00034 bearing cover 1
45 01010-51240 M12X40 bolt 18
46 04064-04518 retainer 1
47 01010-51230 M12X30 bolt 4
48 01010-51245 M12X45 bolt 6
49 16Y-02A-00039 cover 1
50 16Y-02A-00040 washer 1
51 16Y-02A-00038 bearing casing 1
52 07000-62135 O-ring 1
53 16Y-02A-00033 shaft 1
54 04000-11850 flat key 1
L3 TR2AMAR R B FR 2 ) 1



SHANTUI

12

€A

Radiator

ZHEM

RADIATOR PIPING
Fig. 16Y-03B-001 V1.0

LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-03A-03000 radiator ass 'y 1
2 16Y-03B-00003 hose 1
3 07281-00909 clamp 2
4 08036-21814 clip 1
5 07284-10639 T T-spring clamp 2
6 16Y-03B-01000 valve,water drain 1
7 16Y-03B-00001 hose 1
8 07281-00197 clamp 3
9 16Y-03B-00004 hose 1
10 01010-51235 M12X35 bolt 2
11 01643-31232 12 washer 4
12 07281-00419 clamp 2
13 08035-12508 clip 1
14 01010-51220 M12X20 bolt 2
15 16Y-03B-00008 nipple 1
16 16Y-03B-02000 elbow 1
17 01643-31032 10 washer 32
18 01010-51040 M10X40 bolt 12
19 16Y-03B-00002 rubber pad 1
20 04059-01010 wire 1
21 195-03-11511 clamp 1
22 09483-10610 hose 1
23 16Y-03A-00002 hose 1
24 07281-00809 clamp 2
25 16Y-03B-00007 hose 2
26 16Y-03B-04000 tube ass y 1

W TREAMAR D B BR 2 7 13



SHANTUI SHER

RADIATOR MOUNTING PARTS
Fig. 16Y-03B-002 V1.0

®g& |
e @
R ol

g [
Radiator i e

14 Wi TN P B IR A R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 01010-51440 M14X40 bolt 4

2 01602-21442 14 washer 4

3 01010-51045 M10X45 bolt 8

4 01640-21016 10 washer 8

5 16Y-01-30000 damper ass 'y 2

6 01091-52205 M22*1.5*105 bolt 2

7 01010-51240 M12X40 bolt 4

8 01643-31232 12 washer 4

9 01582-12218 M22*1.5 nut 2

10 01643-32260 22 washer 4

11 16Y-03A-11000 guard 1

12 16Y-03A-07000 guard(R.H.) 1

13 16Y-03A-02000 shield(L.H.) 1

14 16Y-03A-13000 guard 1

15 16Y-03A-12000 guard 1

16 01010-51025 M10X25 bolt 12

17 01642-21016 10 washer 8

18 16Y-03A-15000 pin,dowel 1

19 16Y-03A-09000 holder 1

20 16Y-03A-06000 () guard(R.H.) 1

21 16Y-03A-05000 guard(L.H.) 1

22 16Y-03A-10000 guard net(R.H.) 1

24 01580-11008 M10 nut 1

25 01010-51040 M10X40 bolt 4

26 01643-31032 10 washer 12

27 01010-51030 M10X30 bolt 6

L3 TR2AMAR R B FR 2 ) 15



SHANTUI SHER

FUEL TANK
Fig. 16Y-04D-001 V1.0

@\

=

16 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-04C-01000 fuel tank 1
2 16Y-04C-00001 dipstick 1
3 16Y-04C-02000 oil tank cover 1
4 07056-18416 filter screen 1
5 01641-21423 14 washer 6
6 16Y-04-00010 plate 1
7 01010-51435 M14X35 bolt 6
8 07000-12135 o O-ring 1
9 16Y-04-00006 flange 1
10 01602-21030 10 washer 6
11 01010-51025 M10X25 bolt 6
12 16Y-04-00007 nipple 2
13 07700-40460 valve 2
14 16Y-04-00008 joint 1
15 07280-01210 clip 1
16 07270-21250 hose 1
17 08035-12014 clip 1
18 01010-50816 M8X16 bolt 2
19 01643-30823 8 washer 2
20 01010-51020 M10X20 bolt 4
21 01643-21032 10 washer 4
22 16Y-04-00009 flange 1
23 07000-12105 (0] O-ring 1

LWLt TRV B ERAE 17



SHANTUI SHER

FUEL PIPING
Fig. 16Y-04D-002 V1.0

18 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-04-00003 nipple 1

2 16Y-04-00002 nipple 1

3 07102-20337 hose 1

4 07102-20237 hose 1

5 16Y-04-10000 clip 3

6 01643-31232 12 washer 3

7 01010-51220 M12X20 bolt 3

8 07002-11423 O-ring 1

9 07235-10311 elbow 1

10 16Y-04-40000 tube 1
L3 TR2AMAR R B FR 2 ) 19



SHANTUI SHER

FUEL CONTROL LEVER
Fig. 16Y-05D-001 V1.0

%@@ SN
(N

-

20 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 10Y-05-02000 rocker 1

2 09304-01240 handle 1

3 01580-10806 M8 nut 2

4 16Y-05D-02000 shaftass y 1

5 154-43-44261 pin 1

6 170-54-11230 spring 1

7 154-43-44250 nut 1

8 04050-12016 pin,cotter 1

9 01016-50860 M8*60 bolt 2

10 154-43-14710 disc 1

11 04020-00616 pin 2

12 154-43-44280 friction disk 2

13 154-43-14690 spring 1

14 01052-51265 M12*1.5*65 bolt 1

15 01640-21223 12 washer 1

16 101-43-11380 pad 1

17 01593-31210 M12*1.5 nut 1

18 04050-13030 pin,cotter 1

19 04210-20832 plate 1

20 04205-10822 pin shaft 1

L3 TR2AMAR R B FR 2 ) 21



SHANTUI SHER

FUEL CONTROL LEVER
Fig. 16Y-05D-002 V1.0

22 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 04050-11612 pin,cotter 1
2 04205-10622 pin shaft 1
3 16Y-05C-00003 plate 1
4 16Y-05D-00001 plate 1
5 16Y-05D-01000 lever 1
6 04050-14024 pin,cotter 1
7 16Y-05C-02000 arm 1
8 01640-21626 16 washer 1
9 07020-00816 M8*1 oil cup 1
10 GB290-HK1612 ball bearing 2
11 06122-01603 ring,dust 2
12 16Y-05C-04000 seat 1
13 01010-51240 M12*40 bolt 2
14 01643-31232 12 washer 4
15 01010-51235 M12*35 bolt 2
16 01590-30809 M8 nut 2
17 04252-00853 joint bearing 1
18 04250-50847 joint bearing 1
19 04065-03815 retainer 1
20 16Y-05-00009 spring 1
21 04050-12016 pin,cotter 2
22 16Y-05C-07000 lever 1
23 08037-01610 ring tube 1
24 01643-31032 10 washer 4
25 01010-51020 M10*20 bolt 2
26 08035-11510 clip 2
27 01010-51016 M10*16 bolt 2
28 16Y-05C-01000 flexible shaft 1
29 01580-10806 M8 nut 5
30 16Y-05-00005 not 2
31 01508-40805 M8 nut 2
32 07020-00613 M6 oil cup 2
33 16Y-05C-06000 lever 1
34 16Y-05-13000 box,spring 1
L3 TR2AMAR R B FR 2 ) 23



ZHEM

SHANTUI

DECELERATOR PEDAL

Fig. 16Y-05D-003 V1.0

LW TR AR 2R

/=0
ﬂ
<7 )~

To Fuel Pu

@
FEENHR
~

24



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 07020-01021 M10*1 oil cup 2

2 16Y-05C-05000 pedal 1

3 04010-10519 key 1

4 01640-22032 20 washer 1

5 06122-02004 ring,dust 4

6 01016-50830 M8*30 bolt 1

7 01580-10806 M8 nut 1

8 GB290-HK2012 ball bearing 2

9 01010-50830 M8X30 bolt 1

10 01643-30823 8 washer 1

11 16Y-05-18000 handle 1

12 04050-12016 pin,cotter 1

13 04250-60847 joint bearing 1

14 01590-30809 M8 nut 1

15 04248-30826 screw 1

16 16Y-05-00010 plate 1

17 04205-10822 pin shaft 1

18 16Y-05-00011 spacer 1

19 01508-40805 M8 nut 1

L3 TR2AMAR R B FR 2 ) 25



ZHEM

SHANTUI

SC11
SC11 ENGINE MOUNTING AND ATTACHMENT

Fig. 16Y-01A-001 V1.0

LW TR AR 2R

26



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 SC11CB184G2B1 engin 1
2 01051-51830 M18X1.5X130 bolt 2
3 01643-31845 18 washer 2
4 16Y-01A-00006 washer 8
5 01582-01815 M18X1.5 nut 2
6 154-01-11610 washer 2
7 154-01-11590 washer 10
8 154-01-11560 pad 2
9 154-01-11550 washer 4
10 01010-52255 M22X55 bolt 4
11 6681-21-4750 pin,dowel 2

W TREAMAR D B BR 2 7 27



SHANTUI SHER

(1/3)
FLYWHEEL HOUSING ASS'Y (1/3)
Fig. 16Y-02A-A11 V1.0

28 LW TR AR 2R



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-02A-70000 bracket 2

2 16Y-02A-00043 plate 4

3 01010-51845 M18X45 bolt 6

4 04020-01434 pin 4

5 16Y-02B-00001 flywheel housing 1

6 01252-71290 M12*90 bolt 2

7 07000-12010 O-ring 1

8 16Y-02A-00042 plug 1

9 01010-51260 M12X60 bolt 11

10 07046-12016 plug 2

11 16Y-02A-00009 washer 2

12 01643-30823 8 washer 8

13 01010-50816 M8X16 bolt 8

14 16Y-02A-00008 bolt 2

15 16Y-02A-00044 washer 2

16 16Y-02A-00030 washer 1

17 07000-13032 O-ring 1

18 16Y-02A-00001 plug 1

19 16Y-02A-00002 washer 1

20 16Y-02B-00003 gear 1

21 16Y-02B-00004 pin 1

22 16Y-02A-00006 gear 1

23 16Y-02A-50000 bearing 1

24 07000-12015 O-ring 1

25 16Y-02B-00002 shaft 1

26 01010-51840 M18X40 bolt 2

L3 TR2AMAR R B FR 2 ) 29



ZHEM

SHANTUI

(2/3)

FLYWHEEL HOUSING ASS'Y (2/3)

Fig. 16Y-02A-A12 V1.0

LW TR AR 2R

30



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-02A-00032 Distributor 1

2 01010-51030 M10X30 Bolt 2

3 16Y-02A-30000 Oil pipe 1

4 16Y-02A-20000 Oil pipe 1

5 16Y-02A-10000 Oil pipe 1

6 16Y-02A-40000 Oil pipe 1

7 16Y-02A-60000 Hose clip 1

8 01010-51240 M12X40 Bolt 1

9 16Y-02A-00004 Bolt 6

10 16Y-02A-00003 Bolt 5

11 07005-01012 Joint washer 22

12 01602-21030 10 Washer 2

W TREAMAR D B BR 2 7

31



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02B-A13 V1.0

kRE
Flywheel Housing

@ @@@@;‘w
‘ 524'&"&' 3

@ P |
271 1100
#

32 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-02A-00016 cover 1
2 01010-51235 M12X35 bolt 3
3 01010-51040 M10X40 bolt 4
4 GB276-6214 bearing 1
5 16Y-02A-00017 bearing casing 1
6 07000-13088 O-ring 1
7 04064-04018 retainer 1
8 GB276-6208 bearing 1
9 16Y-02A-00049 flat key 1
10 16Y-02A-00015 shaft 1
11 16Y-02A-00019 gear 1
12 16Y-02A-00020 sleeve 1
13 04065-08530 retainer 1
14 GB276-6209C4 bearing 1
15 16Y-02A-00037 retainer 1
16 07000-12095 O-ring 1
17 16Y-02A-00021 bearing casing 1
18 07000-12075 O-ring 2
19 16Y-02A-00022 cover 1
20 01602-21030 10 washer 12
21 01010-51025 M10X25 bolt 8
22 16Y-02A-00036 sleeve 1
23 01602-21236 12 washer 28
24 16Y-02A-00013 bearing cover 1
25 16Y-02A-00041 gear 1
26 01530-06214 M62X2 nut 3
27 01658-26223 62 washer 3
28 GB283-N213EC4 roller bearing 2
29 16Y-02A-00012 bearing casing 1
30 07000-13130 O-ring 1
31 16Y-02A-00011 gear 1
32 16Y-02A-00010 gear 1
33 16Y-02A-00047 flat key 1
34 16Y-02A-00045 shaft 1
35 16Y-02A-00018 pad 3
36 01010-51045 M10X45 bolt 6
37 GB3452.1-132*3.55 O-ring 2
38 16Y-02A-00026 bearing casing 1
39 GB276-6213 bearing 1
40 16Y-02A-00035 bearing casing 1
41 07000-15110 O-ring 2
L3 TR2AMAR R B FR 2 ) 33



SHANTUI SHER

(3/3)
FLYWHEEL HOUSING ASS'Y (3/3)
Fig. 16Y-02A-A13 V1.0

CRT
Flywheel Housing

34 it TRRHM AR B PR A



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL
42 16Y-02A-00027 gasket 1
43 16Y-02A-00046 bearing cover
44 16Y-02A-00034 bearing cover 1
45 01010-51240 M12*40 bolt 18
46 04064-04518 retainer 1
47 01010-51230 M12*30 bolt 4
48 01010-51245 M12*45 bolt 6
49 16Y-02A-00039 cover 1
50 16Y-02A-00040 washer 1
51 16Y-02A-00038 bearing casing 1
52 07000-62135 O-ring 1
53 16Y-02A-00033 shaft 1
54 04000-11850 flat key 1

L TAEHMAR (R H PR 7] 35



SHANTUI SHER

RADIATOR PIPING
Fig. 16Y-03A-001 V1.0

Ve,

b‘{@}% /

@/Ej @

Radiator

36 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-03A-03000 radiator ass 'y 1

2 08036-21214 clip 3

3 07281-00167 clamp 1

4 16Y-03A-00006 washer 1

5 16Y-03A-01000 elbow 1

6 01643-31232 12 washer 3

7 01010-51235 M12X35 bolt 2

8 16Y-03B-01000 valve,water drain 1

9 16Y-03A-00003 hose 1

10 07281-00419 clamp 3

11 07281-00197 clamp 2

12 16Y-03A-00009 plug 1

13 07284-00789 T-spring clamp 2

14 07270-31007 hose 1

15 07281-00809 clamp 7

16 01010-51220 M12X20 bolt 1

17 16Y-03A-04000 water tube 1

18 16Y-03A-00005 90° elbow 1

19 07281-00909 clamp 4

20 16Y-03A-00008 hose 1

21 01642-21016 10 washer 3

22 16Y-03A-00011 hose 1

23 01010-51025 M10X25 bolt 3

24 16Y-03A-00002 hose 1

25 195-01-12520 clip 1

L TAEHMAR (R H PR 7] 37



SHANTUI SHER

RADIATOR WIND BREAK

Fig. 16Y-03A-002 V1.0

38 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 01010-51440 M14X40 bolt 4

2 01602-21442 14 washer 4

3 01010-51045 M10X45 bolt 8

4 01640-21016 10 washer 8

5 16Y-01-30000 damper ass 'y 2

6 01091-52205 M22X1.5X105 bolt 2

7 01010-51240 M12X40 bolt 4

8 01643-31232 12 washer 4

9 01582-12218 M22X1.5 nut 2

10 01643-32260 22 washer 4

11 16Y-03A-11000 guard 1

12 16Y-03A-07000 guard(R.H.) 1

13 16Y-03A-02000 shield(L.H.) 1

14 16Y-03A-13000 guard 1

15 16Y-03A-12000 guard 1

16 01010-51025 M10X25 bolt 12

17 01642-21016 10 washer 8

18 16Y-03A-15000 pin,dowel 1

19 16Y-03A-09000 holder 1

20 16Y-03A-06000 () guard(R.H.) 1

21 16Y-03A-05000 guard(L.H.) 1

22 16Y-03A-10000 guard net(R.H.) 1

24 01580-11008 M10 nut 1

25 01010-51040 M10X40 bolt 4

26 01643-31032 10 washer 12

27 01010-51030 M10X30 bolt 6

L3 TR2AMAR R B FR 2 ) 39



SHANTUI SHER

FUEL TANK

Fig. 16Y-04CA-001 V1.0

@\

Z
Z
I
!

s

40 it TRRHM AR B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-04C-01000 fuel tank 1
2 16Y-04C-00001 dipstick 1
3 16Y-04C-02000 oil tank cover 1
4 07056-18416 filter screen 1
5 01643-31445 14 washer 6
6 16Y-04-00010 plate 1
7 01010-51435 M14X35 bolt 6
8 07000-12135 o O-ring 1
9 16Y-04-00006 flange 1
10 01643-31032 10 washer 6
11 01010-51025 M10X25 bolt 6
12 16Y-04-00007 nipple 2
13 07700-40460 valve 2
14 16Y-04-00008 joint 1
15 07280-01210 clip 1
16 07270-21250 hose 1
17 08035-12014 clip 1
18 01010-50816 M8X16 bolt 2
19 01643-30823 8 washer 2
20 01010-51020 M10X20 bolt 4
21 01643-21032 10 washer 4
22 16Y-04-00009 flange 1
23 07000-12105 (0] O-ring 1

LWLt TRV B ERAE 41



SHANTUI SHER

FUEL PIPING
Fig. 16Y-04CA-002 V1.0

42 it TRRHM AR B PR A



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-04-00003 nipple 1
2 16Y-04-00002 nipple 1
3 07102-20337 hose 1
4 07102-20237 hose 1
5 16Y-04-10000 clip 3
6 01643-31232 12 washer 3
7 01010-51220 M12X20 bolt 3
8 07002-11423 O O-ring 1
9 16Y-04A-00001 joint 1

10 16Y-04A-00002 nut 1

W TREAMAR D B BR 2 7 43



SHANTUI SHER

FUEL CONTROL
Fig. 16Y-05CA-001 V1.0

44 L3 TR ERAE



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 10Y-05-02000 rocker 1

2 09304-01250 handle 1

3 01580-10806 M8 nut 3

4 04205-10822 pin shaft 1

5 154-43-44261 pin 1

6 170-54-11230 spring 1

7 154-43-44250 nut 1

8 04050-12016 pin,cotter 4

9 01016-50860 M8X60 bolt 2

10 154-43-14710 disc 1

11 04020-00616 pin 2

12 154-43-44280 friction disk 2

13 154-43-14690 spring 1

14 01052-51265 M12X1.5X65 bolt 1

15 01640-21223 12 washer 2

16 101-43-11380 pad 1

17 01593-31210 M12*1.5 nut 1

18 04050-13030 pin,cotter 1

19 04210-20832 plate 1

L3 TR2AMAR R B FR 2 ) 45



SHANTUI SHER

FUEL CONTROL
Fig. 16Y-05CA-002 V1.0

46 it TRRHM AR B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-05C-00001 plate 1
2 01643-31032 10 washer 5
3 01010-51025 M10X25 bolt 2
4 16Y-05C-04000 seat 1
5 08037-01610 ring tube 1
6 01010-51240 M12X40 bolt 3
7 01643-31232 12 washer 4
8 01010-51235 M12X35 bolt 2
9 16Y-05C-00003 plate 1
10 16Y-05C-01000 flexible shaft 1
11 01580-10806 M8 nut 3
12 16Y-05-00005 not 2
13 01508-40805 M8 nut 2
14 07020-00613 M6 oil cup 2
15 16Y-05C-06000 lever 1
16 16Y-05-13000 box,spring 1
17 16Y-05C-07000 lever 1
18 16Y-05-00009 spring 1
19 04065-03815 retainer 1
20 04050-12016 pin,cotter 4
21 01590-30809 M8 nut 2
22 04252-00853 joint bearing 1
23 16Y-05CA-02000 lever 1
24 01640-21626 16 washer 1
25 04205-10622 pin shaft 1
26 16Y-05A-00001 plate 1
27 04050-11620 pin,cotter 1
28 07020-00816 M8*1 oil cup 1
29 06122-01603 ring,dust 2
30 GB290-HK1612 ball bearing 2
31 04050-14024 pin,cotter 1
32 04250-50847 joint bearing 1

LWLt TRV B ERAE 47



SHANTUI SHER

DECELERATOR PEDAL

Fig. 16Y-05CA-003 V1.0

B0

@9 ®§/
A
=~

o~

48 it TRRHM AR B PR A



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 07020-01021 M10*1 oil cup 2

2 16Y-05C-05000 pedal 1

3 04010-10519 key 1

4 01640-22032 20 washer 1

5 06122-02004 ring,dust 4

6 01016-50840 M8X40 bolt 1

7 01580-10806 M8 nut 1

8 GB290-HK2012 ball bearing 2

9 01010-50830 M8X30 bolt 1

10 01643-30823 8 washer 1

11 16Y-05-18000 handle 1

12 04050-12016 pin,cotter 1

13 04250-60847 joint bearing 1

14 01590-30809 M8 nut 1

15 04248-30825 screw 1

16 16Y-05-00010 plate 1

17 04205-10822 pin shaft 1

18 16Y-05-00011 spacer 1

19 01508-40805 M8 nut 1

L3 TR2AMAR R B FR 2 ) 49



SHANTUI EHEH

50 LW TR AR 2R



BrEH SHANTUI

DRIVE SYSTEM

LWLt TRV B ERAE 51



SHANTUI SHER

TORQUE CONVERTER HOUSING
Fig. 16Y-11-001 V1.0

52 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-11-00009 Housing body 1
2 07042-20108 Plug 1
3 04530-11628 Bolt,hoisting eye 1
4 YJ380-BP01 Label plate 1
5 04418-03060 Rivet 4
6 175-13-23220A Cover 1
7 16Y-11-00008 Gear 1
8 01010-81235 M12X35 Bolt 4
10 16Y-11-00011 Seat,guide 1
11 154-13-42710 Seal ring 1
12 07000-75140 O-ring 1
13 16Y-11-00018 Turbine shaft 1
14 16Y-11-00003 Seal ring 1
15 GB276-6311C4 Bearing 1
16 16Y-11-00004 Washer 1
17 04064-05520 Retainer 1
18 16Y-11-00006 O-ring 1
19 16Y-11-00007 Ring seat 1
20 16Y-11-00005 Cover 1
21 07012-70080 Oil seal 1
22 07000-72135 O-ring 1
23 175-13-22730 Seal ring 1
24 01010-81245 M12X45 Bolt 6
25 01602-21236 12 Washer 10
26 16Y-11-10000 Coupling 1
27 07020-00613 M6 Oil cup 1
28 GB296-3206C3 Bearing 1
29 04064-03015 Retainer 1

W TREAMAR D B BR 2 7

53



SHANTUI SHER

TURBINE AND STATOR ASS'Y
Fig. 16Y-11-002 V1.0

54 Wi TN P B IR A R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

16Y-11-00021 Wheel 1
2 GB292-7209B/ Bearing 1

DBC3
3 16Y-11-00017 Plate 1
4 04081-04512 Washer 1
5 01010-81025 M10X25 Bolt 2
6 16Y-11-00019 Guide 1
7 16Y-11-00016 Locking plate 4
8 01010-81230 M12X30 Bolt 8
9 16Y-11-20000 Turbine ass y 1
10 16Y-11-00012 Idler pulley 1
11 16Y-11-00020 Seat ring 1
12 01010-81030 M10X30 Bolt 36
13 01643-51032 10 Washer 36
14 04064-07025 Retainer 1
15 16Y-11-00001 Pump pulley 1
16 16Y-11-00029 Plug 2
17 16Y-11-00002 Gear 1
18 154-13-41160 Roller bearing 1
19 154-13-41180 Plate 1
20 154-13-41150 Locking plate 6
21 01010-81035 M10X35 Bolt 12

L3 TR2AMAR R B FR 2 ) 55



SHANTUI SHER

TORQUE CONVERTER SUCTION PIPE
Fig. 16Y-11-003 V1.0

RN EIERFTE

Torque Converter Housing

56 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-75-25000 Oil tube 1
2 07000-13022 O-ring 1
3 01010-51030 M10X30 Bolt 2
4 01602-21030 10 Washer 2
5 07000-13042 O-ring 1
6 16Y-75-13001 Seat 1
7 07000-02065 O-ring 1
8 01010-50840 M8X40 Bolt 4
9 01602-20825 8 Washer 4
10 16Y-75-13100 Filter element 1
11 16Y-75-13002 Gasket 1
12 16Y-75-13003 Stud 1
13 01590-10607 Nut 1
14 04050-11212 Pin,cotter 1
15 16Y-11-00010 Pad 1
16 01010-51235 M12X35 Bolt 10
17 01602-21236 12 Washer 12
L TAEHMAR (R H PR 7] 57



SHANTUI SHER

VALVE
Fig. 16Y-11-301 V1.0

§

]
~—
-
-
-
-
-
—
=
-
-
-
-
-
-
-
N

ﬂ&zwﬁ%ﬁ%ﬁ:

Torque Converter

58 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-11-30000 Valve 1

1 16Y-11-30001 Valve body 1

2 07042-20108 Plug 1

3 16Y-11-30005 Valve stem 1

4 16Y-11-30003 Spring 1

5 16Y-11-30004 Knob 1

7 07043-00415 Plug 1

8 16Y-11-30002 Valve core 1

9 07041-13012 Plug 1

10 07002-43034 (0] O-ring 1

11 07000-72020 (@) O-ring 2

12 07000-73032 (@) O-ring 2

13 07000-73022 (0] O-ring 1

14 01010-51270 M12X70 Bolt 5

15 01602-21236 12 Washer 5

16 16Y-11-30006 Spring 1

W TREAMAR D B BR 2 7

59



SHANTUI SHER

OIL SCAVENGER PUMP ASS'Y
Fig. 16Y-11-401 V1.0

®)

WHTERTE
Torque Converter
Housing

60 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 175-13-23500 Oil scavenger pump 1
ass y
1 175-13-23540 Cover 1
2 175-13-23510 Drive gear ass y 1
3 175-13-23520 Driven gear ass y 1
4 175-13-23530 Box 1
5 04020-00820 Pin 2
6 01010-80835 M8X35 Bolt 4
7 01602-20825 8 Washer 4
8 07000-62115 (0] O-ring 1
9 01190-01011 M10*1 Thread jacketing 2
10 01641-20812 8 Washer 4
11 01602-21236 12 Washer 4
12 01010-51235 M12X35 Bolt 4

W TREAMAR D B BR 2 7 61



ZHEM

SHANTUI

UNIVERSAL JOINT ASS'Y

Fig. 16Y-12-001 V1.0

LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-12-00000 universal joint ass'y 1
1 16Y-12-00003 cross axle 2
2 07020-00816 M8*1 oil cup 2
3 16Y-12-00002 connection plate 1
4 16Y-12-00001 bolt 8
5 01602-21030 10 washer 16

W TREAMAR D B BR 2 7

63



SHANTUI SHER

TRANSMISSION CASE FRONT
Fig. 16Y-15-001 V1.0

Na ¢
A
&) @i
6

64 it TRRHM AR B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00001 Box body 1
2 07044-13620 Plug 1
3 07002-13634 O-ring 1
4 16Y-15-02100 Oil tube 1
5 07000-13028 O-ring 1
6 01010-51060 M10X60 Bolt 2
8 07000-13035 O-ring 1
9 01010-51030 M10X30 Bolt 2
11 16Y-15-07000 Filter element 1
12 16Y-15-08000 Filter cleaner casing 1
13 07000-13045 O-ring 1
14 07000-12075 O-ring 1
15 16Y-15-00087 Spring 1
16 16Y-15-00086 Cover 1
17 07000-72090 O-ring 1
18 01010-51090 M10X90 Bolt 2
21 16Y-15-00005 Plate 1
24 16Y-15-00021 Sleeve 1
25 16Y-15-00020 Sleeve 1
26 07000-72018 O-ring 2
27 04530-02035 Bolt,hoisting eye 1
28 16Y-15-00074 Label plate 1
29 04418-03060 Rivet 4
30 16Y-15-02200 Oil tube 1
31 07260-04111 Hose 1
32 07281-00549 Clamp 2
33 16Y-15-02300 Dipstick 1
34 16Y-15-02400 Plate 1
35 01010-51025 M10X25 Bolt 4
36 01010-51035 M10X35 Bolt 12
37 01602-21030 10 Washer 20
38 01643-31032 10 Washer
39 07002-02434 O-ring
L3 TR2AMAR R B FR 2 ) 65



SHANTUI SHER

TRANSMISSION REAR CASE REAR
Fig. 16Y-15-002 V1.0

66 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00052 Rear case body 1
2 07043-70211 Plug 2
3 07043-70108 Plug 1
4 04530-02035 Bolt,hoisting eye 1
5 04020-01638 Pin 2
6 16Y-15-00072 Pad 1
7 01010-51240 M12X40 Bolt 12
8 01602-21236 12 Washer 12
9 16Y-15-00066 Bearing support 1
10 16Y-15-00065 Cover
11 07000-15160 (@) O-ring 2
12 16Y-15-00054 Washer 10
13 16Y-15-00055 Washer 2
14 16Y-15-00056 Washer 8
15 16Y-15-11000 Oil seal 1
16 16Y-15-06000 Roller bearing 1
17 16Y-15-00062 Nut 1
18 16Y-15-00060 Pin 1
19 16Y-15-00063 Loop 1
20 01010-50610 M6X10 Bolt 4
21 16Y-15-00064 Pad 2
22 01010-51460 M14X60 Bolt 4
23 01602-01442 14 Washer 4
25 07000-15445 O O-ring 1
26 01010-51845 M18X45 Bolt 7
27 01120-51840 Stud 1
28 01602-21854 18 Washer 8
29 01582-11815 M18X1.5 Nut 1

W TREAMAR D B BR 2 7 67



SHANTUI SHER

FORWARD CLUTCH
Fig. 16Y-15-003 V1.0

68 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00024 Qil cylinder body 1
3 16Y-15-00002 Plate 1
4 16Y-15-00088 Plug 4
5 04020-01228 Pin 4
6 16Y-15-00022 Bolt 9
7 16Y-15-00023 Washer 9
8 16Y-15-00007 Bearing seat 1
9 07043-70211 Plug 1
10 04020-01024 Pin 6
11 07000-15280 ¢} O-ring 1
12 04020-01638 Pin 3
14 16Y-15-00008 Cover 1
15 07000-12145 (0] O-ring 1
16 07000-72018 (0] O-ring 8
17 01010-51460 M14X60 Bolt 5
18 01602-01442 14 Washer 5
19 16Y-15-00011 Shaft 1
20 16Y-15-00009 Coupling 1
21 04064-05020 Retainer 1
22 07012-00095 Oil seal 1
23 GB276-6016 Bearing 1
24 04064-08025 Retainer 1
25 16Y-15-00010 Plate 1
26 16Y-15-00012 ¢} O-ring 1
27 01050-51480 M14X1.5X80 Bolt 1
28 01643-31445 14 Washer 1
29 16Y-15-00006 Planetary carrier 1
30 16Y-15-00017 Seal ring 1
31 16Y-15-00013 Spline housing 1
32 16Y-15-00014 Sun gear 1
33 16Y-15-00015 Sleeve,thrust 1
34 04064-07525 Retainer 1
35 16Y-15-00018 Planetary gear shaft 3
36 04260-00635 Steel ball 3
37 16Y-15-00019 Planetary gear 3
38 16Y-15-10000 Roll bearing 3
39 09233-03820 Washer,thrust 6
40 16Y-15-00004 Gear ring 1
41 16Y-15-00026 Piston 1
42 16Y-15-00027 Seal ring 1
43 16Y-15-00025 Seal ring 1
L3 TR2AMAR R B FR 2 ) 69



SHANTUI SHER

FORWARD CLUTCH
Fig. 16Y-15-003 V1.0

70 it TRRHM AR B PR A



THHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
44 16Y-15-00003 Plate
45 16Y-15-09000 Friction disk
46 16Y-15-00083 Spring 12
47 16Y-15-00071 Pin 6

W TREAMAR D B BR 2 7

71



SHANTUI SHER

BACKWARD CLUTCH
Fig. 16Y-15-004 V1.0

LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00081 Qil cylinder body 1
2 04020-01228 Pin 2
3 16Y-15-00016 Sun gear 1
4 16Y-15-00015 Sleeve,thrust 1
5 04064-07525 Retainer 1
6 16Y-15-00085 Planetary carrier 1
7 07018-12455 Seal ring 1
8 16Y-15-00084 Planetary gear shaft 3
9 16Y-15-00031 Planetary gear shaft 3
10 04260-00635 Steel ball 6
11 04065-03815 Retainer 6
12 16Y-15-00028 Planetary gear 9
13 16Y-15-01000 Roll bearing 9
14 09233-03820 Washer,thrust 18
15 16Y-15-00029 Gear ring 1
16 16Y-15-00030 Sun gear 1
17 04064-05020 Retainer 2
18 16Y-15-00026 Piston 1
19 16Y-15-00027 Seal ring 1
20 16Y-15-00025 Seal ring 1
21 16Y-15-00003 Plate 2
22 16Y-15-09000 Friction disk 3
23 16Y-15-00083 Spring 12
L3 TR2AMAR R B FR 2 ) 73



SHANTUI SHER

1ST CLUTCH
Fig. 16Y-15-005 V1.0

4 Wi TN P B IR A R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00034 Housing 1
2 16Y-15-00033 Plug 1
3 09231-01430 Bushing 9
4 07000-73022 O-ring 5
5 16Y-15-00032 Plug 2
7 16Y-15-00038 Bearing support 1
8 01010-51030 M10X30 Bolt 18
9 01602-21030 10 Washer 16
10 07018-12605 Seal ring 1
11 16Y-15-00039 Qil cylinder body,clutch 1
12 16Y-15-00035 Valve body 1
13 16Y-15-00036 Plug 1
14 04260-00952 Steel ball 1
15 16Y-15-00079 Seal ring 2
16 16Y-15-00044 Seal ring 1
17 16Y-15-00045 Spring, dish 1
18 04070-00120 Retainer 8
19 16Y-15-00040 Pin 6
20 04070-00105 Retainer 1
21 16Y-15-00043 Piston 1
22 16Y-15-00080 Seal ring 1
23 16Y-15-00037 Plate 1
24 04020-01024 Pin 3
27 16Y-15-00078 Outer gear ring,clutch 1
28 04064-06525 Retainer 1
29 16Y-15-00042 Inner gear ring,clutch 1
30 16Y-15-00069 Seal ring 1
31 16Y-15-00057 Sun gear 1
32 16Y-15-00048 Planetary gear shaft 3
33 04065-03212 Retainer 3
34 04260-00635 Steel ball 3
35 16Y-15-00046 Planetary gear 3
36 16Y-15-04000 Roll bearing 3
37 09233-03220 Washer,thrust 6
38 16Y-15-00068 Bushing 1
39 GB283-NU1015C4 Roller bearing 1
40 16Y-15-00058 Retainer 1
41 GB276-6022C4 Bearing 1
42 16Y-15-00076 Housing 1
43 16Y-15-00088 Plug 2
44 04020-01228 Pin 4
L3 TR2AMAR R B FR 2 ) 75



SHANTUI SHER

1ST CLUTCH
Fig. 16Y-15-005 V1.0

76 it TRRHM AR B PR A



SHANTUI

FTFE M
NO. PART NO. PART NAME QTY MODEL
45 16Y-15-00041 Tooth piece
46 16Y-15-03000 Friction disk
a7 16Y-15-00073 Spring 12

W TREAMAR D B BR 2 7

77



SHANTUI SHER

2ND AND 3RD CLUTCH

LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-15-00075 Qil cylinder body 1
2 16Y-15-00088 Plug 2
3 04020-01228 Pin 2
4 16Y-15-00061 Shaft 1
5 GB283-NU1015C4 Roller bearing 1
6 04065-08530 Retainer 1
7 16Y-15-00082 Retainer 1
8 16Y-15-00059 Sun gear 1
9 04064-06525 Retainer 1
10 16Y-15-00070 Planetary carrier 1
11 16Y-15-00051 Planetary gear shaft 3
12 04260-00635 Steel ball 3
13 16Y-15-00046 Planetary gear 3
14 16Y-15-04000 Roll bearing 3
15 09233-03220 Washer,thrust 6
16 16Y-15-00049 Gear ring 1
17 16Y-15-00047 Retainer 1
18 16Y-15-00053 Seal seat 1
19 07018-12455 Seal ring 1
20 16Y-15-05000 Bearing 1
21 16Y-15-00067 Retainer 1
22 16Y-15-00050 Seal ring 1
23 01010-51060 M10X60 Bolt 3
24 01602-21030 10 Washer 3
25 16Y-15-00077 Gear ring 1
26 16Y-15-00026 Piston 2
27 16Y-15-00027 Seal ring 2
28 16Y-15-00025 Seal ring 2
29 16Y-15-00003 Plate 2
30 16Y-15-09000 Friction disk 4
31 16Y-15-00071 Pin 6
32 16Y-15-00073 Spring 12

W TREAMAR D B BR 2 7 79



SHANTUI SHER

BEVEL GEAR AND SHAFT
Fig. 16Y-16-001 V1.0

s / Q 59 .
Dl

80 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-16-00014 Spiral bevel gear 1

2 16Y-16-00015 Beam 1

3 16Y-16-00023 Bolt 8

4 16Y-16-00022 Lock pad 4

5 01582-01815 Nut 8

6 GB297-32215 Tapered Roller Bearing 2

7 16Y-16-03001 Wheel hub 2

8 16Y-16-00012 Sealing ring 4

9 16Y-16-00018 Nut 2

10 16Y-16-00019 Plate 2

11 01252-71020 M10*20 Screw 4

12 01602-21030 10 Washer 8

13 07043-70108 Plug 2

14 01010-31440 Bolt 16

15 01602-01442 14 Washer 16

16 16Y-16-06000 Bearing support (L.H.) 1

17 16Y-16-05000 Bearing seat (R.H.) 1

18 16Y-16-00017 Pin 2

19 16Y-16-00024 Adjusting nut 2

20 16Y-16-00020 Seat 1

21 16Y-16-00021 Bush 1

22 04025-00518 Cylindrical pin 1

23 01010-31025 M10*25 Bolt 2

24 04020-01024 Cylindrical pin 1

25 16Y-16-00016 Plate 2

26 01010-51020 M10*20 Bolt 2

L3 TR2AMAR R B FR 2 ) 81



SHANTUI

TTTTTTTTTTTTTT




=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-16-00002 Spring,dish 4
2 16Y-16-00009 Inner drum 2
3 16Y-16-00007 Sealing ring 2
4 16Y-16-01002 Plate 2
5 16Y-16-01001 Piston 2
6 16Y-16-00008 Sealing ring 2
7 16Y-16-01003 Pin 4
8 16Y-16-00003 Flange 2
9 01010-51020 M10*20 Bolt 2
10 01602-21030 10 Washer 2
11 16Y-16-00006 Plate 2
12 16Y-16-00004 Positioning pin 2
13 16Y-16-00005 Bolt 2
14 16Y-16-00025 Nut 2
15 16Y-16-02000 Friction disk 14
16 16Y-16-00010 internal tooth 10
17 16Y-16-00011 internal tooth
18 16Y-16-00001 Drum,outer
L TAEHMAR (R H PR 7] 83



SHANTUI SHER

BRAKING BOOSTER
Fig. 16Y-17-001 V1.0

(®
©O) @® @\@
>

84 it TRRHM AR B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-17-00010 Valve body(R.H.) 1
1 16Y-17-00028 Valve body(L.H.) 1
2 16Y-17-00004 Piston 2
3 16Y-17-00007 Bushing 2
4 16Y-17-00006 Piston 2
5 07043-70108 Plug 2
6 16Y-17-00009 Seat 2
7 16Y-17-00029 Spring 2
8 04064-02512 Retainer 2
9 01010-51230 M12X30 Bolt 12
10 16Y-17-00021 Cover(R.H.) 1
11 16Y-17-00022 Cover(L.H.)
12 16Y-17-00016 Pad 2
13 01010-51455 M14X55 Bolt 28
14 01010-51445 M14X45 Bolt 2
15 01602-21442 14 Washer 30
16 16Y-17-00011 Bracket 2
17 01010-51645 M16X45 Bolt 8
18 01643-31645 16 Washer 8
19 04020-01228 Pin 8
20 16Y-17-03000 Cover,rear 2
21 16Y-17-00012 Pad 2
22 01010-51225 M12X25 Bolt 4
23 16Y-17-00001 Cover 2
24 16Y-17-00003 Pad 2
25 01010-51025 M10X25 Bolt 10
26 01602-21030 10 Washer 10
27 16Y-17-00014 Rocker 2
28 16Y-17-00031 Roller 2
29 04205-01638 Pin shaft 2
30 04050-14028 Pin,cotter 2
31 16Y-17-00017 Shaft 2
32 16Y-17-00015 Spacer 2
33 16Y-17-00013 Spacer 2
34 GB290-HK3520 Ball bearing 2
35 HG4/692- Oil seal 2
SD35X56X12
36 GB290-HK2516 Ball bearing 2
37 07046-23016 Plug
38 10Y-26-06000 Plate
L TAEHMAR (R H PR 7] 85



SHANTUI SHER

BRAKING BOOSTER
Fig. 16Y-17-001 V1.0

(®
©O) @® (1;;
>

86 LW TR AR 2R



SHANTUI

TrEH
NO. PART NO. PART NAME QTY MODEL
39 16Y-26-31000 Rocker
40 | 01010-51245 M12X45 Bolt 4
41 | 01602-21236 12 Washer 26

W TREAMAR D B BR 2 7

87



SHANTUI SHER

BRAKE BAND AND LINKAGES
Fig. 16Y-17-002 V1.0

P

P @ 2
f. -
Tped s

PO

88 LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-17-04000 Brake band ass y 2
2 16Y-17-00008 Seat plate 2
3 01602-21030 10 Washer 6
4 16Y-17-00024 Rocker 2
5 16Y-17-00030 Pin shaft 2
6 16Y-17-00032 Shaft 2
7 16Y-17-00025 Adjusting bolt 2
8 16Y-17-00033 Pin 2
9 01640-21626 16 Washer 2
10 04050-14028 Pin,cotter 10
11 16Y-17-00018 End 2
12 16Y-17-06000 Adjusting nut 2
13 16Y-17-00023 Plate 4
14 04205-01848 Pin shaft 4
15 16Y-17-00027 Washer 4
16 16Y-17-00005 Spring 6
17 16Y-17-05000 Seat 2
18 16Y-17-01000 Seat 2
19 01010-51425 M14X25 Bolt 8
20 01602-21442 14 Washer 8
21 16Y-17-00019 Rocker(R.H.) 1
22 16Y-17-00020 Rocker(L.H.) 1
23 16Y-17-00026 Plate 2
24 04205-01638 Pin shaft 4
25 16Y-17-00031 Roller 2
26 01010-51025 M10X25 Bolt 6
27 16Y-17-00002 Bolt 2
28 01583-12012 Nut 2
29 16Y-17-02000 Shaft 2
30 07000-F3022 O-ring 2
31 07000-F3025 O-ring 2
L TAEHMAR (R H PR 7] 89



SHANTUI SHER

FINAL DRIVE CASE AND SPROCKET WHEEL
Fig. 16Y-18-001 V1.0

R ( FTIE )
Guard (OP)

90 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00019 Housing(L.H.) 1
1 16Y-18-00020 Housing(R.H.)
2 16Y-18-00037 Gasket 2
3 01010-51435 M14X35 Bolt 44
4 01602-21442 14 Washer 74
5 16Y-18-00041 Cover,dust 2
6 01010-51025 M10X25 Bolt 20
7 01602-21030 10 Washer 20
8 16Y-18-00034 Oil seal,float 4
9 16Y-18-00035 (0] O-ring 4
10 16Y-18-00042 Cover,dust 2
11 07000-15345 (@) O-ring 4
12 16Y-18-00045 Sprocket hub 2
13 01010-50825 M8X25 Bolt 16
14 01602-20825 8 Washer 16
15 16Y-18-00012 Lock block 2
16 16Y-18-00011 Lock nut 2
17 07000-15270 (0] O-ring 2
18 07000-15230 (0] O-ring 2
19 01252-71635 M16X35 Bolt 2
20 01602-21648 16 Washer 2
21 04020-01228 Pin 2
22 16Y-18-00049 Tooth block 18
23 16Y-18-00013 M22X1.5 Bolt 54
24 01803-02228 M22 Nut 54
25 07000-15160 (0] O-ring 2
26 16Y-18-00048 Cover 2
27 01010-51430 M14X30 Bolt 8
28 16Y-18-00046 Pin,dowel 4
29 16Y-18-04000A Guard plate(L.H.) 1
29 16Y-18-05000A Guard plate(R.H.) 1
30 01010-52050 M20X50 Bolt 12
31 01602-22060 20 Washer 12
32 16Y-18-00047 Cover
33 07000-15110 (0] O-ring
34 01010-51440 M14X40 Bolt 22
L3 TR2AMAR R B FR 2 ) o1



SHANTUI SHER

FINAL DRIVE CASE AND SPROCKET WHEEL
Fig. 16L-18-001 V1.0

92 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00019 Housing (L.H.) 1 SD16L
1 16Y-18-00020 Housing (R.H.)
2 16Y-18-00037 Gasket 2
3 01010-51435 M14*35 Bolt 66
4 01602-21442 14 Washer 74
5 16Y-18-00041 Dust cover 2
6 01010-51025 M10*25 Bolt 20
7 01602-21030 10 Washer 40
8 07000-15345 (0] O-ring
9 16L-18-00003 Cover
10 01010-51035 Bolt 20
11 16Y-18-00034 Oil seal,Float
12 16Y-18-00035 (0] O-ring
13 16Y-18-00042 Dust cover
15 16Y-18-00045 Sprocket hub
16 01010-50825 M8*25 Bolt 16
17 01602-20825 8 Washer 16
18 16Y-18-00012 Plate 2
19 16Y-18-00011 Locking nut 2
20 07000-15270 (0] O-ring 2
21 07000-15230 (0] O-ring 2
22 01252-71635 M16*35 Screw 2
23 01602-21648 16 Washer 2
24 04020-01228 Cylindrical pin 2
25 16Y-18-00014 Sprocket block 18
26 16Y-18-00013 Bolt 54
27 01803-02228 M22 Nut 54
28 16Y-18-00047 Cover 2
29 16Y-18-00048 Cover 2
30 07000-15160 (0] O-ring 2
31 04020-01434 Cylindrical pin 4
32 07000-15110 (0] O-ring 2
33 01010-51430 M14*30 Bolt 8
34 01010-52050 M20*50 Bolt 4
35 01602-22060 20 Washer 4
L3 TR2AMAR R B FR 2 ) 93



SHANTUI SHER

FINAL DRIVE GEAR
Fig. 16Y-18-002 V1.0

94 it TARRHUMAR D PR A



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00024 pinion shaft 2
2 GB283-NJ314C4 roller bearing 2
3 GB283-NJ2311EC4 roller bearing 2
4 16Y-18-00022 flange 2
5 01010-51430 M14X30 bolt 16
6 01602-01442 14 washer 16
7 16Y-18-00025 bolt 2
8 16Y-18-00026 pad 2
9 16Y-16-00018 42X2 nut 2
10 16Y-18-00023 gasket 2
11 16Y-18-00021 bearing support 2
12 07013-10090 oil seal 2
13 07000-15165 O-ring 2
14 01010-51235 M12X35 bolt 12
15 01643-31232 12 washer 12
16 16Y-18-00018 gear(1st) 2
17 16Y-18-00017 flat key 6
18 16Y-18-00027 plate 2
19 16Y-18-00016 pinion shaft 2
20 GB283- roller bearing 4
NJ2316EC4
21 16Y-18-00015 cover 2
22 16Y-18-00028 cover 2
23 01014-51025 M10X25 bolt 4
24 01014-51020 M10X20 bolt 4
25 04059-01010 wire 4
26 16Y-18-00036 gear 2
27 01084-02060 M20X1.5X60 bolt 24
28 01582-02016 M20X1.5 nut 24
29 16Y-18-00039 locking plate 12
30 01643-31645 16 washer 2
L TAEHMAR (R H PR 7] 95



SHANTUI SHER

FINAL DRIVE GEAR

Fig. 16L-18-002 V1.0V

96 LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-18-00024 Pinion shaft 2 SD16L

2 GB283-NJ314C4 Roller bearing 2

3 GB283-NJ2311EC4 Roller bearing 2

4 16Y-18-00022 Flange 2

5 01010-51430 M14X30 Bolt 16

6 01602-01442 14 Washer 16

7 16Y-18-00025 Bolt 2

8 16Y-18-00026 Pad 2

9 16Y-16-00018 42X2 Nut 2

10 16Y-18-00023 Gasket 2

11 16Y-18-00021 Bearing support 2

12 07013-10090 Oil seal 2

13 07000-15165 O-ring 2

14 01010-51235 M12X35 Bolt 12

15 01643-31232 12 Washer 12

16 16Y-18-00018 Gear(1st) 2

17 16Y-18-00017 Flat key 6

18 16Y-18-00027 Plate 2

19 16Y-18-00016 Pinion shaft 2

20 GB283-NJ2316EC4 Roller bearing 4

21 16Y-18-00015 Cover 2

22 16Y-18-00028 Cover 2

23 01014-51025 M10X25 Bolt 4

24 01014-51020 M10X20 Bolt 4

25 04059-01010 Wire 4

26 16Y-18-00036 Gear 2

27 01084-02060 M20X1.5X60 Bolt 24

28 01582-02016 M20X1.5 Nut 24

29 16Y-18-00039 Locking plate 12

30 01643-31645 16 Washer 2

L TAEHMAR (R H PR 7] 97



SHANTUI SHER

FINAL DRIVE AND WHEEL HUB
Fig. 16Y-18-003 V1.0

98 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-18-00001 Shaft 2
2 16Y-18-00031 Nut 2
3 170-27-12480 Ring 2
4 16Y-18-00032 Pin 2
5 16Y-18-00029 Retainer,bearing 2
6 04071-00250 Retainer 2
7 GB283-NJ2228EC4 Roller bearing 2
8 16Y-18-00033 Drum 2
9 GB288-23220CC3 Bearing 2
10 16Y-18-00006 Spacer 2
11 16Y-18-00010 Cover 2
12 07000-05170 O-ring 2
13 01010-51230 M12X30 Bolt 16
14 01602-21236 12 Washer 16
15 16Y-18-00009 O-ring 4
16 16Y-18-00008 Oil seal,float 4
17 16Y-18-00007 Seat 2
18 01010-32465 Bolt 8
19 01602-22472 24 Washer 8
20 16Y-18-01000 Bushing 2
21 04000-01065 Flat key 2
22 16Y-18-00002 Retainer 2
23 16Y-18-00003 Locking plate 2
24 16Y-18-00004 Nut 2
25 16Y-18-00005 Cover 2
26 07000-12130 O-ring 2
27 01010-31845 Bolt 8
28 01602-01854 Washer 8
L3 TR2AMAR R B FR 2 ) 99



SHANTUI SHER

FINAL DRIVE AND WHEEL HUB
Fig. 16L-18-003 V1.0

100 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16L-18-00001 shaft 2 SD16L
2 16Y-18-00031 nut 2
3 170-27-12480 ring 2
4 16Y-18-00032 pin 2
5 16Y-18-00029 retainer,bearing 2
6 04071-00250 retainer 2
7 GB283- roller bearing 2

NJ2228EC4
8 16L-18-00002 drum 2
GB288-23220CC3 bearing 2
10 16Y-18-00006 spacer 2
11 16Y-18-00010 cover 2
12 07000-05170 O-ring 2
13 01010-51230 M12X30 bolt 16
14 01602-21236 12 washer 16
15 16Y-18-00009 O-ring 4
16 16Y-18-00008 oil seal,float 4
17 16Y-18-00007 seat 2
18 01010-52465 M24X65 bolt 8
19 01602-22472 24 washer 8
20 16Y-18-01000 bushing 2
21 04000-01065 flat key 2
22 16Y-18-00002 retainer 2
23 16Y-18-00003 locking plate 2
24 16Y-18-00004 nut 2
25 16Y-18-00005 cover 2
26 07000-12130 O-ring 2
27 01010-51845 M18X45 bolt 8
28 01602-21854 18 washer 8
L TAEHMAR (R H PR 7] 101



SHANTUI EHEH

102 LW TR AR 2R



BrEH SHANTUI

TRANSMISSION CONTROL SYSTEM

LWLt TRV B ERAE 103



ZHEM

SHANTUI

GEAR SHIFT CONTROL

L
5oy
e ot \o 8 3

¢4

Fig. 16Y-25C-001 V1.0

LW TR AR 2R

104



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-25C-00000 Gear shift control 1
1 16Y-25C-04000 Control lever 1
2 09361-01460 Bushing 1
3 09304-01240 Handle 1
4 16Y-25C-05000 Plate 1
5 04025-00532 Pin 1
6 04064-02012 Retainer 1
7 16Y-25C-06000 Plate 1
8 GB304.5- Joint bearing 1
GE20ES
9 04065-03715 Retainer 1
10 04248-31011 Screw 2
11 16Y-25-00003 Nipple 1
12 16Y-25-00004 Nipple 1
13 04248-31009 Screw 1
14 01640-21016 10 Washer 1
15 04050-13020 Pin,cotter 1
16 04205-11030 Pin shaft 1
17 04250-41056 Joint bearing 5
18 04250-61056 Joint bearing 1
19 04248-31013 Screw 1
20 01582-11008 M10X1.25 Nut 6
21 01508-21006 M10X1.25 Nut 2
22 04050-12018 Pin,cotter 7
23 01593-11008 M10X1.25 Nut 6
24 10Y-25B-07000 Lock lever 1
25 09305-00800 Handle 1
26 16Y-25C-02000 Plate 1
27 04025-00322 Pin 1
28 10Y-25-00001 Spring 1
29 16Y-25-10000 Rocker 1
30 16Y-25-09000 Bracket 1
31 01010-51230 M12X30 Bolt 14
32 01602-21236 12 Washer 16
33 GB290-HK2012 Ball bearing 4
34 06122-02004 Ring,dust 6
35 16Y-25-08000 Rocker 1
36 07021-01090 90° M10X1 Oil cup 1
37 16Y-25-05000 Rocker 1
38 04010-00519 Key 1
39 01010-50830 M8X30 Bolt 1
L TAEHMAR (R H PR 7] 105



ZHEM

SHANTUI

GEAR SHIFT CONTROL

L
5oy
e ot \o 8 3

¢4

Fig. 16Y-25C-001 V1.0

LW TR AR 2R

106



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
40 01602-20825 8 Washer 1
41 01010-51220 M12X20 Bolt 4
42 16Y-25C-01000 Control cover 1
43 01643-31232 12 Washer 9
44 154-43-43110 Seat,guide 1
45 16Y-25C-00001 Plate 1
WHETRENHEROBEIRA R 107



SHANTUI SHER

STEERING CONTROL LEVER
Fig. 16Y-26C-001 V1.0

2y

Steering Valve

108 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-26C-11000 () Rocker(L.H.) 1
2 GB290-HK2016 Ball bearing 4
3 16Y-26C-07000 Shaft 1
4 10Y-26-11000 Lever 2
5 04205-10822 Pin shaft 2
6 04050-12016 Pin,cotter 2
7 144-43-51130 Nipple 2
8 01508-40805 M8 Nut 2
9 195-43-41360 Damper 1
10 01583-51006 M10*1.25 Nut 2
11 195-43-41560 () Handle(L.H.) 1
12 195-43-41570 () Handle(R.H.) 1
13 19M-43-11170 Nut 1
14 01010-50816 M8X16 Bolt 1
15 01643-30823 8 Washer 1
16 16Y-26C-05000 Flexible shaft 2
17 04205-11028 Pin shaft 2
18 10Y-26-00006 Plate 2
19 04050-13018 Pin,cotter 2
20 16Y-26C-10000 Bracket 1
21 16Y-26C-03000 () Rocker(R.H.) 1
22 01010-51220 M12X20 Bolt 3
23 01643-31232 12 Washer 3
24 01580-11210 M12 Nut 3
25 16Y-26C-00005 Ring tube 2
L TAEHMAR (R H PR 7] 109



SHANTUI SHER

BRAKE LOCK LEVER
Fig. 16Y-26C-002 V1.0

110 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-26-17000 Plate 1
2 GB290-HK2016 Ball bearing 2
3 06122-02004 Ring,dust 2
4 16Y-26-16000 Lock rocker 1
5 07021-01090 90° M10*1 Oil cup 2
6 16Y-26C-12000 Lock lever 1
7 09304-00835 Handle 1
8 01306-10616 M6X16 Bolt 2
9 04059-01010 Wire 2
10 01010-51225 M12X25 Bolt 3
11 04205-10818 Pin shaft 2
12 16Y-26C-00006 Lock plate 1
13 01640-20816 8 Washer 2
14 04050-12018 Pin,cotter 2
15 16Y-26C-04000 Bracket 1
16 16Y-26C-06000 Lever 1
17 10Y-26-05000 Rocker 1
18 01010-51245 M12X45 Bolt 4
19 01643-31232 12 Washer 5
20 16Y-26-00011 Plate 1
21 04205-11445 Pin shaft 1
22 04050-14022 Pin,cotter 1
23 16Y-26C-00007 Plate 1
24 16Y-26-30000 Pin shaft 1
25 04050-12016 Pin,cotter 2
26 16Y-26-00010 Lock spring 1
27 GB290-HK3520 Ball bearing 1
28 06122-03504 Ring,dust 2
29 GB290-HK2520 Ball bearing 1
30 06122-02504 Ring,dust 2
31 16Y-26C-13000 Plate 1
32 16Y-26C-14000 Rocker 1
33 16Y-26C-00008 Spline shaft 1
34 01602-21236 12 Washer 2

LWLt TRV B ERAE 111



SHANTUI SHER

BRAKE PEDAL
Fig. 16Y-26C-003 V1.0

112 LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-26C-01000 () Pedal(L.H.) 1
2 16Y-26C-02000 () Pedal(R.H.) 1
3 07021-01090 90° M10X1 Oil cup 4
4 GB290-HK3520 Ball bearing 4
5 06122-03504 Ring,dust 4
6 04010-01032 Key 2
7 10Y-26-13000 Rocker 2
8 01010-51235 M12X35 Bolt 2
9 01643-31232 12 Washer 6
10 16Y-26C-00002 Bracket 2
11 16Y-26C-09000 () Rocker(R.H.) 1
12 GB290-HK3020 Ball bearing 4
13 06122-03004 Ring,dust 4
14 09311-41237 Bolt 2
15 01580-11210 M12 Nut 2
16 154-43-41260 Spring 2
17 16Y-26C-00004 Nipple 2
18 04205-11440 Pin shaft 4
19 04050-14022 Pin,cotter 4
20 16Y-26C-00001 Shaft 1
21 01010-51225 M12X25 Bolt 4
22 16Y-26C-08000 () Rocker(L.H.) 1
23 01306-10616 M6X16 Bolt 1
24 04059-01010 Wire 1
L TAEHMAR (R H PR 7] 113



SHANTUI SHER

STEERING BRAKE LINKAGE
Fig. 16Y-26C-004 V1.0

o~

/ HIZhE’=E
— Steering
O Case Cover

% & 9%

~

&,
@@ﬁb@ (e

\/
HIENEEE —
Steering
Case Cover

114 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 04050-14022 Pin,cotter 4
2 04205-11440 Pin shaft 6
3 01508-41408 M14X1.5 Nut 3
4 04221-21478 Plate 3
5 01582-11411 M14X1.5 Nut 3
6 16Y-26C-00003 Lever 1
7 04248-31420 Screw 1
8 04248-31442 Screw 1
9 04211-21478 Plate 3
10 16Y-26-31000 Rocker 2
11 04050-13018 Pin,cotter 2
12 04205-11028 Pin shaft 2

LWLt TRV B ERAE 115



SHANTUI SHER

TRANSMISSION PIPING
Fig. 16Y-75-001 V1.0

116 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-75-18000 0] Oil suction pipe 1
2 16Y-75-16000 ()} Oil suction pipe 1
3 07000-F3040 (@) O-ring 1
4 07000-F3032 (@) O-ring 1
5 01010-51030 M10X30 Bolt 10
6 01010-51070 M10X70 Bolt 2
7 01602-21030 10 Washer 16
8 07260-03236 Hose 1
9 07281-00549 Clamp 4
11 16Y-75-17000 Oil drain pipe 1
12 07000-F3022 (0] O-ring 1
13 07102-20506 Hose 1
14 16Y-75-09000 0] Oil strainer tube 1
15 01010-51055 M10X55 Bolt 4
16 07000-F3025 (0] O-ring 2
17 16Y-75-22000 () Speed change valve oll 1
tube(i)
18 07000-F3028 0] O-ring 1
19 07102-20503 Hose 1
20 16Y-75-08000 ()} Oil strainer tube 1

LWLt TRV B ERAE 117



SHANTUI

ZHEM

TORQUE CONVERTER PIPING

Fig. 16Y-75-002 V1.0

ope
o
ERATHEEZHERE Q) ‘\,':V;
To Torque Converter .,7&
Relief Valve )
@
e “ >
® 7»’3‘) G
®
&)

/\

U B

ZiRNTIEIRERE (4)
To Torque Converter
Relief Valve

118

ITiEME
Transmission Control Valve

LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-75-21000 (1 Speed change valve oil 1
tube(ll)
2 07000-F3028 O-ring 1
3 16Y-75-11000 0] Oil tube(l) 1
4 07000-F3025 O-ring 3
5 01010-51030 M10X30 Bolt 8
6 01010-51070 M10X70 Bolt 2
7 01602-21030 10 Washer 12
8 07102-20606 Hose 1
9 16Y-75-19000 0] Scavenge pipe (1) 1
10 16Y-75-07000 (1)) Scavenge pipe(ll) 1
11 07000-F3030 O-ring 1
12 01010-51045 M10X45 Bolt 2
13 07102-20504 Hose 1
14 16Y-75-06000 (1 Ventiduct 1
15 16Y-75-04000 0] Ventiduct 1
16 07000-F3022 O-ring 1
17 07260-01420 Hose 1
18 07281-00259 Clamp 2
L TAEHMAR (R H PR 7] 119



SHANTUI SHER

OIL COOLER PIPING
Fig. 16Y-75-003 V1.0

22 71 i 1

Flywheel Housing

N
\

120 LW TR AR 2R



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-75-15000 @ Oil tube(ll)

2 07000-F3025 O-ring

3 01010-51030 M10X30 Bolt 8

5 01602-21030 10 Washer 12

6 16Y-75-14000 (t Oil tube( ) 1

7 01010-51055 M10X55 Bolt 2

8 07102-20603 Hose 1

9 16Y-75-05000 Shift lubrication oil tube 1

10 07000-F3035 O-ring 1

11 01010-51060 M10X60 Bolt 2

12 16Y-75-02000 0} Qil tube,cooler(l) 1

13 16Y-75-01000 (1 Qil tube,cooler 1

14 01010-51070 M10X70 Bolt 4

15 07103-20623 Hose 1

16 07103-20616 Hose 1

17 07102-20304 Hose 1

18 16Y-75-03000 Oil tube 1

19 16y-75-26000 Plate 1

20 01010-51265 M12X65 Bolt 1

21 01602-21236 12 Washer 3

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 1

24 16y-75-27000 Clip 1

25 07095-10526 Cushion cover 2

L TAEHMAR (R H PR 7] 121



SHANTUI SHER

TRANSMISSION CONTROL VALVE
Fig. 16Y-75-101 V1.0

122 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 145-15-45210 Valve body 1

2 07043-70108 Plug 1

3 144-15-25110 Valve seat 1

4 07000-73022 (@) O-ring 10

5 07000-73025 (0] O-ring 3

6 07000-72016 (0] O-ring 1

7 144-15-25160 Bolt 1

8 01010-51075 M10X75 Bolt 1

9 01602-21030 10 Washer 4

10 195-15-15671 Device,locating 1

11 175-15-45260 Device,locating 1

12 175-15-45220 Valve stem 1

13 175-15-45231 Bolt 1

14 144-15-25210 Plug 1

15 09363-01053 Yoke 2

16 01580-01008 M10 Nut 2

17 144-15-25810 Plate 1

18 01010-51025 M10X25 Bolt 2

19 144-15-25420 Valve core 1

20 145-15-45550 Sleeve,locating 1

21 04065-03515 Retainer 1

L TAEHMAR (R H PR 7] 123



SHANTUI SHER

TRANSMISSION CONTROL VALVE
Fig. 16Y-75-102 V1.0

124 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 145-15-45000 Valve body 1
2 07042-20108 Plug 3
3 144-15-25180 Bolt 3
4 175-15-45170 Bolt 3
5 01602-21030 10 Washer 10
6 145-15-45810 Cover 1
7 07000-73045 (0] O-ring 1
8 01010-51025 M10X25 Bolt 4
9 145-15-45220 Valve stem 1
10 145-15-45390 Valve 1
11 180-14-25560 Spring 1
12 287-15-15390 Valve 1
13 145-15-45310 Spring 1
14 145-15-45320 Spring 1
15 145-15-45230 Valve 1
16 145-15-45240 Block 1
17 145-15-45260 Valve stem 1
18 145-15-45150 Cover 1
19 145-15-45420 Plug 1
20 04065-03815 Retainer 3
21 145-15-45510 Spring 1
22 145-15-45380 Valve stem 1
23 145-14-23720 Plug 1
24 145-15-45520 Sleeve 1
25 145-15-45910 Nipple 1
26 145-15-45250 Sleeve 2
27 07000-73028 (0] O-ring 4

LWLt TRV B ERAE 125



ZHEM

SHANTUI

TRANSMISSION CONTROL VALVE COVER

Fig. 16Y-75-103 V1.0

g3s

o
Y

@

eﬁ
@ ©

Joss

LW TR AR 2R

126



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 144-15-25512 Housing body 1

2 144-15-21670 Block 1

3 07323-30200 Elbow 1

4 07030-00252 Breather plug 1

5 07000-13048 O-ring 1

6 01190-01008 Sleeve,bolt 4

7 01010-51045 M10X45 Bolt 4

8 01602-21030 10 Washer 4

9 175-15-45530 Cover 1

10 175-15-45540 Pad 1

11 01124-31025 Stud 4

12 01580-01008 M10 Nut 4

13 145-15-45830 Cover 1

14 145-15-45840 Gasket 1

15 01010-50825 M8X25 Bolt 2

16 01602-20825 8 Washer 2

17 144-15-25530 Plug 2

18 07002-13634 O-ring 2

19 144-15-25520 Gasket 1

20 04020-01024 Pin 2

21 01010-51030 M10X30 Bolt 12

22 01010-51040 M10X40 Bolt 2

23 01640-21016 10 Washer 12

L3 TR2AMAR R B FR 2 ) 127



ZHEM

SHANTUI

TRANSMISSION CONTROL VALVE LEVER

Fig. 16Y-75-104 V1.0

ve

M@MAE\WN .......

TEE S

Transmission Case C

\

T

WY

LW TR AR 2R

128



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 144-15-25560 Arm 1
2 144-15-25651 Shaft 1
3 144-15-25632 Lever 1
4 144-15-25742 Lever 1
5 06120-02016 Roll bearing 4
6 144-15-29110 Oil seal 2
7 144-15-25570 Washer 4
8 125-15-11530 Bolt 2
9 04059-01010 Wire 2
10 144-15-25682 Lever 1
11 144-15-25670 Bushing 1
12 175-15-45660 Washer 2
13 175-15-45650 Bolt 1
14 07000-72008 O O-ring 1
15 01602-21030 10 Washer 1
16 01580-01008 M10 Nut 1
17 144-15-25690 Ball 1
18 144-15-29120 Bearing 2
19 144-15-25710 Spring 1
20 144-15-25592 Bolt 1
21 01602-21442 14 Washer 1
22 01640-21016 10 Washer 1
23 04050-12018 Pin,cotter 1
24 144-15-25820 Plate 1

LWLt TRV B ERAE 129



SHANTUI SHER

LUBICATING VALVE
Fig. 16Y-75-201 V1.0

Wi

<
IS

KBS
From Qil Cooler
(19

Nt
L@
)

T
Transmission

130 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-75-20000 Lubicating valve 1
1 154-15-24110 Valve body 1
2 144-15-14130 Valve stem 1
3 175-15-14141 Sleeve,guide 1
4 145-15-44160 Spring 1
5 154-15-14150 Cover 2
6 07000-73032 (0] O-ring 2
7 01010-50825 M8X25 Bolt 4
8 01602-20825 8 Washer 4
9 144-15-14150 Cover 1
10 07000-73025 (0] O-ring 1
11 01010-51025 M10X25 Bolt 2
12 154-15-14160 Gasket 1
13 01010-51055 M10X55 Bolt 2
14 01010-51060 M10X60 Bolt 1
15 01010-51065 M10X65 Bolt 1
16 01602-21030 10 Washer 6

LWLt TRV B ERAE 131



SHANTUI SHER

SHIFT FINE FILTER
Fig. 16Y-75-231 V1.0

132 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-75-23000 Shift fine filter 1
1 16Y-75-23100 Oil strainer casing 1
2 01010-51235 M12X35 Bolt 3
3 01602-21236 12 Washer 7
4 16Y-75-23200 Filter element 1
5 16Y-75-23004 Valve body 1
6 16Y-75-23002 Valve core 1
7 16Y-75-23003 Spring 1
8 16Y-75-23001 Seat 1
9 04065-03012 Retainer 1
10 16Y-75-23005 Spring 1
11 16Y-75-23006 Cover 1
12 07000-13100 (0] O-ring 1
13 01010-51230 M12X30 Bolt 4
14 16Y-75-23007 Bolt 1
15 07002-11223 (0] O-ring 1
16 07042-20415 Plug 1

LWLt TRV B ERAE 133



SHANTUI SHER

GEAR SHIFT OIL PUMP
Fig. 16Y-75-241 V1.0

134 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-75-24000 Gear shift oil pump 1

1 16Y-75-24100 Cover,front 1

2 16Y-75-24001 Body, pump 1

3 16Y-75-24200 Coverass y 1

4 16Y-75-24002 Driving gear 1

5 16Y-75-24003 Driven gear 1

6 01850-51290 Bolt 8

7 01582-11210 M12X1.5 Nut 8

8 01602-21236 12 Washer 8

9 16Y-75-24300 Oil seal 1

10 04020-00820 Pin 4
L3 TR2AMAR R B FR 2 ) 135



SHANTUI

ZHEM

STEERING CLUTCH PIPING
Fig. 16Y-76D-001 V1.0

ZE5[E R
To Steering Valve
T @

a

(39 & [m) % h 2%
Steering Oil Filter
ﬁ\ 0 B> S

136

i TR WA B PR A



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-76-11000 Oil suction tube 1
2 16Y-76-10000 Oil suction tube 1
3 07000-F3032 O-ring 2
4 01010-51030 M10X30 Bolt 9
5 01602-21030 10 Washer 23
6 07260-04118 Hose 1
7 07281-00549 Clamp 8
8 16Y-76-09100 Coarse strainer body 1
9 16Y-76-09200 Filter element 1
10 16Y-76-09002 Spring 1
11 16Y-76-09001 Cover 1
12 07000-12060 O-ring 1
13 07000-F3050 O-ring 1
14 01010-51070 M10X70 Bolt 1
15 16Y-76-28000 Coarse strainer bracket 1
16 01010-51430 M14X30 Bolt 2
17 01602-21442 14 Washer 6
18 01010-51225 M12X25 Bolt 6
19 01602-21236 12 Washer 6
20 16Y-76-08000 Oil tube 1
21 16Y-76-07000 Oil tube 1
22 01010-51060 M10X60 Bolt 1
23 07260-04120 Hose 1
24 07000-12075 O-ring 1
25 01010-51040 M10X40 Bolt 4
26 16Y-76-05000 Qil drain pipe 1
27 07000-F3022 O-ring 1
28 01010-51035 M10X35 Bolt 2
29 07102-20505 Hose 1
30 16Y-76-30000 Oil tube 1
31 07000-F3025 O-ring 4
32 01010-51050 M10X50 Bolt 4
33 07040-11007 Plug 1
34 07000-F1008 O-ring 1
35 01010-51095 M10X95 Bolt 2
36 16Y-76-31000 Bracket,fine filter 1
37 16Y-76-32000 Steering fine filter 1
38 16Y-76-29000 Oil tube 1
39 16Y-76-15000 Oil tube 1
40 07042-20108 Plug 1
41 07102-20506 Hose 1
L3 TR2AMAR R B FR 2 ) 137



SHANTUI SHER

SWITCHING VALVE AND SAFETY VALVE PIPING
Fig. 16Y-76D-002 V1.0

kit
Relief Valve

5 161 1

___- Steering Valve

EREEAEES
To Steering Clutch Flan

N

-
(»)
Vran

C RN
e a N Steering Brake
ERE A A RS

To Steering Clutch Bearing Case TR E L BRI

To Steering Clutch Bearing Case

138 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 04020-00820 Steering pump
1 01010-51250 M12X50 bolt
2 01010-51060 M10X60 bolt 3
3 01602-21030 10 washer 13
4 16Y-76-19000 oil tube 2
5 07000-12018 O O-ring 5
6 16Y-16-04000 oil tube 1
7 07000-12015 O O-ring 1
8 01010-51025 M10X25 bolt 2
9 16Y-76-13000 oil tube 1
10 07000-13028 O O-ring 1
11 07000-13025 O O-ring 1
12 01010-51050 M10X50 bolt 2
13 16Y-76-27000 oil tube 1
14 16Y-76-20000 oil tube 1
15 16Y-76-26000 oil tube 1
16 16Y-76-21000 oil tube 1
17 07211-81016 nipple 4
18 07002-11623 O O-ring 8
19 16Y-76-33000 nipple 4

LWLt TRV B ERAE 139



SHANTUI SHER

OIL COOLER PIPING
Fig. 16Y-76D-003 V1.0

~
2
<2
To Stieﬁirr?gg%ase . eilj;_ﬁeilﬁ\llfljlve

55 5(%\

a—-(J
b-—0

i

oL B

140 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-76-14000 Oil tube 1
2 07042-20108 Plug 2
3 07000-F3025 O O-ring 4
4 01010-51030 M10X30 Bolt 6
5 01602-21030 10 Washer 9
6 07102-20517 Hose 1
7 07102-20515 Hose 1
8 16Y-76-01000 Oil tube 1
9 16Y-76-03000 Oil tube 1

10 16Y-76-00008 Clip 2
11 16Y-76-12000 Oil tube 1
12 16Y-76-00003 Block 1
13 16Y-76-00004 Gasket 1
14 01010-51075 M10X75 Bolt 2
15 01010-51020 M10X20 Bolt 1
16 16Y-76-02000 Cooler 1
17 01010-51225 M12X25 Bolt 2
18 01602-21236 12 Washer 2

LWLt TRV B ERAE 141



SHANTUI SHER

OIL COOLER PIPING
Fig. 16Y-76A-001 V1.0

o @
gt
e B DA
< UQ a
! @F‘&A
Z¥ @A it i 1

To Steering Case

Relief Valve

142 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-76-14000 oil tube
2 07042-20108 plug
3 07000-13025 o] O-ring
4 01010-51030 M10X30 bolt 10
5 01602-21030 10 washer 12
6 07102-20517 hose 1
7 07102-20515 hose 1
8 07000-F3032 O O-ring 2
9 16Y-76A-03000 oil tube 2
10 16Y-76-12000 oil tube 1
11 16Y-76-00003 block 1
12 16Y-76-00004 gasket 1
13 01010-51075 M10X75 bolt 2

LWLt TRV B ERAE 143



SHANTUI SHER

STEERING PUMP
Fig. 16Y-76-061 V1.0

144 L3 TR ERAE



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-76-06000 Steering pump 1

1 16Y-76-06100 Cover,front 1

2 16Y-76-06002 Body, pump 1

3 16Y-75-24200 Coverass y 1

4 16Y-76-06001 Driving gear 1

5 16Y-76-06003 Driven gear 1

7 01050-51290 M12X1.5X90 Bolt 8

8 01582-11210 M12X1.5 Nut 8

9 01602-21236 12 Washer 8

10 16Y-75-24300 Oil seal 1

11 04020-00820 Pin 4
L3 TR2AMAR R B FR 2 ) 145



SHANTUI SHER

STEERING VALVE
Fig. 16Y-76-221 V1.0

@
@ )\
@ N\
8 \&
280
.

146 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-76-22000 Steering valve ass'y 1
1 144-40-22211 Valve body 1
2 144-40-22141 Shaft 2
3 01593-31613 M16*1.5 Nut 2
4 04050-14026 Cotter pin 2
5 144-40-22180 Bracket 2
6 144-40-22170 Bracket 2
7 175-40-31230 Spring 2
8 04065-03212 Retaining ring 2
9 195-40-13110 Retaining ring 2
10 144-40-22350 Spring 2
11 175-40-31140 Guide sleeve 2
12 144-40-22190 Washer 2
15 144-40-22151 Valve stem 2
16 702-11-11190 Piston 2
17 175-40-31130 Spring 2
18 175-40-31530 Plug 2
19 07002-13034 (0] O-ring 2
20 07043-70108 Plug 1
21 144-40-22230 Valve body 1
22 144-40-22290 Guide bush 2
23 144-40-22260 Shaft 2
24 144-40-22270 Bracket 2
25 144-40-22280 Bracket 2
26 144-40-22340 Spring 2
27 175-40-31560 Spring 2
28 01590-30607 M6 Nut 2
29 04050-11212 Cotter pin 2
30 144-40-22311 Spool valve 2
31 144-40-22320 Piston 2
32 175-40-31410 Spring 2
33 144-40-22250 Plug 2
34 144-40-22330 Plate 1
35 01010-50816 M8*16 Bolt 1
36 01650-20808 8 Washer 1
37 175-40-31510 Tube 2
38 07000-12011 o] O-ring 4
39 07000-12015 O O-ring 1
40 01010-51050 M10*50 Bolt 2
41 01602-21030 10 Washer 2
L3 TR2AMAR R B FR 2 ) 147



SHANTUI SHER

STEERING VALVE
Fig. 16Y-76-221 V1.0

@
@ )\
@ N\
8 \&
280
.

148 LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
42 144-40-22110 Lever (L.H.) 1
43 144-40-22120 Lever (R.H.) 1
44 09350-01820 Sleeve 1
45 09350-02215 Sleeve 2
46 175-40-31270 Oil seal 2
47 144-40-22240 Lever 2
48 01010-50860 M6X60 Bolt 2
49 01602-20825 8 Washer 2
50 04010-00416 Woodruff key 2
51 144-40-22160 Bolt 2
52 01580-10806 M8 Nut 2
53 130-21-12330 Lock pad 2
54 144-40-22220 Gasket 2
55 144-40-22130 Plate 1
56 01010-51250 M12X50 Bolt 6
57 01602-21236 12 Washer 6
L TAEHMAR (R H PR 7] 149



SHANTUI SHER

SAFETY VALVE
Fig. 16Y-76-231 V1.0

s‘"”“\:\
7/ &
19

150 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-76-23000 Safety valve 1

1 144-49-16110 Valve body 1

2 104-15-25480 Valve core 1

3 104-15-25490 Valve core 1

4 125-15-15290 Spring 1

5 144-49-16170 Valve stem 1

6 104-15-25280 Spring 1

7 104-15-25290 Spring 1

8 104-15-25260 Gasket 1

9 113-15-25260 Washer 4

10 144-49-16180 Valve stem 1

11 144-49-21621 Spring 1

12 144-49-16121 Plug 1

13 144-49-16130 Plug 1

14 144-49-16140 Plug 1

15 144-49-16150 Plug 1

16 07000-12020 O-ring 4

17 144-49-16160 Plate 2

18 113-15-25350 Plate 1

19 01010-50816 M8X16 Bolt 6

20 01602-20825 8 Washer 6

21 07040-10807 Plug 2

22 07002-10823 O-ring 2

L TAEHMAR (R H PR 7] 151



SHANTUI EHEH

COOLER
Fig. 16Y-76D-011 V1.0

#k0

HkO
Water Outlet Water Inlet
* Hima HimO
Oil Outlet

) s
o o

152 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-76D-01000 Cooler 1

LWLt TRV B ERAE 153



SHANTUI SHER

PRESSURE MEASUREMENT PIPING
Fig. 16Y-76B-001 V1.0

154 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-78B-001 Pressure measrement piping 1
1 03023-331100 Hose 1
2 03023-331200 Hose 1
3 03023-331300 Hose 1
4 03023-331800 Hose 4
5 08034-20414 Clamp 4
6 14Y-74-36000 Pressure measure joint 7
7 16Y-76B-00001 Pressure measure seat 1
8 16Y-76B-00004 Elbow 4
9 01580-10806 M8 Nut 4
10 07002-10823 O O-ring 4
11 16Y-76B-00003 Nipple 10
12 01010-51235 M12X35 Bolt 2
13 01643-31232 12 Washer

LWLt TRV B ERAE 155



SHANTUI EHEH

156 LW TR AR 2R



BrEH SHANTUI

TRACK MECHANISM

LWLt TRV B ERAE 157



SHANTUI SHER

TRACK FRAME ASS'Y
Fig. 16Y-40-001 V1.0

158 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-40-01000 () Track frame(L.H.) 1

1 16Y-40-02000 () Track frame(R.H.) 1

2 16Y-40-01024 Friction plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Seat plate 4

5 16Y-40-01040 Plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Seat plate 2

8 16Y-40-01100 Support(L.H.) 1

8 16Y-40-02100 Support(R.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01018 Fitting grease 2

M14X1

13 16Y-40-14000 () Guard plate(L.H.) 1

13 16Y-40-15000 () Guard plate(R.H.) 1

14 16Y-40-16000 () Guard plate(L.H.) 1

14 16Y-40-17000 () Guard plate(R.H.) 1

15 01010-51840 M18X40 Bolt 36

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,guard plate 10

18 16Y-40-00004 Sleeve 10

19 01602-21854 18 Washer 46

20 01580-01815 M18 Nut 10

21 16Y-40-01035 Seat plate 2

L3 TR2AMAR R B FR 2 ) 159



SHANTUI SHER

TRACK FRAME ASS'Y
Fig. 16L-40-A11 V1.0

S E#HIPHR ( 16L-40-A3000 )
guard plate

160 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16L-40-10000 () Track frame ass'y (L.H.) 1 SD16L

1 16L-40-30000 () Track frame ass'y (R.H.) 1

2 16Y-40-01024 Plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Bed plate 4

5 16Y-40-01040 Arc plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Bed plate 2

8 16L-40-31000 Support (R.H.) 1

8 16L-40-11000 Support (L.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01021 M10*1 Oil cup 2

13 16L-40H-30000 Guard plate (L.H.) 1

13 16L-40H-40000 Guard plate (R.H.) 1

14 16L-40H-50000 Guard plate (L.H.) 1

14 16L-40H-60000 Guard plate (R.H.) 1

15 01010-51435 M14*35 Bolt 48

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,Guard plate 12

18 16Y-40-00004 Sleeve 12

19 01602-21442 14 Washer 48

20 01580-01815 M18 Nut 12

21 16L-40-10100 Bed plate 2

L3 TR2AMAR R B FR 2 ) 161



SHANTUI SHER

TRACK FRAME ASS'Y
Fig. 16L-40-A12 V1.0

S EHBIPHR ( 16L-40-A2000 )
guard plate

162 LW TR AR 2R



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16L-40-10000 () Track frame ass'y (L.H.) 1 SD16L

1 16L-40-30000 () Track frame ass'y (R.H.) 1

2 16Y-40-01024 Plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Bed plate 4

5 16Y-40-01040 Arc plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Bed plate 2

8 16L-40-31000 Support (R.H.) 1

8 16L-40-11000 Support (L.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01021 M10*1 Oil cup 2

13 01010-51850 M18*50 Bolt 8

14 01643-31845 18 Washer 8

15 16L-40-70000 Guard plate 2

16 16Y-40-01035 Bed plate 2

L3 TR2AMAR R B FR 2 ) 163



SHANTUI SHER

TRACK FRAME ASS'Y
Fig. 16Y-40-A21 V1.0

164 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-40E-01000 () Track frame ass'y (L.H.) 1 SD16E

1 16Y-40E-02000 () Track frame ass'y (R.H.) 1

2 16Y-40-01024 Plate 4

3 16Y-40-01022 Friction plate 4

4 16Y-40-01039 Bed plate 4

5 16Y-40-01040 Arc plate 2

6 16Y-40-01023 Plate 4

7 16Y-40-01003 Bed plate 2

8 16Y-40-01100 Support (L.H.) 1

8 16Y-40-02100 Support (R.H.) 1

9 16Y-40-00006 Bushing 2

10 16Y-40-18000 Oil seal 4

11 16Y-40-00005 Pin 2

12 07020-01021 M10*1 Oil cup 2

13 16Y-40E-04000 () Guard plate (L.H.) 1

13 16Y-40E-05000 () Guard plate (R.H.) 1

14 16Y-40E-06000 () Guard plate (L.H.) 1

14 16Y-40E-07000 () Guard plate (R.H.) 1

15 01010-31840 Bolt 36

16 154-30-22190 Block 6

17 16Y-40-00003 Bolt,Guard plate 12

18 16Y-40-00004 Sleeve 12

19 01602-21854 18 Washer 46

20 01580-01815 M18 Nut 12

21 16Y-40-01035 Bed plate 2

L3 TR2AMAR R B FR 2 ) 165



SHANTUI SHER

TRACK FRAME COVER
Fig. 16Y-40-002 V1.0

166 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-40-00001 () Cover(L.H.) 1

1 16Y-40-00002 () Cover(R.H.)

2 01010-51425 M14X25 Bolt 4

3 01602-21442 14 Washer 24

4 01643-31445 14 Washer 24

5 16Y-40-12000 () Hood(L.H.)

5 16Y-40-13000 () Hood(R.H.) 1

6 01010-51435 M14X35 Bolt 10

7 01010-51475 M14X75 Bolt 2

8 16Y-40-08000 () Cover(R.H.) 1

8 16Y-40-07000 () Cover(L.H.) 1

9 01010-51430 M14X30 Bolt 8

10 16Y-40-07001 Bolt 2

11 01640-21016 10 Washer 4

13 04050-03015 Pin,cotter 2

14 16Y-40-04000 () Bracket(L.H.) 1

14 16Y-40-05000 () Bracket(R.H.) 1

15 01010-52060 M20X60 Bolt 4

16 01602-02060 20 Washer 4

17 01010-52260 M22X60 Bolt 8

18 01602-22268 22 Washer 8

19 16Y-40-00007 Bolt 2

20 16Y-40-00008 Sleeve 2

21 01590-33033 M30X3 Nut 2

22 04050-16355 Pin,cotter 2

L TAEHMAR (R H PR 7] 167



SHANTUI SHER

TRACK FRAME COVER
Fig. 16Y-40-A22 V1.0

168 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-40E-00001 () Front hood (L.H.) 1 SD16E
1 16Y-40E-00002 () Front hood (R.H.) 1
2 01010-51425 M14*25 Bolt 12
3 01602-21442 14 Washer 26
4 01643-31445 14 Washer 6
5 16Y-40-12000 () Hood (L.H.) 1
5 16Y-40-13000 () Hood (R.H.) 1
6 01010-31435 M14*25 Bolt 4
8 01010-51475 M14*75 Bolt 2
14 16Y-40E-09000 Cover 1
15 01010-51430 M14*30 Bolt 8
18 16Y-40-07001 Bolt 2
19 01640-21016 10 Washer 2
20 01640-21016 10 Washer 2
21 04050-03015 Cotter pin 2
22 16Y-40-04000 () Bracket(L.H.) 1
22 16Y-40-05000 () Bracket(R.H.) 1
23 01010-52050 M20*50 Bolt 4
24 01602-02060 Washer 4
25 01010-52250 M22*50 Bolt 8
26 01602-22268 22 Washer 8
27 16Y-40-00007 Bolt 2
28 16Y-40-00008 Sleeve 2
29 01590-33033 M30*3 Nut 2
30 04050-16345 Cotter pin 2
¥ TRV ERAR 169



SHANTUI SHER

TRACK FRAME COVER
Fig. 16L-40-A13 V1.0

LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16L-40-00001 () Front hood (L.H.) 1 SD16L
1 16L-40-00002 () Front hood (R.H.) 1

2 01010-51425 M14*25 Bolt 12

3 01602-21442 14 Washer 26

4 01643-31445 14 Washer 8

5 16Y-40-12000 () Hood (L.H.) 1

5 16Y-40-13000 () Hood (R.H.) 1
6 01010-31435 M14+*25 Bolt 4

8 01010-51475 M14*75 Bolt 2

10 01640-21426 14 Washer 2

14 04050-03015 Cotter pin 2

15 16L-40-40000 Bracket 2

16 01010-52050 M20*50 Bolt 8

17 01602-02060 Washer 8

18 16L-40-50000 () Cover (R.H.) 1

18 16L-40-20000 () Cover (L.H.) 1

19 01010-51430 M14*30 Bolt 8

22 16Y-40-07001 Bolt 2

23 01640-21016 10 Washer 2

24 01640-21016 10 Washer 2

L TAEHMAR (R H PR 7] 171



SHANTUI SHER

RECOIL SPRING

Fig. 16Y-40-003 V1.0

172 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-40-11100 () Seat(L.H.) 1
1 16Y-40-19100 () Seat(R.H.) 1
2 01010-31655 Bolt 4
3 01010-31670 Bolt 8
4 01602-21648 16 Washer 12
5 16Y-40-11200 Shaft 2
6 16Y-40-11002 Washer
7 16Y-40-11001 () Pad
8 01010-31840 Bolt
9 01010-31235 M10X35 Bolt 12
10 01602-01236 12 Washer 28
11 07000-15068 O-ring 2
12 16Y-40-11400 Oil cylinder 2
13 16Y-40-11300 Grease gun 2
14 16Y-40-11005 Piston 2
15 16Y-40-11003 Oil seal 2
16 07020-01021 M10X1 Oil cup 2
17 04064-04518 Retainer 2
18 16Y-40-11006 Seat 2
19 16Y-40-11015 Plate 2
20 01010-31225 M12X25 Bolt 8
21 16Y-40-11014 Piston ring 4
22 16Y-40-11016 Cover 2
23 16Y-40-11500 Oil seal 2
24 16Y-40-11013 Retainer 2
25 07000-05230 O-ring 2
26 01010-52060 M20X60 Bolt 12
27 01602-22060 20 Washer 12
28 16Y-40-11008 Recoil spring 2
29 16Y-40-11004 Bushing 2
30 16Y-40-11007 Lever 2
31 16Y-40-11009 Seat,guide 2
32 01580-03629 M36X3 Nut 2
33 16Y-40-11010 () Pad 2
34 01010-51016 M10X16 Bolt 2
35 01602-21030 10 Washer 2
36 16Y-40-11012 Cover 2
37 16Y-40-11011 Asbestos pad 2
38 01010-31230 M10X30 Bolt 8
L3 TR2AMAR R B FR 2 ) 173



SHANTUI SHER

FRONT IDLER

Fig. 16Y-40-031 V1.0

174 LW TR AR 2R



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-40-03300 Front idler body 2

2 16Y-40-03003 Shaft 2

3 07052-31624 Plug 2

4 07000-13055 O-ring 4

5 16Y-40-03201 Sleeve 4

6 16Y-40-03210 Sleeve 4

7 04025-00512 Pin 4

8 07000-15105 O-ring 4

9 01010-51030 M10X30 Bolt 24

10 01602-21030 10 Washer 24

11 16Y-40-03005 Ring,float seal

12 16Y-40-03006 O-ring

13 16Y-40-03100 Support welding on

ass y(.h.)

13.1 16Y-40-03101 Support(l.h.)

14 16Y-40-03400 Bracket welding on 2

ass y(r.h.)

141 16Y-40-03401 Bracket(r.h.) 2

15 16Y-40-03102 Plate 4

16 16Y-40-03001 Pin,dowel 4

17 01582-01613 M16X1.5 Nut 4

18 01602-21648 16 Washer 20

19 16Y-40-03004 Shim 64

20 16Y-40-03002 Plate 4

21 01010-51650 M16X50 Bolt 16

L3 TR2AMAR R B FR 2 ) 175



SHANTUI SHER

CARRIER ROLLER

Fig. 16Y-40-061 V1.0

LW TR AR 2R



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-40-06000 Carrier roller 4
1 16Y-40-06004 Carrier roller body 4
2 16Y-40-06005 Shaft 4
3 GB297-30210 Roller bearing 8
4 16Y-40-06006 Lock nut 4
5 16Y-40-06008 Ring 4
6 16Y-40-06007 Carrier roller cover 4
7 07000-12085 (0] O-ring 4
8 01010-51025 M10X25 Bolt 12
9 01602-21030 10 Washer 12
10 16Y-40-03005 Ring,float seal 8
11 16Y-40-03006 (@) O-ring 8
12 16Y-40-06003 Seat,float seal 4
13 16Y-40-06002 Cover,float seal 4
14 07000-13120 (0] O-ring 4
15 07000-13055 (0] O-ring 4
16 04020-00616 Pin 12
17 04064-06020 Retainer 4
18 07052-31624 Plug 4
19 16Y-40-06001 Bracket 4
20 01010-51885 M18X85 Bolt 8
21 01602-21854 18 Washer 8
22 01010-51645 M16X45 Bolt 16
23 01602-21648 16 Washer 16
L TAEHMAR (R H PR 7] 177



SHANTUI SHER

TRACK ROLLER

Fig. 16Y-40-091 V1.0

LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-40-09000 Track roller

1 16Y-40-09100 Track roller body

2 16Y-40-09002 Track roller shaft

3 16Y-40-03201 Sleeve 16

4 16Y-40-03210A Bushing 16

5 04025-00512 Pin 16

6 07000-15105 (0] O-ring 16

7 01010-51030 M10X30 Bolt 96

8 01602-21030 10 Washer 96

9 16Y-40-03005 Ring,float seal

10 16Y-40-03006 (0] O-ring

11 16Y-40-09003 Cover

12 16Y-40-09001 Cap

13 07000-13055 (0] O-ring 16
14 16Y-40-09005 Retainer 16
15 07052-31624 Plug

16 16Y-40-09004 Key

17 01010-51865 M18X65 Bolt

18 01602-21854 18 Washer 32

LWLt TRV B ERAE 179



SHANTUI SHER

TRACK ROLLER DOUBLE FLANGES
Fig. 16Y-40-101 V1.0

LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
16Y-40-10000 Track roller,double flanges
1 16Y-40-10100 Track roller body,double 4
flanges

2 16Y-40-09002 Track roller shaft 4

3 16Y-40-03201 Sleeve 8

4 16Y-40-03210A Bushing 8

5 04025-00512 Pin 8

6 07000-15105 O-ring 8

7 01010-51030 M10X30 Bolt 48

8 01602-21030 10 Washer 48

9 16Y-40-03005 Ring,float seal 4

10 16Y-40-03006 O-ring 4

11 16Y-40-09003 Cover 4

12 16Y-40-09001 Cap 4

13 07000-13055 O-ring 8

14 16Y-40-09005 Retainer 8

15 07052-31624 Plug 4

16 16Y-40-09004 Key 4

17 01010-51865 M18X65 Bolt 4

18 01602-21854 18 Washer 16

L TAEHMAR (R H PR 7] 181



SHANTUI

ZHEM

TRACK ASS'Y

Fig. 16Y-41-001 V1.0

fEIRBIR
Optional Shoe

#i5 2 B 2
Single Grouser 560mm WIDE Single Grouser 510mm WIDE
1] y
610mm WIDE 5 (L FE
= Heavy Duty
660mm WIDE
X >\\\
=& & =& B L
Triple Grouser  460mm WIDE Triple Grouser 510mm WIDE With Hole
1]

510mm WIDE

182 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16Y-41-00000 (510mm) track ass y 2
1A 8203-MA-001511 track shoe 37
0B 16Y-41-A1000 (560mm) track ass y 2
1B 8203-MA-001561 track shoe 37
ocC 16Y-41-A3000 (560mm) track ass y 2
1C 8203-MA-001661 track shoe 37
2 8190-MA-00063 bolt 148
3 8216-MA-00064 nut 148
4 8203-MJ-00011 link,track L.H 37
5 8203-MJ-00021 link,track R.H 37
6 8203-MA-00031 bushing 37
7 8203-MA-00051 seal ring 72
8 8203-MA-00041 pin shaft 36
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
11 8203-MA-00042 pin shaft,master
L TAEHMAR (R H PR 7] 183



SHANTUI SHER

TRACK ASS'Y

Fig. 16L-41-001 V1.0

184 it TARRHUMAR D PR A



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16L-41-00000 (1100) track ass vy SD16L
0B 148-41-00000 (950) track ass y
1A 8203-MA-004110 track shoe 42
1B 8203-MA-001951 track shoe 42
2 8203-MM-00062 bolt 168
3 8216-MA-00064 nut 168
4 8203-MJ-00011 link,track L.H 42
5 8203-MJ-00021 link,track R.H 42
6 8203-MA-00031 bushing 41
7 8203-MA-00051 seal ring 82
8 8203-MA-00041 pin shaft 41
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
11 8203-MA-00042 pin shaft,master
185

W TREAMAR D B BR 2 7



ZHEM

SHANTUI

TRACK ASS'Y
Fig. 16Y-41E-001 V1.0

=]

2
560mm WIDE

B

Single Grouser

&

610mm WIDE

LW TR AR 2R

186



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
0A 16Y-41E-00000 (560mm) track ass y SD16E
0B 16Y-41-A2000 (610mm) track ass y
1A 8203-MA-001561 track shoe 39
1B 8203-MA-001611 track shoe 39
2 8190-MA-00063 bolt 156
3 8216-MA-00064 nut 156
4 8203-MJ-00011 link,track L.H 39
5 8203-MJ-00021 link,track R.H 39
6 8203-MA-00031 bushing 38
7 8203-MA-00051 seal ring 76
8 8203-MA-00041 pin shaft 38
9 8203-MA-00032 bushing,master
10 8203-MA-00053 seal ring 2
11 8203-MA-00042 pin shaft,master
L TAEHMAR (R H PR 7] 187



SHANTUI EHEH

188 LW TR AR 2R



BrEH SHANTUI

MAIN FRAME PARTS

LWLt TRV B ERAE 189



SHANTUI SHER

( wD1i0 ) )

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-A11 V1.0

190 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-30-01000 / frame

2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2

L TAEHMAR (R H PR 7] 191



SHANTUI SHER

( WD10 )( )

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH ROPS CAB)

Fig. 16Y-30-A21 V1.0

192 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-30-02000 / frame

2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass vy 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2

L TAEHMAR (R H PR 7] 193



SHANTUI SHER

( SCl1 X )

MAIN FRAME AND STEERING CASE
(WITH SC11 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-B11 V1.0

194 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-30-03000 / frame

2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 04020-01222 pin 2
33 01571-01218 seat 2

L TAEHMAR (R H PR 7] 195



SHANTUI SHER

( WD10 )

N—r

MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16Y-30-B21 V1.0

196 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-30-04000 / frame

2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 04020-01222 pin 2
33 01571-01218 seat 2

L TAEHMAR (R H PR 7] 197



ZHEM

SHANTUI

)

)

( WD10
MAIN FRAME AND STEERING CASE

(WITH WD10 ENGINE)(WITH STANDARD CAB)

Fig. 16L-30-A11 V1.0

LW TR AR 2R

198



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-20000 / frame SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2
38 01010-51230 M12X30 bolt 2
L TAEHMAR (R H PR 7] 199



ZHEM

SHANTUI

)

X

( WD10
MAIN FRAME AND STEERING CASE

(WITH WD10 ENGINE)(WITH ROPS CAB)

Fig. 16L-30-A21 V1.0

LW TR AR 2R

200



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-30000 / frame SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 16Y-30-00010 plate 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2
38 01010-51230 M12X30 bolt 2
L TAEHMAR (R H PR 7] 201



ZHEM

SHANTUI

X

( SCi1

MAIN FRAME AND STEERING CASE
(WITH SC11 ENGINE)(WITH STANDARD CAB)

Fig. 16L-30-B11 V1.0

LW TR AR 2R

202



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-40000 / frame SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 01010-51230 M12X30 bolt 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2

L TAEHMAR (R H PR 7] 203



ZHEM

SHANTUI

)
MAIN FRAME AND STEERING CASE
(WITH WD10 ENGINE)(WITH STANDARD CAB)

( WD10

Fig. 16L-30-B21 V1.0

LW TR AR 2R

204



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-30-50000 / frame SD16L
2 07049-23321 plug,dust 6
3 07049-12418 plug,dust 12
4 01010-51016 M10X16 bolt 4
5 16Y-30-00011 plate 2
6 16Y-30-00008 seat 4
7 01010-52295 M22X95 bolt 8
8 01602-22268 22 washer 8
9 16Y-30-00004 cover 2
10 16Y-30-00005 stud 4
11 01592-12226 M22*1.5 nut 4
12 04050-05040 pin,cotter 4
13 07044-13620 plug 4
14 16Y-30-30000 dipstick ass 'y 1
15 16Y-30-00007 plate 1
16 16Y-30-40000 dipstick ass 'y 2
17 07000-13032 O-ring 7
18 16Y-30-00006 cover 1
19 07000-13110 O-ring 1
20 01010-51630 M16X30 bolt 4
21 01602-21648 16 washer 4
22 16Y-30-00003 plate 1
23 16Y-30-00002 gasket 1
24 01010-51435 M14X35 bolt 10
25 07030-00252 breather plug 3
26 01602-21442 14 washer 10
27 16Y-30-21000 breather seat 1
28 01010-51025 M10X25 bolt 2
29 01602-21030 10 washer 6
30 16Y-30-00001 washer 1
31 154-21-11830 tube 2
32 01010-51230 M12X30 bolt 2
33 04020-01222 pin 2
34 01571-01218 seat 2
35 16L-52-30000 cover 1
36 01640-21223 12 washer 2
37 01602-21236 12 washer 2

L TAEHMAR (R H PR 7] 205



SHANTUI SHER

EQUALIZER BAR
Fig. 16Y-31-001 V1.0

206 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-31-30000 flat beam 1
2 16Y-31-00001 bushing 1
3 16Y-31-20000 oil tube 1
4 16Y-31-10000 ring,dustass y 2
5 16Y-31-00002 pin 1
6 16Y-31-00003 plate 1
7 01010-51435 M14X35 bolt 2
8 01602-21442 14 washer 2
9 07217-50510 nipple 1
10 07020-01021 M10*1 oil cup 1
11 07213-80510 nipple 1
12 01010-51220 M12X20 bolt 2
13 01602-21236 12 washer 2
14 08036-10614 clip 2

LWLt TRV B ERAE 207



SHANTUI SHER

EQUALIZER BAR
Fig. 16L-31-001 V1.0

208 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-31-10000 Equalizer bar 1
2 16Y-31-00001 Bush 1
3 16Y-31-20000 Oil tube 1
4 16Y-31-10000 Ring,dust ass'y 2
5 16Y-31-00002 Pin 1
6 16Y-31-00003 Plate 1
7 01010-51435 M14*35 Bolt 2
8 01602-21442 14 Washer 2
9 07217-50510 Nipple 1
10 07020-01021 M10*1 Qil cup 1
11 07213-80510 Nipple 1
12 01010-51016 M10*16 Bolt 2
13 01602-21030 10 Washer 2
14 08036-10614 Clip 2
15 16L-31-20000 Support 2
16 01010-52055 M20*55 Bolt 8
17 01602-22060 20 Washer 8
L TAEHMAR (R H PR 7] 209



SHANTUI SHER

WD10 U

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-50-A11 V1.0

//77

/]

i
)

il
il

/
L

[T1771]

210 LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 01010-51640 M16X40 bolt 4

2 01643-31645 16 washer 4

3 16Y-50C-12000 guard fence 1

4 23Y-50B-00003 cap 4

5 01643-31232 12 washer 39

6 16Y-50C-14000 () seat(R.H.) 1

7 01010-50820 M8X20 bolt 8

8 01602-00825 8 washer 8

9 16Y-50-13000 () seat(L.H.) 1

10 16Y-50C-00004 sleeve 4

11 16Y-50C-13000 engine-hood,front 1

12 01643-32060 20 washer 16

13 01011-52030 M20X130 bolt 14

14 01011-52025 M20X125 bolt 2

16 04412-00517 rivet 2

17 16Y-50-14000 () seat(R.H.) 1

18 16Y-50C-15000 () seat(L.H.) 1

19 16Y-50-15000 hook 2

L TAEHMAR (R H PR 7] 211



ZHEM

SHANTUI

WD10

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16L-50-A11 V1.0

Illi;'
//
|

/I
i

i

”17711
"

il
/|
i

LW TR AR 2R

212



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16*40 Bolt 4
2 01643-31645 16 Washer 4
3 23Y-50B-00003 Cap 4
4 07042-70108 Plug 2
5 04412-00517 Rivet 2
6 16Y-50C-12000 Guard fence 1
7 07020-01021 M10*1 Oil cup 6
8 16L-50C-03000 Engine-hood,front 1
9 01643-32060 20 Washer 18
10 01011-52030 M20*130 Bolt 16
11 04050-18045 Pin cotter 2
12 01643-31445 14 Washer 8
13 01010-51470 M14*70 Bolt 8
14 16Y-85-00001 Sleeve 4
15 16Y-85-00003 Arm 2
16 16Y-85-40000 Bushing 2
17 16Y-85-30000 Bushing 2
18 16Y-85-10000 Ring,dust 2
19 01643-31232 12 Washer 6
20 16Y-50-15000 Hook 2
21 16Y-50-13000 () Seat(L.H.) 1
22 01010-51220 M12*20 Bolt 7
23 16Y-85-00002 Bearing cover 4
24 01011-52025 M20*125 Bolt 2
25 16Y-50-14000 Seat(R.H.) 1

LWLt TRV B ERAE 213



ZHEM

SHANTUI

WD10

FRONT HOOD
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16L-50-B11 V1.0

S
QX T
s i)

Wi TR ERA R

214



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16*40 Bolt 4
2 01643-31645 16 Washer 4
3 23Y-50B-00003 Cap 4
4 04412-00517 Rivet 2
5 16Y-50C-12000 Guard fence 1
6 07020-01021 M10*1 Oil cup 6
7 16L-50C-03000 Engine-hood,front 1
8 01643-32060 20 Washer 16
9 01011-52030 M20*130 Bolt 16
10 04050-18045 Pin cotter 2
11 01643-31445 14 Washer 8
12 01010-51470 M14*70 Bolt 8
13 16Y-85-00001 Sleeve 4
14 16Y-85-00003 Arm 2
15 16Y-85-40000 Bushing 2
16 16Y-85-30000 Bushing 2
17 16Y-85-10000 Ring,dust 2
18 01643-31232 12 Washer 6
19 16Y-50-15000 Hook 2
20 16Y-50-13000 () Seat(l.H.) 1
21 01010-51220 M12*20 Bolt 7
22 16Y-85-00002 Bearing cover 4
23 01011-52025 M20*125 Bolt 2
24 16Y-50-14000 Seat(r.H.) 1

LWLt TRV B ERAE 215



SHANTUI SHER

WD10

FRONT HOOD
WITH ANGLE BLADE

Fig. 16Y-50-A21 V1.0

iy
i

/]

1
]

i
i
i

/
)
//;;/

[T1771]

216 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16X40 bolt 4
2 01643-31645 16 washer 4
3 16Y-50C-16000 guard fence 1
4 16Y-50-15000 hook 2
5 01643-31232 12 washer 39
6 16Y-50C-14000 () seat(R.H.) 1
7 01010-50820 M8X20 bolt 8
8 01602-00825 8 washer 8
9 16Y-50-13000 () seat(L.H.) 1
10 16Y-50C-15000 () seat(L.H.) 1
11 16Y-50C-13000 engine-hood,front 1
12 01643-32060 20 washer 16
13 01011-52030 M20X130 bolt 14
14 01011-52025 M20X125 bolt 2
16 04412-00517 rivet 2
17 16Y-50-14000 () seat(R.H.) 1
L3 TR2AMAR R B FR 2 ) 217



SHANTUI SHER

SC11

FRONT HOOD
(WITH SC11 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-B21 V1.0

i

/1/97

1
]

ITI71T7]]]

TTTTTI]]

i
i
b

i

218 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01010-51640 M16X40 bolt 4
2 16Y-50-14000 ) seat(R.H.) 1
3 16Y-50C-16000 guard fence 1
4 16Y-50-15000 hook 2
5 01643-31232 12 washer 39
6 16Y-50C-14000 () seat(R.H.) 1
7 01010-50820 M8X20 bolt 8
8 01602-00825 8 washer 8
9 16Y-50-13000 ) seat(L.H.) 1
10 16Y-50C-15000 () seat(L.H.) 1
11 16Y-50C-13000 engine-hood,front 1
12 01643-32060 20 washer 20
13 01011-52030 M20X130 bolt 14
14 01011-52025 M20X125 bolt 2
15 01010-51220 M12X20 bolt 13
16 04412-00517 rivet 2
L3 TR2AMAR R B FR 2 ) 219



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-50-A12 V1.0

a0
©

1

220 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3

10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50CA-03000 cover(R.H.) 1

LWLt TRV B ERAE 221



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)

WITH STRAIGHT TILT BLADE OR U- BLADE
Fig. 16L-50-A12 V1.0

222 LW TR AR 2R



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 01010-50820 M8+*20 Bolt

2 01602-20825 8 Washer 8
3 01643-31232 12 Washer 28
4 01010-51235 M12*35 Bolt 4
5 01010-51225 M12*25 Bolt 8
6 16L-50C-07000 Cover(l.H.) 1
7 01010-51240 M12*40 Bolt 6
8 16L-50C-00001 Shim 2
9 16Y-50C-14000 () Seat(r.H.) 1
10 16L-50C-08000 Cover(r.H.) 1
11 16Y-50C-10000 Frame 1
12 01010-51440 M14*40 Bolt 8
13 01643-31445 14 Washer 8
14 16Y-50C-15000 () Seat(l.H.) 1
15 16Y-50C-00002 Plate 1
16 01010-51230 M12*30 Bolt 3
17 01010-51220 M12*20 Bolt 6
18 16L-50C-02000 () Cover 1
19 16L-50C-06000 Beam 1
20 16L-50C-00002 Shim 4

L TAEHMAR (R H PR 7] 223



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE)

WITH STRAIGHT TILT BLADE OR U- BLADE
Fig. 16L-50-B12 V1.0

224 LW TR AR 2R



= SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-50CA-01000 Cover(r.H.) 1
2 16Y-50C-10000 Frame 1
3 01643-31232 12 Washer 28
4 01010-51235 M12*35 Bolt 4
5 01010-51225 M12*25 Bolt 8
6 16L-50C-07000 Cover(l.H.) 1
7 01010-51240 M12*40 Bolt 6
8 16L-50C-00001 Shim 2
9 01010-51440 M14*40 Bolt 8
10 01643-31445 14 Washer 8
11 16Y-50C-00002 Plate 1
12 01010-51230 M12*30 Bolt 3
13 01010-51220 M12*20 Bolt 6
14 16L-50C-02000 () Cover 1
15 16L-50C-06000 Beam 1
16 16L-50C-00002 Shim 4
L3 TR2AMAR R B FR 2 ) 225



SHANTUI SHER

( WD10 U )

GUARD AND FRAME
(WITH WD10 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-A22 V1.0

226 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3

10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50C-09000 cover(R.H.) 1

LWLt TRV B ERAE 227



SHANTUI SHER

( SC11 )

GUARD AND FRAME
(WITH SC11 ENGINE) WITH ANGLE BLADE

Fig. 16Y-50-B22 V1.0

228 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51220 M12X20 bolt 13
2 16Y-50C-04000 cover 1
3 01010-51235 M12X35 bolt 17
4 16Y-50C-10000 frame 1
5 01643-31232 12 washer 39
6 01010-51440 M14X40 bolt 12
7 01643-31445 14 washer 12
8 16Y-50C-00002 plate 1
9 01010-51230 M12X30 bolt 3

10 16Y-50C-08000 cover(L.H.) 1
11 16Y-50C-09000 cover(R.H.) 1

LWLt TRV B ERAE 229



ZHEM

SHANTUI

FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A11 V1.0

Wi TR AR AR

230



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-04000 fender(L.H.) 1
10 16Y-51C-05000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-32000 cover(R.H.) 1
19 16Y-51C-31000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover

25 198-54-41941 cap

26 01010-51025 M10X25 bolt

27 01643-31032 10 washer 18
28 16Y-51C-00006 cover

29 124-54-26540 washer 7

L3 TR2AMAR R B FR 2 ) 231



ZHEM

SHANTUI

FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A11 V1.0

Wi TR AR AR

232



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 Bolt 1 SD16L
2 23Y-51B-24000 Damping seat 5
3 01011-52025 M20X125 Bolt 4
4 01643-32060 20 Washer 4
5 23Y-51B-00010 Washer 4
6 01580-02016 M20 Nut 4
7 16Y-51C-00011 Pressure measure plate 1
8 01010-51020 M10X20 Bolt 2
9 16L-51-01000 Fender(l.h.) 1
10 16L-51-02000 Fender(r.h.) 1
11 16Y-51-00007 Cover 1
12 01010-51090 M10X90 Bolt 12
13 10Y-51B-09000 Seat 2
14 16Y-51-00009 Plate 1
15 01643-31445 14 Washer 4
16 01010-51430 M14X30 Bolt 4
17 16Y-51C-07000 ) Cover(r.h.) 1
18 16Y-51C-32000 Cover(r.h.) 1
19 16Y-51C-31000 Cover(l.h.) 1
20 01010-51230 M12X30 Bolt 7
21 16Y-51C-00007 Armrest 2
22 01010-51225 M12X25 Bolt 13
23 01643-31232 12 Washer 22
24 16Y-51C-08000 Cover
25 198-54-41941 Cap
26 01010-51025 M10X25 Bolt
27 01643-31032 10 Washer 18
28 16Y-51C-00006 Cover 1
L3 TR2AMAR R B FR 2 ) 233



SHANTUI SHER

—~
~

FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A21 V1.0

234 Wi TR AR AR



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 Bolt 1 SD16L
2 23Y-51B-24000 Damping seat 5
3 01011-52025 M20X125 Bolt 4
4 01643-32060 20 Washer 4
5 23Y-51B-00010 Washer 4
6 01580-02016 M20 Nut 4
7 16y-51c-00011 Pressure measure plate 1
8 01010-51020 M10X20 Bolt 2
9 16L-51-03000 Fender(l.h.) 1
10 16L-51-04000 Fender(r.h.) 1
11 16Y-51C-00012 Cover 1
12 01010-51090 M10X90 Bolt 12
13 10Y-51B-09000 Seat 2
14 16Y-51-00009 Plate 1
15 01643-31445 14 Washer 4
16 01010-51430 M14X30 Bolt 4
17 16Y-51C-07000 ) Cover(r.h.) 1
18 16Y-51C-27000 Cover(r.h.) 1
19 16Y-51C-26000 Cover(l.h.) 1
20 01010-51230 M12X30 Bolt 7
21 16Y-51C-00007 Armrest 2
22 01010-51225 M12X25 Bolt 13
23 01643-31232 12 Washer 22
24 16Y-51C-25000 Cover 1
25 198-54-41941 Cap 7
26 01010-51025 M10X25 Bolt
27 01643-31032 10 Washer 18
28 16Y-51C-00006 Cover 1
WL TR A EIRA T 235



ZHEM

SHANTUI

X

FENDER
(WITH STANDARD CAB )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A21 V1.0

Wi TR AR AR

236



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-04000 fender(L.H.) 1
10 16Y-51C-05000 fender(R.H.) 1
11 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-32000 cover(R.H.) 1
19 16Y-51C-31000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer
WL TR A EIRA T 237



SHANTUI SHER

FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A31 V1.0

238 Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-23000 fender(L.H.) 1
10 16Y-51C-24000 fender(R.H.) 1
11 16Y-51C-00012 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-27000 cover(R.H.) 1
19 16Y-51C-26000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-25000 cover 1
25 198-54-41941 cap 7
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer
WL TR A EIRA T 239



SHANTUI SHER

( X )

FENDER
(WITH ROPS CAB )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A41 V1.0

240 Wi TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-23000 fender(L.H.) 1
10 16Y-51C-24000 fender(R.H.) 1
1 16Y-51C-00012 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-27000 cover(R.H.) 1
19 16Y-51C-26000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-25000 cover 1
25 198-54-41941 cap
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer
WL TENHRNBIRAF 241



SHANTUI SHER

( )
FENDER

(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A51 V1.0

242 LW TR AR 2R



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-20000 fender(L.H.) 1
10 16Y-51C-21000 fender(R.H.) 1
1 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-07000 ) cover(R.H.) 1
18 16Y-51C-36000 cover(R.H.) 1
19 16Y-51C-35000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer
WL TENHRNBIRAF 243



SHANTUI SHER

( X )

FENDER
(WITH CANOPY,CANVAS )(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A61 V1.0

244 L3 TRV M ER A



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 01011-52005 M20*105 bolt 1
2 23Y-51B-24000 damping seat 5
3 01011-52025 M20X125 bolt 4
4 01643-32060 20 washer 4
5 23Y-51B-00010 washer 4
6 01580-02016 M20 nut 4
7 16Y-51C-00011 pressure measure plate 1
8 01010-51020 M10X20 bolt 2
9 16Y-51C-20000 fender(L.H.) 1
10 16Y-51C-21000 fender(R.H.) 1
1 16Y-51-00007 cover 1
12 01010-51090 M10X90 bolt 12
13 10Y-51B-09000 seat 2
14 16Y-51-00009 plate 1
15 01643-31445 14 washer 4
16 01010-51430 M14X30 bolt 4
17 16Y-51C-06000 ) cover(R.H.) 1
18 16Y-51C-36000 cover(R.H.) 1
19 16Y-51C-35000 cover(L.H.) 1
20 01010-51230 M12X30 bolt 7
21 16Y-51C-00007 armrest 2
22 01010-51225 M12X25 bolt 13
23 01643-31232 12 washer 13
24 16Y-51C-08000 cover 1
25 198-54-41941 cap
26 01010-51025 M10X25 bolt
27 01643-31032 10 washer 18
28 16Y-51C-00006 cover
29 124-54-26540 washer
WL TENHRNBIRAF 245



SHANTUI SHER

( )

HE BEAM OF FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A12 V1.0

HElR
Fender(R.H.)

- EER
< '& Fender(L.H.)

246 Wi TR AR AR



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut 1

9 16Y-51-13000 bracket 1

10 01010-51640 M16X40 bolt 22

11 16Y-51-07000 cover,rear 1

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.)

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

L TAEHMAR (R H PR 7] 247



SHANTUI SHER

( )

HE BEAM OF FENDER
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A12 V1.0

HElR
Fender(R.H.)

248 Wi TR AR AR



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 Damping seat 1 SD16L

2 01011-52025 M20X125 Bolt 1

3 16Y-51-15000 Brakcet(l.h.) 1

4 16Y-51-14000 Brakcet(r.h.) 1

5 01010-51435 M14X35 Bolt 10

6 01643-32060 20 Washer 1

7 23Y-51B-00010 Washer 1

8 01580-02016 M20 Nut 1

9 16Y-51-13000 Bracket 1

10 01010-51640 M16X40 Bolt 22

11 16Y-51-07000 Cover,rear 1

12 16Y-51C-33000 Beam

13 01010-51650 M16X50 Bolt 12

14 01010-51635 M16X35 Bolt 4

15 01643-31645 16 Washer 40

16 16Y-51-01000 Bracket,fender(l.h.) 1

17 16Y-51-02000 Bracket,fender(r.h.)

18 01010-51445 M14X45 Bolt 4

19 01643-31445 14 Washer 18

20 16Y-51C-12000 Bracket 1

21 01010-51230 M12X30 Bolt 4

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 6

L3 TR2AMAR R B FR 2 ) 249



SHANTUI SHER

THE BEAM OF FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A22 V1.0

250 Wi TR AR AR



T EMH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 Damping seat 1 SD16L

2 01011-52025 M20X125 Bolt 1

3 16Y-51-15000 Brakcet(l.h.) 1

4 16Y-51-14000 Brakcet(r.h.) 1

5 01010-51435 M14X35 Bolt 10

6 01643-32060 20 Washer 1

7 23Y-51B-00010 Washer 1

8 01580-02016 M20 Nut

9 16Y-51-13000 Bracket

10 01010-51640 M16X40 Bolt 22

11 16Y-51-07000 Cover,rear

12 16Y-51C-33000 Beam

13 01010-51650 M16X50 Bolt 12

14 01010-51635 M16X35 Bolt 6

15 01643-31645 16 Washer 40

16 16Y-51-01000 Bracket,fender(l.h.) 1

17 16Y-51-02000 Bracket,fender(r.h.) 1

18 01010-51445 M14X45 Bolt 8

19 01643-31445 14 Washer 18

20 16Y-51C-12000 Bracket 1

21 01010-51230 M12X30 Bolt 4

22 01010-51225 M12X25 Bolt 2

23 01643-31232 12 Washer 6

L3 TR2AMAR R B FR 2 ) 251



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A22 V1.0

HElR
Fender(R.H.)

- EER
< '& Fender(L.H.)

252 Wi TR AR AR



T EM SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut

9 16Y-51-13000 bracket

10 01010-51640 M16X40 bolt 22

11 16Y-51-00004 cover,rear

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

L TAEHMAR (R H PR 7] 253



SHANTUI SHER

( )

THE BEAM OF FENDER
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A32 V1.0

254 Wi TR AR AR



T EM SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut

9 16Y-51-13000 bracket

10 01010-51640 M16X40 bolt 22

11 16Y-51-07000 cover,rear

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

L TAEHMAR (R H PR 7] 255



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A42 V1.0

256 Wi TR AR AR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut

9 16Y-51-13000 bracket

10 01010-51640 M16X40 bolt 22

11 16Y-51-00004 cover,rear

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNBIRAF 257



SHANTUI SHER

( )

THE BEAM OF FENDER
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A52 V1.0

HElR
Fender(R.H.)

- EER
< -& Fender(L.H.)

258 Wi TR AR AR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut

9 16Y-51-13000 bracket

10 01010-51640 M16X40 bolt 22

11 16Y-51-07000 cover,rear

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNBIRAF 259



SHANTUI SHER

( X )

THE BEAM OF FENDER
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A62 V1.0

HElR
Fender(R.H.)

- EER
< '& Fender(L.H.)

260 Wi TR AR AR



SHHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 23Y-51B-24000 damping seat 1

2 01011-52025 M20X125 bolt 1

3 16Y-51-15000 brakcet(L.H.) 1

4 16Y-51-14000 brakcet(R.H.) 1

5 01010-51435 M14X35 bolt 10

6 01643-32060 20 washer 1

7 23Y-51B-00010 washer 1

8 01580-02016 M20 nut

9 16Y-51-13000 bracket

10 01010-51640 M16X40 bolt 22

11 16Y-51-00004 cover,rear

12 16Y-51C-33000 beam

13 01010-51650 M16X50 bolt 12

14 01010-51635 M16X35 bolt 6

15 01643-31645 16 washer 40

16 16Y-51-01000 bracket,fender(L.H.) 1

17 16Y-51-02000 bracket,fender(R.H.) 1

18 01010-51445 M14X45 bolt 8

19 01643-31445 14 washer 18

20 16Y-51C-12000 bracket 1

21 01010-51230 M12X30 bolt 4

22 01010-51225 M12X25 bolt 2

23 01643-31232 12 washer 6

WL TENHRNBIRAF 261



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A13 V1.0

262 Wi TR AR AR



T EM SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

15 195-54-45460 plate 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

L TAEHMAR (R H PR 7] 263



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A13 V1.0

264 Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 Frame, floor plate 1 SD16L
2 01643-31232 12 Washer 18
3 01010-51230 M12X30 Bolt 6
4 16Y-51C-02000 Cover 1
5 16Y-51C-22000 Bracket 1
6 16Y-51C-00009 Plate 1
7 198-54-41941 Cap 2
8 16Y-51-11000 Spring 1
9 04050-11616 Pin,cotter 2
10 16Y-51C-00014 Seal strip 2
11 16Y-51C-00010 Cap 2
12 16Y-51C-00002 Cap 1
13 01643-31032 10 Washer 2
14 16Y-51C-01000 Battery cover 1
15 195-54-45460 Plate 1
16 16Y-51-12000 Cover 1
17 01010-51225 M12X25 Bolt 12
18 01010-51025 M10X25 Bolt 2
19 16Y-51C-28000 Plate 1
20 01010-50820 M8X20 Bolt 6
21 01643-30823 8 Washer 6
22 16Y-51C-30000 Cover 1
23 16Y-51C-29000 Cover 1
24 124-54-26540 Washer 2
25 154-54-46150 Bracket 1

L TAEHMAR (R H PR 7] 265



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16L-51-A23 V1.0

266 Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 Frame, floor plate 1 SD16L
2 01643-31232 12 Washer 18
3 01010-51230 M12X30 Bolt 6
4 16Y-51C-02000 Cover 1
5 16Y-51C-22000 Bracket 1
6 16Y-51C-00009 Plate 1
7 198-54-41941 Cap 2
8 16Y-51-11000 Spring 1
9 04050-11616 Pin,cotter 2
10 16Y-51C-00014 Seal strip 2
11 16Y-51C-00010 Cap 2
12 16Y-51C-00002 Cap 1
13 01643-31032 10 Washer 2
14 16Y-51C-01000 Battery cover 1
15 195-54-45460 Plate 1
16 16Y-51-12000 Cover 1
17 01010-51225 M12X25 Bolt 12
18 01010-51025 M10X25 Bolt 2
19 16Y-51C-28000 Plate 1
20 01010-50820 M8X20 Bolt 6
21 01643-30823 8 Washer 6
22 16Y-51C-30000 Cover 1
23 16Y-51C-29000 Cover 1
24 124-54-26540 Washer 2
25 154-54-46150 Bracket 1
L TAEHMAR (R H PR 7] 267



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A23 V1.0

268 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2
10 16Y-51C-00014 seal strip 2
11 16Y-51C-00010 cap 2
12 16Y-51C-00002 cap 1
13 01643-31032 10 washer 2
14 16Y-51C-01000 battery cover 1
16 16Y-51-12000 cover 1
17 01010-51225 M12X25 bolt 12
18 01010-51025 M10X25 bolt 2
19 16Y-51C-28000 plate 1
20 01010-50820 M8X20 bolt 6
21 01643-30823 8 washer 6
22 16Y-51C-30000 cover 1
23 16Y-51C-29000 cover 1
24 124-54-26540 washer 2
25 154-54-46150 bracket 1

LWLt TRV B ERAE 269



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH ROPS CAB AND TRACTION FRAME)

Fig. 16Y-51-A33 V1.0

270 Wi TR AR AR



T EM SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

15 195-54-45460 plate 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

L TAEHMAR (R H PR 7] 271



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A43 V1.0

272 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2
10 16Y-51C-00014 seal strip 2
11 16Y-51C-00010 cap 2
12 16Y-51C-00002 cap 1
13 01643-31032 10 washer 2
14 16Y-51C-01000 battery cover 1
16 16Y-51-12000 cover 1
17 01010-51225 M12X25 bolt 12
18 01010-51025 M10X25 bolt 2
19 16Y-51C-28000 plate 1
20 01010-50820 M8X20 bolt 6
21 01643-30823 8 washer 6
22 16Y-51C-30000 cover 1
23 16Y-51C-29000 cover 1
24 124-54-26540 washer 2
25 154-54-46150 bracket 1

LWLt TRV B ERAE 273



SHANTUI SHER

( )

FLOOR FRAME AND GUARD
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A53 V1.0

274 Wi TR AR AR



THHEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-09000 frame, floor plate 1

2 01643-31232 12 washer 18

3 01010-51230 M12X30 bolt 6

4 16Y-51C-02000 cover 1

5 16Y-51C-22000 bracket 1

6 16Y-51C-00009 plate 1

7 198-54-41941 cap 2

8 16Y-51-11000 spring 1

9 04050-11616 pin,cotter 2

10 16Y-51C-00014 seal strip 2

11 16Y-51C-00010 cap 2

12 16Y-51C-00002 cap 1

13 01643-31032 10 washer 2

14 16Y-51C-01000 battery cover 1

15 195-54-45460 plate 1

16 16Y-51-12000 cover 1

17 01010-51225 M12X25 bolt 12

18 01010-51025 M10X25 bolt 2

19 16Y-51C-28000 plate 1

20 01010-50820 M8X20 bolt 6

21 01643-30823 8 washer 6

22 16Y-51C-30000 cover 1

23 16Y-51C-29000 cover 1

24 124-54-26540 washer 2

25 154-54-46150 bracket 1

WL TENHRNBIRAF 275



SHANTUI SHER

( X )

FLOOR FRAME AND GUARD
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A63 V1.0

276 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-09000 frame, floor plate 1
2 01643-31232 12 washer 18
3 01010-51230 M12X30 bolt 6
4 16Y-51C-02000 cover 1
5 16Y-51C-22000 bracket 1
6 16Y-51C-00009 plate 1
7 198-54-41941 cap 2
8 16Y-51-11000 spring 1
9 04050-11616 pin,cotter 2
10 16Y-51C-00014 seal strip 2
11 16Y-51C-00010 cap 2
12 16Y-51C-00002 cap 1
13 01643-31032 10 washer 2
14 16Y-51C-01000 battery cover 1
16 16Y-51-12000 cover 1
17 01010-51225 M12X25 bolt 12
18 01010-51025 M10X25 bolt 2
19 16Y-51C-28000 plate 1
20 01010-50820 M8X20 bolt 6
21 01643-30823 8 washer 6
22 16Y-51C-30000 cover 1
23 16Y-51C-29000 cover 1
24 124-54-26540 washer 2
25 154-54-46150 bracket 1

LWLt TRV B ERAE 277



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16Y-51-A14 V1.0

Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 fplate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

L TAEHMAR (R H PR 7] 279



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A14 V1.0

Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 Fplate 1 SD16L
2 16Y-51C-10000 Bracket
3 16Y-51C-18000 Plate
4 01643-31232 12 Washer 18
5 01010-51230 M12X30 Bolt 18
6 16Y-51C-14000 Pad,floor plate
7 16Y-51C-15000 Bracket

LWLt TRV B ERAE 281



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB AND TRACTION FRAME)

Fig. 16L-51-A24 V1.0

Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-51C-13000 Plate 1 SD16L
2 16Y-51C-10000 Bracket
3 16Y-51C-18000 Plate
4 01643-31232 12 Washer 18
5 01010-51230 M12X30 Bolt 18
6 16Y-51C-14000 Pad,floor plate
7 16Y-51C-15000 Bracket

LWLt TRV B ERAE 283



SHANTUI SHER

( X )

THE PLATE OF FLOOR FRAME
(WITH STANDARD CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A24 V1.0

284 it TARRHUMAR D PR A



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 plate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

L TAEHMAR (R H PR 7] 285



SHANTUI SHER

( ) )

FLOOR FRAME AND GUARD
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A34 V1.0

Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 plate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

L TAEHMAR (R H PR 7] 287



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH ROPS CAB)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A44 V1.0

Wi TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 plate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

WHETRENHEROBEIRA R 289



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH CANOPY,CANVAS AND TRACTION FRAME)

Fig. 16Y-51-A54 V1.0

Wi TR AR AR



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 plate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

WHETRENHEROBEIRA R 291



SHANTUI SHER

( )

THE PLATE OF FLOOR FRAME
(WITH CANOPY,CANVAS)(WITH RIPPER OR HYDRAULIC WINCH)

Fig. 16Y-51-A64 V1.0

292 it TARRHUMAR D PR A



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-51C-13000 plate
2 16Y-51C-10000 bracket
3 16Y-51C-18000 plate
4 01643-31232 12 washer 18
5 01010-51230 M12X30 bolt 18
6 16Y-51C-14000 pad,floor plate
7 16Y-51C-15000 bracket

WHETRENHEROBEIRA R 293



ZHEM

SHANTUI

BOTTOM GUARD PLATE

Fig. 16Y-52-A11 V1.0

LW TR AR 2R

294



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-52-A1000 bottom guard plate 1

1 16Y-52-10000 M16X45 guard plate 1

2 01010-51645 16 bolt 18

3 01602-21648 washer 18

4 16Y-52-40000 M12X30 cover 1

5 01010-51230 12 bolt 6

6 01602-21236 12 washer 6

7 01640-21223 washer 6

8 16Y-52-30000 cover 1

9 16Y-52-20000 bottom guard plate 1

10 16Y-52-50000 16 cover 1

11 01643-31645 washer 18
WL TENHRNBIRAF 295



SHANTUI SHER

BOTTOM GUARD PLATE

Fig. 16L-52-A11 V1.0

Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16L-52-A1000 bottom guard plate 1 SD16L
1 16L-52-10000 Bottom guard plate(Front) 1
2 01010-52455 M24*55 Bolt 6
3 01602-22472 24 Washer 6
4 01643-32460 24 Washer 6
5 01010-51230 M12*30 Bolt 4
6 01640-21223 12 Washer 4
7 01602-21236 12 Washer 4
8 16Y-52-30000 Cover 1
9 16Y-52-40000 Cover 1
10 01010-51645 M16*45 Bolt 6
11 01602-21648 16 Washer 6
12 01643-31645 16 Washer 6
13 16L-52-20000 Bottom guard plate (Rear) 1

LWLt TRV B ERAE 297



SHANTUI SHER

( WD10 )
GUARD ASS'Y(WITH WD10 ENGINE)

Fig. 16Y-54-A11 V1.0

298 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16Y-50C-11000 cover
01643-31232 12 washer
01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 299



SHANTUI SHER

( WD10 )

GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

300 LW TR AR 2R



BeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 1
6 01010-51235 M12X35 bolt 5
301

W TREAMAR D B BR 2 7



SHANTUI SHER

( sci1 )

GUARD ASS'Y
(WITH SC11 ENGINE)

Fig. 16Y-54-B11 V1.0

302 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16Y-50CA-01000 () cover
01643-31232 12 washer
01010-51235 M12X35 bolt 5

LWLt TRV B ERAE 303



SHANTUI SHER

( WD10 )

GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

304 LW TR AR 2R



BeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 1
6 01010-51235 M12X35 bolt 5
305

W TREAMAR D B BR 2 7



SHANTUI SHER

( Sci1 )
GUARD ASS'Y
(WITH SC11 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-B21 V1.0

P
:
4

)
L

0

306 LW TR AR 2R



BeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 143-50-01000 () cover 1
2 16Y-50CA-02000 () guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 1
6 01010-51235 M12X35 bolt 5
LWLt TRV B ERAE 307



SHANTUI SHER

TOP COVER ASS'Y
Fig. 16L-54-A11 V1.0

308 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16L-50C-10000 Cover 1 SD16L
01010-51235 M12*35 Bolt
01643-31232 12 Washer

LWLt TRV B ERAE 309



SHANTUI SHER

TOP COVER ASS'Y
Fig. 16L.-54-B11 V1.0

310 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16L-50CA-03000 Cover 1 SD16L
01010-51235 M12*35 Bolt
01643-31232 12 Washer

LWLt TRV B ERAE 311



SHANTUI SHER

( WD10 )
GUARD ASS'Y
(WITH WD10 ENGINE)(WITH SIDE GUARD)

Fig. 16Y-54-A21 V1.0

P
:
4

)
L

0

312 LW TR AR 2R



BeE#M SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-50C-05000 cover 1
2 16Y-50C-07000 guard(R.H.) 1
3 16Y-50C-06000 guard(L.H.) 1
4 16Y-50C-17000 bolt, dish 6
5 01643-31232 12 washer 1
6 01010-51235 M12X35 bolt 5
313

W TREAMAR D B BR 2 7



SHANTUI SHER

SIDE GUARD ASS'Y
Fig. 16L-54-B21 V1.0

314 LW TR AR 2R



SHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-50CA-04000 Cover 1 SD16L
2 16L-50CA-02000 ( Guard(R.H.) 1
3 16L-50C-04000 Guard(L.H.) 1
4 16Y-50C-17000 Bolt dish 6
5 01643-31232 12 Washer 11
6 01010-51235 M12*35 Bolt 5
WHETRENHEROBEIRA R 315



SHANTUI SHER

OIL CYLINDER BRACKET
Fig. 16Y-85-001 V1.0

316 Wi TR AR AR



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-85-00000 oil cylinder bracket 1
1 16Y-85-20000 bracket 1
2 07020-01021 M10*1 oil cup 4
3 16Y-85-30000 bushing 2
4 16Y-85-40000 bushing 2
5 16Y-85-10000 ring,dust 2
6 01051-81830 M18X1.5X130 bolt 8
7 01602-21854 18 washer 8
8 01582-11815 M18X1.5 nut 8
9 16Y-85-00003 arm 2
10 16Y-85-00002 bearing cover 4
11 16Y-85-00001 sleeve 4
12 01010-51470 M14X70 bolt 8
13 01602-21442 14 washer 8
14 07021-01090 90° M10*1 oil cup 2
WL TENHRNBIRAF 317



SHANTUI EHEH

318 LW TR AR 2R



BrEH SHANTUI

work equipment

LWLt TRV B ERAE 319



SHANTUI SHER

TRACTION FRAME
Fig. 16Y-32-001 V1.0

320 LW TR AR 2R



THHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

0 16Y-32-00000 traction frame 1

1 16Y-32-10000 traction frame 1

2 09247-45155 traction pin 1

3 16Y-32-00001 ring 2

4 09245-14830 link 1

5 158-32-02002 detent 1

6 01052-51260 M12X1.5X60 bolt 1

7 01593-31210 M12*1.5 nut 1

8 04050-13026 pin,cotter 1

9 01010-52465 M24X65 bolt 6

10 01643-32460 24 washer 6
WL TENHRNBIRAF 321



SHANTUI SHER

STRAIGHT TILT BLADE
Fig. 16Y-80-001 V1.0

322 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-80-70000 blade 1
2 16Y-80-00019 blade 2
3 16Y-81-00002 bit,end(L.H.) 1
4 16Y-81-00003 bit,end(R.H.) 1
5 154-71-41270 bolt 28
6 154-70-22270 nut 28
7 14Y-82-00003 shaft 2
8 16Y-80-00003 plate 2
9 01010-51635 M16X35 bolt 4
10 01643-31645 16 washer 4
11 07020-01021 M10*1 oil cup 6
12 16Y-80-00002 shaft 2
13 16Y-80-00001 pin 2
14 04050-13016 pin,cotter 2
15 01643-32060 20 washer 28

LWLt TRV B ERAE 323



ZHEM

SHANTUI

STRAIGHT TILT FRAME

Fig. 16Y-80-002 V1.0

O
e <Y
Q)
¢/
)

N

E%@

©

}® _

19
,

FAHAE o
Tilt Cylinder

\

LW TR AR 2R

324



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-80-30000A push rod(L.H.) 1
2 16Y-80-40000A push rod(R.H.) 1
3 14Y-82-00016 support 2
4 14Y-82-00001 support 2
5 16Y-80-00006 ball seat cover(L.H.) 1
6 16Y-80-00007 cover 1
7 01011-52465 M24X165 bolt 2
8 01011-52430 M24X130 bolt 2
9 01643-32460 24 washer 4
10 16Y-80-00008 nut 4
1 16Y-80-00009 washer 32
12 16Y-80-00010 washer 32
13 01010-52070 M20X70 bolt 8
14 16Y-80-60000 brace 2
15 16Y-80-60001 ball joint 2
16 16Y-80-60004 cap 2
17 16Y-80-00020 shaft 4
18 01010-51265 M12X65 bolt 4
19 01598-11214 M12 nut 4
20 16Y-80-50000 support 1
21 16Y-80-50006 ball joint 1
22 16Y-80-50007 cap 1
23 16Y-80-51000 lever 1
24 16Y-80-00005 screw 1
25 01010-51865 M18X65 bolt 8
26 01643-31845 18 washer 8
27 07020-01021 M10*1 oil cup 1
28 16Y-80-10000 trunnion(L.H.) 1
29 16Y-80-20000 trunnion 1
30 01010-52055 M20X55 bolt 8
31 01643-32060 20 washer 26
32 16L-80-00015 screw 2
33 01010-52095 M20*95 bolt 2
34 01580-02016 M20 nut 2
WL TENHRNBIRAF 325



SHANTUI SHER

ANGLE BLADE
Fig. 16Y-81-001 V1.0

326 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-81-10000 blade 1
2 16Y-81-12000 bracket 4
3 16Y-81-11000 bracket 1
4 16Y-81-00004 blade 2
5 16Y-81-00003 bit,end(R.H.) 1
6 16Y-81-00002 bit,end(L.H.) 1
7 154-71-41270 bolt 32
8 154-70-22270 nut 32
9 16Y-81-00020 pin shaft 1
10 04050-18070 pin,cotter 1
11 16Y-81-20000 joint 4
12 16Y-81-00006 pin shaft 4
13 16Y-81-00005 pin 4
14 04050-15030 pin,cotter 4
15 01643-32060 20 washer 32

LWLt TRV B ERAE 327



SHANTUI SHER

)
U-FRAME

Fig. 16Y-81-002 V1.0

328 LW TR AR 2R



THHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-81-60000 U-frame 1
2 16Y-81-60001 nipple 1
3 16Y-81-60028 ring 1
4 16Y-81-60007 seat(L.H.) 3
5 16Y-81-60008 seat(R.H.) 3
6 16Y-81-62000 bearing (L.H.) 1
7 16Y-81-61000 seat,support(R.H.) 1
8 16Y-81-60009 bearing support 2
9 16Y-81-00010 bearing cover 2
10 16Y-81-00011 bolt 4
1 01643-32780 27 washer 4
12 16Y-81-00012 nut 4
13 16Y-80-00002 shaft 2
14 07020-01021 M10*1 oil cup 6
15 16Y-81-00016 pin 2
16 04050-14016 pin,cotter 2
17 16Y-81-70000 trunnion 2
18 16Y-81-70002 trunnion 2
19 01010-52045 M20X45 bolt 16
20 01602-22060 20 washer 16
21 143-81-08000 push rod 2
22 16Y-81-40001 nipple 2
23 16Y-81-40003 lever end 2
24 16Y-81-40005 sleeve 2
25 16Y-81-40004 shaft 2
26 16Y-81-50000 pin chain 2
27 16Y-81-00009 pin shaft 4
28 16Y-81-00008 pin 4
29 04050-15030 pin,cotter 4
30 16Y-81-00014 pin shaft 2
31 16Y-81-00013 pin 2
32 04050-15026 pin,cotter 2
33 16Y-81-30000 support 2
34 16Y-81-00007 bolt 2
35 16Y-81-00001 bolt 2
36 16Y-81-00021 locking plate 2
37 16Y-80-00009 washer 8
38 16Y-80-00010 washer 8
WL TENHRNBIRAF 329



SHANTUI SHER

STRAIGHT TILT BLADE
Fig. 16L-80-001 V1.0

330 Wi TR AR AR



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-80-70000 blade 1
2 16Y-80-00019 blade 2
3 16Y-81-00002 bit,end(L.H.) 1
4 16Y-81-00003 bit,end(R.H.) 1
5 154-71-41270 bolt 28
6 154-70-22270 nut 28
7 14Y-82-00003 shaft 2
8 16Y-80-00003 plate 2
9 01010-51635 M16X35 bolt 4
10 01643-31645 16 washer 4
11 07020-01021 M10*1 oil cup 6
12 16Y-80-00002 shaft 2
13 16Y-80-00001 pin 2
14 04050-13016 pin,cotter 2
15 01643-32060 20 washer 28

LWLt TRV B ERAE 331



SHANTUI SHER

STRAIGHT TILT FRAME
Fig. 16L-80-002 V1.0

332 LW TR AR 2R



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16L-80-20000A push rod(L.H.) 1
2 16L-80-40000A push rod(R.H.) 1
3 07020-01021 M10*1 oil cup 1
4 16L-80-30000 trunnion(L.H.) 1
5 16L-80-50000 trunnion 1
6 01010-52055 M20X55 bolt 16
7 14Y-82-00016 support 2
8 14Y-82-00001 support 2
9 01602-22060 20 washer 24
10 16L-80-00003 bearing cover 1
11 16L-80-00023 bearing cover 1
12 16L-80-00004 bolt 2
13 16L-80-00014 bolt 2
14 01602-22472 24 washer 4
15 16L-80-00027 nut 4
16 16L-80-00019 pad 8
17 16L-80-00020 pad 12
18 16L-80-00021 pad 12
19 16L-80-60000 support 2
20 01602-21854 18 washer 8
21 16L-80-00015 screw 2
22 16Y-80-00020 shaft 4
23 01010-51265 M12X65 bolt 4
24 01598-11214 M12 nut 4
25 16L-80-70000 brace 1
26 01010-52065 M20X65 bolt 8
27 16L-80-00016 pad 12
28 16L-80-00017 pad 12
29 16L-80-00022 screw 1
30 01010-51865 M18X65 bolt 8
31 16L-80-00018 pad
WL TENHRNBIRAF 333



SHANTUI SHER

RIPPER
Fig. 16Y-84-001 V1.0

334 LW TR AR 2R



THHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-84-20000 bracket welding on ass vy 1
2 01010-53390 M33X3X90 bolt 6
3 01643-33380 33 washer 6
4 01010-52480 M24X80 bolt 10
5 01643-32460 24 washer 10
6 16Y-84-10000 beam 1
7 16Y-84-40000 connecting rod 1
8 16Y-84-50000 connecting lever 2
9 10Y-84-00007 bushing 4
10 16Y-84-00004 bushing 4
11 16Y-84-00001 pin shaft 2
12 07020-01021 M10*1 oil cup 10
13 04082-00514 retainer 1
14 01010-51430 M14X30 bolt 4
15 01602-21442 14 washer 4
16 16Y-84-00005 pin shaft 4
17 16Y-84-00007 pin shaft 4
19 16Y-84-00011 retainer 8
20 01010-51225 M12X25 bolt 16
21 01602-21236 12 washer 16
22 16Y-84-30000 ripper shank 3
23 16Y-84-00010 tooth tip 3
24 09244-02508 bushing 3
25 16Y-84-00002 shaft 3
26 GB91-10*80 pin 3
27 16Y-84-00003 guard plate 3
28 16Y-84-00008 asbestos pad 1
30 16Y-84-00009 retainer 1
WL TENHRNBIRAF 335



SHANTUI EHEH

336 LW TR AR 2R



BrEH SHANTUI

WORK EQUIPMENT CONTROL SYSTEM

LWLt TRV B ERAE 337



ZHEM

SHANTUI

(1/2)

INSIDE OF HYDRAULIC OIL TANK(1/2)

Fig. 16Y-60-A11 V1.0

LW TR AR 2R

338



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-60-00000 Oil tank 1
1 16Y-60-02000 oil tank housing 1
2 16Y-60-14000 net 1
3 01010-51016 M10X16 bolt 2
4 01602-21030 10 washer 57
5 01010-51225 M12X25 bolt 3
6 01602-21236 12 washer 17
7 155-60-12500 valve ass y 1
8 07000-13025 (0] O-ring 1
9 16Y-60-03000 oil tank cover 1
10 07715-00651 cover 1
11 07715-11257 ring 1
12 07715-21074 cover,rear 1
13 01598-11011 M10 nut 4
14 04050-02020 pin,cotter 1
15 16Y-60-00005 spring 1
16 16Y-60-13000 filter element 1
17 16Y-60-01000 cover 1
18 07000-12125 (0] O-ring 1
19 01010-51030 M10X30 bolt 6
20 01590-30809 M8 nut 1
21 16Y-60-17000 oiling cap 1
22 07051-00003 pad 1
23 16Y-60-00013 filter screen 1
24 16Y-60-00003 pad 1
25 16Y-60-00002 (0] O-ring 1
26 01010-51025 M10X25 bolt 49
27 16Y-60-00004 seat 1
28 16Y-60-06000 scavenge pipe 1
29 16Y-60-00010 seat 2
30 16Y-60-00009 spring 1
31 16Y-60-15000 relief tube 1
32 01010-50825 M8X25 bolt 6
33 01602-20825 8 washer 2
34 16Y-60-04000 tube 1
35 01010-51445 M14X45 bolt 2
36 01602-21442 14 washer 9
37 01010-51440 M14X40 bolt 2
38 01640-21223 12 washer 1
39 16Y-60-00011 plate 1
40 07000-12015 (©) O-ring 14
L3 TR2AMAR R B FR 2 ) 339



ZHEM

SHANTUI

(1/2)

INSIDE OF HYDRAULIC OIL TANK(1/2)

Fig. 16Y-60-A11 V1.0

LW TR AR 2R

340



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
41 07000-13042 (0] O-ring 2
42 01010-51230 M12X30 bolt 14
43 16Y-60-00008 bolt 1
44 01643-31232 12 washer 14
45 16Y-60-05000 control valve ass y 1
46 01010-51460 M14X60 bolt 4
47 01010-51450 M14X50 bolt 1
48 01643-31445 14 washer 5
49 07000-13035 (0] O-ring 1
50 01643-30823 8 washer 4
51 16Y-60-03100 seat 1

LWLt TRV B ERAE 341



SHANTUI SHER

(2/2)
OUTSIDE OF HYDRAULIC OIL TANK(2/2)

Fig. 16Y-60-A12 V1.0

342 LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-60-08000 shaft 1

2 GB290-HK2016 ball bearing 4

3 16Y-60-16000 oil seal 2

4 16Y-60-00006 pad 2

5 16Y-60-00015 lever 2

6 04010-10519 key 2

7 01010-50830 M8X30 bolt 2

8 01602-20825 8 washer 2

9 16Y-60-00014 plate 4

10 04205-01028 pin shaft 4

11 04050-13020 pin,cotter 4

12 01640-21016 10 washer 4

13 16Y-60-07000 shaft 1

14 01602-21030 10 washer 1

15 16Y-60-00007 plug 1

16 16Y-60-00012 washer 1

17 07000-13020 O-ring 1

18 01010-51090 M10X90 bolt 1

L TAEHMAR (R H PR 7] 343



SHANTUI SHER

(1/2)
BLADE CONTROL VALVE (1/2)

Fig. 16Y-60-051 V1.0

et

344 L3 TR ERAE



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 (701-33-12006) Control valve ass'y 1
0 16Y-60-05000 Control valve ass'y 1
1 701-33-32005 Main valve ass'y 1
1 701-33-32113 Valve body 1
2 701-33-32221 Casing 1
3 701-33-31480 Slide valve lever 1
4 701-33-31470 Slide valve lever 1
5 701-33-32130 Spool valve 1
6 701-33-32140 Spring 1
7 701-33-32152 Bracket 1
8 07000-13025 (0] O-ring 2
9 04020-00514 Cylindrical pin 1
10 701-33-32160 Bolster 1
11 01010-51240 M12*40 Bolt 2
12 01602-21236 12 Washer 10
13 701-33-31370 Shell bearing 2
14 701-31-31130 Spring 2
15 701-33-31210 Washer 1
16 01010-51220 M12*20 Bolt 1
18 701-33-46340 Plate 1
19 701-33-31460 Sleeve 2
20 01010-51095 M10*95 Bolt 2
21 01602-21030 10 Washer 4
22 701-33-31120 Valve 1
24 701-33-31150 Bracket 1
26 701-33-31160 Bolster 1
27 01010-51235 M12*35 Bolt 1
29 701-31-31121 Latch 1
30 701-33-31380 Retaining ring 1
31 701-33-31130 Spring 1
32 701-33-31390 Jacket 1
33 701-33-31281 Sleeve 1
34 701-33-31292 Bolt 1
36 701-33-31311 Casing 1
37 01010-51030 M10*30 Bolt 2
39 701-33-31320 Ball 3
40 701-33-31330 Guide pillar 3
41 701-33-31340 Spring 3
42 701-33-31350 Plug 3
43 07000-13045 (0] O-ring 3
44 07000-13035 (©) O-ring 6
L3 TR2AMAR R B FR 2 ) 345



SHANTUI SHER

(1/2)
BLADE CONTROL VALVE (1/2)

Fig. 16Y-60-051 V1.0

et

346 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
45 07000-12015 O O-ring 23
46 701-33-31360 Plate 1
47 07000-13040 O O-ring 1
48 01010-51440 M14*40 Bolt 2
49 01602-21442 14 Washer 2
50 701-33-32191 Plate 1
51 701-33-32240 Fence 1
52 01010-51260 M12*60 Bolt 4
54 701-30-51002 Relief valve ass'y 1
55 701-30-62002 Suction valve ass'y 1

LWLt TRV B ERAE 347



SHANTUI SHER

(2/2)
BLADE CONTROL VALVE (2/2)

Fig. 16Y-60-052 V1.0

@9

348 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-60-05000 Control valve ass'y 1
(701-33-12006) Control valve ass'y 1
2 701-30-51002 Relief valve ass'y 1
2 701-30-51111 Valve body 1
3 701-30-51120 Valve 1
4 701-30-51130 Spring 1
5 701-30-51140 Bracket 1
6 701-30-51151 Valve seat 1
7 701-30-51160 Cone valve 1
8 701-30-51171 Spring 1
9 701-10-51160 Plug 1
10 701-30-51190 Nut 1
11 07000-13025 (0] O-ring 2
12 01011-51405 M14*105 Bolt 2
13 20D-14-11510 Washer 2
14 701-30-62002 Suction valve ass'y 1
14 701-30-62411 Valve body 1
15 701-30-61120 Valve 1
16 701-30-61130 Spring 1
17 07000-13048 (@) O-ring 1
18 701-30-62130 Plate 1
19 01010-51240 M12*40 Bolt 3
20 01602-21236 12 Washer 9
21 01010-51260 M12*60 Bolt 2
22 01011-51210 M12*110 Bolt 2
24 701-30-65111 Valve body 1
25 701-13-31120 Valve 1
26 701-30-65131 Spring 1
27 701-30-65123 Bracket 1
28 07002-13034 (0] O-ring 1

LWLt TRV B ERAE 349



SHANTUI SHER

RIPPER CONTROL VALVE

Fig. 16Y-60-111 V1.0

350 LW TR AR 2R



THEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
16Y-60-11000 Ripper valve 1
16Y-60-11100 Main valve ass'y 1
(701-32-42001) Main valve ass'y 1
1 16Y-60-11101 Valve body 1
(701-33-32112) Valve body 1
2 16Y-60-11102 Spool valve 1
2 (701-33-31430) Spool valve 1
3 (701-33-31120) Valve 1
3 16Y-60-11111 Valve 1
4 16Y-60-11110 Spring 1
4 (701-33-31130) Spring 1
5 (701-33-31150) Bracket 1
5 16Y-60-11109 Bracket 1
6 07000-13035 O-ring 1
7 16Y-60-11108 Bolster 1
7 (701-33-31160) Bolster 1
8 01010-51235 M12*35 Bolt 2
9 01602-21236 12 Washer 3
10 (701-33-46171) Casing 1
10 16Y-60-11106 Casing 1
11 16Y-60-11103 Retaining ring 2
11 (701-33-31380) Retaining ring 2
12 (701-33-46340) Plate 1
12 16Y-60-11107 Plate 1
13 01602-21030 10 Washer 2
14 (701-33-31191) Spring 1
14 16Y-60-11104 Spring 1
15 01010-51280 M12*80 Bolt 1
16 01010-51095 M10*95 Bolt 2
17 (701-33-46350) Sleeve 2
17 16Y-60-11105 Casing 1
18 16Y-60-11001 Plate 1
18 (701-33-31360) Plate 1
19 07000-13040 O-ring 1
20 01010-51440 M14*40 Bolt 2
21 01602-21442 14 Washer 2
22 16Y-60-11010 Valve ass'y 1

L3 TR2AMAR R B FR 2 ) 351



SHANTUI SHER

HYDRAULIC PUMP

Fig. 16Y-61-011 V1.0

352 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-61-01000 Pump 1

1 16Y-61-01004 Cover,front 1

2 16Y-61-01002 Pump body 1

3 16Y-61-01006 Cover (Rear) 1

4 16Y-61-01001 Driving gear 1

5 16Y-61-01003 Driven gear 1

6 16Y-61-01300 Bush ass'y 1

7 16Y-61-01200 Bush ass'y 1

8 16Y-61-01500 Bush ass'y 1

9 16Y-61-01400 Bush ass'y 1

10 16Y-61-01005 Pin 2

11 16Y-61-01008 Seal ring 2

12 16Y-61-01009 Ring 4

13 16Y-61-01010 U U-ring 2

14 04025-00412 Cylindrical pin 2

15 16Y-61-01007 Shaft ring 2

16 07000-13140 (0] O-ring 2

17 07000-12015 (0] O-ring 2

18 16Y-61-01012 Bolt 16

19 01602-21442 14 Washer 16

20 07043-70211 Plug 2

21 16Y-61-01100 Oil seal 1

22 04065-05520 Retaining ring 1

23 16Y-61-01011 Seal ring 1

L3 TR2AMAR R B FR 2 ) 353



SHANTUI SHER

IMPLEMENT PUMP SYSTEM PIPING ASS'Y

Fig. 16Y-61-A11 V1.0 (m

i E A
Hydraulic Tank

354 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-61-04000 oil suction tube 1
2 07000-12075 (0] O-ring
3 01010-51240 M12X40 bolt 4
4 01602-21236 12 washer 13
5 07260-05822 hose 1
6 01010-51265 M12X65 bolt 2
7 16Y-61-02000 ( ) oil suction pipe 1
8 07000-12060 (0] O-ring 1
9 01010-51275 M12X75 bolt 2
10 01643-31232 12 washer 4
11 07284-10769 T 4
12 16Y-61-03000 ( ) oil tube 1
13 01010-51075 M10X75 bolt 2
14 01010-51055 M10X55 bolt 2
15 01010-51245 M12X45 bolt 8
16 07000-13040 (0] O-ring 1
17 16Y-61-07000 hose 1
18 07000-13038 (0] O-ring 1
19 07000-12085 (0] O-ring 1
20 01010-51040 M10X40 bolt 4
21 01602-21030 10 washer 8
22 07042-20108 plug 1
23 07000-13048 (0] O-ring 1

LWLt TRV B ERAE 355



SHANTUI SHER

IMPLEMENT PUMP SYSTEM PIPING ASS'Y
WITH WINCH

Fig. 16Y-61-A21 V1.0
}mg

TEimAE
Hydraulic Tank

356 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-61-04000 oil suction tube 1
2 07000-12075 (0] O-ring
3 01010-51240 M12*40 bolt 4
4 01602-21236 12 washer 13
5 07260-05822 hose 1
6 01010-51265 M12*65 bolt 2
7 16Y-61-02000 ( ) oil suction pipe 1
8 07000-12060 (0] O-ring 1
9 01010-51275 M12*75 bolt 2
10 01643-31232 12 washer 4
11 07281-00809 clip 4
12 16Y-88-42400 ( ) oil tube 1
13 01010-51075 M10*75 bolt 2
14 01010-51055 M10*55 bolt 2
15 01010-51245 M12*45 bolt 8
16 07000-13040 (0] O-ring 1
17 16Y-61-07000 hose 1
18 07000-13038 (0] O-ring 1
19 07000-12085 (0] O-ring 1
20 01010-51040 M10*40 bolt 4
21 01602-21030 10 washer 8
22 07042-20108 plug 1
23 07000-13048 (0] O-ring 1

LWLt TRV B ERAE 357



SHANTUI SHER

WD10

BLADE LIFT PIPING
(INSIDE,WITH WD10 ENGINE)

Fig. 16Y-62D-001 V1.0

358 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 tube 1
2 07000-13048 0] O-ring 2
3 01010-51265 M12*65 bolt 2
4 01010-51275 M12*75 bolt 6
5 01643-31232 12 washer 4
6 07119-01025 hose 1
6 07119-01026 hose 1
7 07000-13032 0] O-ring 4
8 07371-31049 flange 8
9 07114-01025 hose 1

10 01010-51035 M10*35 bolt 8
11 01643-31032 10 washer 16
12 16Y-62-30000 clamp 4
13 01010-51040 M10*40 bolt 8
14 01580-11008 M10 nut 8
15 16Y-62-20000 tube 1
16 01010-51245 M12*45 bolt 4
17 01602-21236 12 washer 8

LWLt TRV B ERAE 359



SHANTUI SHER

SC11
BLADE LIFT PIPING
(INSIDE,WITH SC11 ENGINE)

Fig. 16Y-62CA-001 V1.0

360 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 tube 1
2 07000-13048 0] O-ring 2
3 01010-51265 M12*65 bolt 2
4 01010-51275 M12*75 bolt 6
5 01643-31232 12 washer 4
6 07119-01025 hose 1
6 07119-01026 hose 1
7 07000-13032 0] O-ring 4
8 07371-31049 flange 8
9 07114-01025 hose 1

10 01010-51035 M10*35 bolt 8
11 01643-31032 10 washer 16
12 195-61-16170 clamp 4
13 01010-51040 M10*40 bolt 8
14 01580-11008 M10 nut 8
15 16Y-62-20000 tube 1
16 01010-51245 M12*45 bolt 4
17 01602-21236 12 washer 8

LWLt TRV B ERAE 361



SHANTUI SHER

SC11

BLADE LIFT PIPING
(INSIDE,WITH SC11 ENGINE)

Fig. 16L-62CA-001 V1.0

362 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 Tube 1 SD16L
2 07000-F3048 O-ring 2
3 01010-51265 M12*65 Bolt 2
4 01010-51275 M12*75 Bolt 6
5 01643-31232 12 Washer 4
6 07119-01026 Hose 1
7 07000-F3032 O-ring 4
8 07371-31049 Flange 8
9 07114-01026 Hose 1
10 01010-51035 M10*35 Bolt 8
11 01643-31032 10 Washer 16
12 195-61-16170 Clamp 4
13 01010-51040 M10*40 Bolt 8
14 01580-11008 M10 Nut 8
15 16Y-62-20000 Tube 1
16 01010-51245 M12*45 Bolt 4
17 01602-21236 12 Washer 8
L TAEHMAR (R H PR 7] 363



SHANTUI SHER

WD10

BLADE LIFT PIPING
(INSIDE,WITH WD10 ENGINE)

Fig. 16L-62CD-001 V1.0

364 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-62-10000 Tube 1 SD16L
2 07000-13048 O-ring 2
3 01010-51265 M12*65 Bolt 2
4 01010-51275 M12*75 Bolt 6
5 01643-31232 12 Washer 4
6 07119-01026 Hose 1
7 07000-13032 O-ring 4
8 07371-31049 Flange 8
9 07114-01026 Hose 1
10 01010-51035 M10*35 Bolt 8
11 01643-31032 10 Washer 16
12 195-61-16170 Clamp 4
13 01010-51040 M10*40 Bolt 8
14 01580-11008 M10 Nut 8
15 16Y-62-20000 Tube 1
16 01010-51245 M12*45 Bolt 4
17 01602-21236 12 Washer 8
L TAEHMAR (R H PR 7] 365



SHANTUI SHER

BLADE LIFT PIPING (INSIDE)

Fig. 16Y-62ED-001 V1.0

366 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 16Y-62-10000 Tube 1 SD16E

2 07000-E3048 O-ring 2

3 01010-51265 M12*65 Bolt 2

4 01010-51275 M12*75 Bolt 6

5 01643-31232 12 Washer 4

6 07119-01026 Hose 1

7 07000-13032 O-ring 4

8 07371-31049 Flange 8

9 07114-01026 Hose 1

10 01010-51035 M10*35 Bolt 8

11 01643-31032 10 Washer 16

12 195-61-16170 Clamp 4

13 01010-51040 M10*40 Bolt 8

14 01580-11008 M10 Nut 8

15 16Y-62-20000 Tube 1

16 01010-51245 M12*45 Bolt 4

17 01602-21236 12 Washer 8

L TAEHMAR (R H PR 7] 367



SHANTUI SHER

WD10

BLADE LIFT PIPING
(OUTSIDE,WITH WD10 ENGINE)

Fig. 16Y-62D-002 V1.0

<2

S

Cane
o *E B
HFE A Detail B
Detail A

368 LW TR AR 2R



= SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-00611 hose 4
2 10Y-62-05000 bracket(R.H.) 1
3 10Y-62-03000 support(L.H.) 1
4 16Y-62D-01000 hose 2
5 16Y-62-40000 hose 1
6 16Y-62-00002 () tube seat(R.H.) 1
7 16Y-62-00001 () tube seat(L.H.) 1
8 07118-00613 hose 2
9 01010-51490 M14*90 bolt 4
10 01643-31445 14 washer 4
11 07000-13025 O-ring 16
12 07371-30638 flange 40
13 01643-30823 8 washer 32
14 01010-50830 M8*30 bolt 64
15 01010-51645 M16*45 bolt

16 01643-31645 16 washer 4
17 16Y-62-80000 hose 1
18 01602-20825 8 washer 32

369

W TREAMAR D B BR 2 7



SHANTUI SHER

SC11

BLADE LIFT PIPING
(OUTSIDE,WITH SC11 ENGINE)

Fig. 16Y-62CA-002 V1.0

<2

S

Cane
o *E B
HFE A Detail B
Detail A

370 LW TR AR 2R



= SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-00611 hose 4
2 16Y-62CA-02000 bracket(R.H.) 1
3 10Y-62-03000 support(L.H.) 1
4 16Y-62CA-01000 hose 1
5 16Y-62-40000 hose 1
6 16Y-62-00003A tube seat(R.H.) 1
7 16Y-62-00002A tube seat(L.H.) 1
8 07118-00613 hose 2
9 01010-51490 M14*90 bolt 4
10 01643-31445 14 washer 4
11 07000-13025 O-ring 16
12 07371-30638 flange 40
13 01643-30823 8 washer 32
14 01010-50830 M8*30 bolt 64
15 01010-51645 M16*45 bolt

16 01643-31645 16 washer 4
17 16Y-62-80000 hose 1
18 01602-20825 8 washer 32

371

W TREAMAR D B BR 2 7



SHANTUI SHER

SC11

BLADE LIFT PIPING
(OUTSIDE,WITH SC11 ENGINE)

Fig. 16L-62CA-002 V1.0

Ny,

. #E B
¥E A Detail B
Detail A

372 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07119-20609 Hose 4 SD16L
2 16L-62CA-01000 Bracket(r.h.) 1
3 16L-62C-02000 Support(l.h.) 1
4 16L-62CA-04000 Hose 2
5 16Y-62CA-03000 Hose 2
6 16Y-62-00002 ( Tube seat(r.h.) 1
7 16Y-62-00001 ( Tube seat(l.h.) 1
8 07118-00613 Hose 2
9 01010-51490 M14*90 Bolt 4
10 01643-31445 14 Washer 4
11 07000-F3025 O-ring 16
12 07371-30638 Flange 40
13 01643-30823 8 Washer 32
14 01010-50830 M8*30 Bolt 64
15 01010-51645 M16*45 Bolt 4
16 01643-31645 16 Washer 4
17 01602-20825 8 Washer 32
373

W TREAMAR D B BR 2 7



SHANTUI SHER

WD10

BLADE LIFT PIPING
(OUTSIDE,WITH WD10 ENGINE)

Fig. 16L-62CD-002 V1.0

Ny,

. #E B
¥E A Detail B
Detail A

374 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-40611 Hose 4 SD16L

2 16L-62C-01000 Bracket(r.h.) 1

3 16L-62C-02000 Support(l.h.) 1

4 16Y-62D-01000 Hose 2

5 16Y-62-40000 Hose 2

6 16Y-62-00002 ( Tube seat(r.h.) 1

7 16Y-62-00001 ( Tube seat(l.h.) 1

8 07118-00613 Hose 2

9 01010-51490 M14*90 Bolt 4

10 01643-31445 14 Washer 4

11 07000-13025 O-ring 16

12 07371-30638 Flange 40

13 01643-30823 8 Washer 32

14 01010-50830 M8*30 Bolt 64

15 01010-51645 M16*45 Bolt 4

16 01643-31645 16 Washer 4

17 01602-20825 8 Washer 32

375

W TREAMAR D B BR 2 7



SHANTUI SHER

BLADE LIFT PIPING (OUTSIDE)
Fig. 16Y-62ED-002 V1.0

. #¥E B
EE A Detail B

376 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL

1 07119-40611 Hose 4 SD16L

2 10Y-62-05000 Bracket(r.h.) 1

3 10Y-62-03000 Support(l.h.) 1

4 16Y-62D-01000 Hose 2

5 16Y-62-40000 Hose 2

6 16Y-62-00002 ( Tube seat(r.h.) 1

7 16Y-62-00001 ( Tube seat(l.h.) 1

8 07118-00613 Hose 2

9 01010-51490 M14*90 Bolt 4

10 01643-31445 14 Washer 4

11 07000-13025 O-ring 16

12 07371-30638 Flange 40

13 01643-30823 8 Washer 32

14 01010-50830 M8*30 Bolt 64

15 01010-51645 M16*45 Bolt 4

16 01643-31645 16 Washer 4

17 01602-20825 8 Washer 32

377

W TREAMAR D B BR 2 7



SHANTUI SHER

LIFT OIL CYLINDER (L.H.)
Fig. 16Y-62-501 V1.0

378 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62-50000 () blade lift cylinder 1
1 16Y-62-50400 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1

20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62-50300 oil pipe(L.H.) 1
31 16Y-62-50600 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 379



SHANTUI SHER

LIFT OIL CYLINDER (R.H.)
Fig. 16Y-62-601 V1.0

380 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62-60000 () blade lift oil cylinder(R.H.) 1
1 16Y-62-60100 oil cylinder body(R.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 (0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1

20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62-50300 oil pipe(L.H.) 1
31 16Y-62-60200 rear oil tube(R.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 381



SHANTUI SHER

LIFT OIL CYLINDER (L.H.)
Fig. 16Y-62E-101 V1.0

382 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62E-10000 () blade lift cylinder 1 SD16E
1 16Y-62E-12000 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62E-11000 oil pipe(L.H.) 1
31 16Y-62E-13000 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 383



SHANTUI SHER

LIFT OIL CYLINDER (R.H.)

Fig. 16Y-62E-201 V1.0

384 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
0 16Y-62E-20000 () blade lift cylinder 1 SD16E
1 16Y-62E-21000 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01602-22060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 01590-31215 M12 nut 1
21 04050-13036 pin,cotter 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01643-31232 12 washer 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16Y-62E-11000 oil pipe(L.H.) 1
31 16Y-62E-22000 oil pipe(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01602-21030 10 washer 8
35 07000-13035 (0] O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 4
39 16Y-62-50006 plate 1
40 16Y-62-50007 sleeve 1
41 01012-51245 M12X45 bolt 1

LWLt TRV B ERAE 385



SHANTUI SHER

BLADE LIFT CYLINDER(R.H.)

Fig. 16L-62C-101 V1.0

386 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16L-62C-10000 () blade lift oil cylinder(R.H.) 1 SDi16L
1 16L-62C-10200 oil cylinder body(R.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 (0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01643-32060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 16L-62C-10001 plate 1
21 01643-30823 8 washer 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01010-50820 M8X20 bolt 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16L-62C-10100 front oil tube(R.H.) 1
31 16L-62C-10300 rear oil tube(R.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01010-51025 M10X25 bolt 1
35 07000-13035 (@) O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 14
39 16L-62C-10002 plate 1
40 16Y-62-50007 sleeve
L3 TR2AMAR R B FR 2 ) 387



SHANTUI SHER

BLADE LIFT CYLINDER(R.H.)

Fig. 16L-62C-101 V1.0

388 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
41 01012-51245 M12X45 bolt 1 SDi16L
42 01590-31215 M12 nut 1
43 04050-13036 pin,cotter 1
44 01643-31232 12 washer 2
389

W TREAMAR D B BR 2 7



SHANTUI SHER

BLADE LIFT CYLINDER(L.H.)

Fig. 16L-62C-201 V1.0

390 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16L-62C-20000 () blade lift oil cylinder(L.H.) 1 SDi16L
1 16L-62C-20200 oil cylinder body(L.H.) 1
2 16Y-62-50002 sleeve 2
3 07145-00055 ring,dust 2
4 16Y-62-50500 bushing 2
5 16Y-62-50005 cover 1
6 16Y-62-50003 ring 1
7 07000-13038 (0] O-ring 1
8 07146-02106 guard ring 1
9 01010-52055 M20X55 bolt 4
10 01643-32060 20 washer 4
11 16Y-62-50200 step seal 1
12 16Y-62-50001 ring,dust 1
13 07000-12105 (0] O-ring 1
14 16Y-62-50008 KY KY-ring 1
15 16Y-62-50100 rod 1
16 07137-04006 joint bearing 1
17 07000-13040 (0] O-ring 2
18 04065-09030 retainer 2
19 16Y-62-50800 piston 1
20 16L-62C-10001 plate 1
21 01643-30823 8 washer 1
22 16Y-62-50700 glyd ring 1
23 16Y-62-50009 support ring 2
24 16Y-62-50004 plate 1
25 01010-50820 M8X20 bolt 1
26 16Y-62-50011 nut 1
27 16Y-62-50010 plate 1
28 04059-01032 wire 1
29 01322-40812 bolt 1
30 16L-62C-20100 front oil tube(L.H.) 1
31 16L-62C-20300 rear oil tube(L.H.) 1
32 01010-51055 M10X55 bolt 4
33 01010-51045 M10X45 bolt 4
34 01010-51025 M10X25 bolt 1
35 07000-13035 (@) O-ring 2
36 07283-23442 clip 2
37 01599-01011 M10X1.25 nut 4
38 01643-31032 10 washer 14
39 16L-62C-10002 plate 1
40 16Y-62-50007 sleeve
L3 TR2AMAR R B FR 2 ) 391



SHANTUI SHER

BLADE LIFT CYLINDER(L.H.)

Fig. 16L-62C-201 V1.0

392 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
41 01012-51245 M12X45 bolt 1 SDi16L
42 01590-31215 M12 nut 1
43 04050-13036 pin,cotter 1
44 01643-31232 12 washer 2
393

W TREAMAR D B BR 2 7



SHANTUI SHER

C )
TILT PIPING ASS'Y INSIDE

Fig. 16Y-63-001 V1.0

i IE i AH
Hydraulic Tank

394 LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-63-02000 tube 1

2 16Y-63-01000 tube 1

3 07000-13038 O-ring 2

4 01010-51050 M10X50 bolt 2

5 01010-51060 M10X60 bolt 2

6 01602-21030 10 washer 8

7 01010-51045 M10X45 bolt 4

8 16L-63-00001 clip 1

9 07108-20409 hose 2

10 154-49-22330 clip 2

11 07095-00421 cushion cover 2

12 16Y-63-04000 cover 1

13 124-54-26540 washer 3

14 01643-31232 12 washer 3

15 01010-51230 M12X30 bolt 3

16 16Y-63-05000 cover 1

17 16Y-63-03000 nipple 1

18 01010-51225 M12X25 bolt 7

19 01602-21236 12 washer 11

20 16Y-63-06000 tube 1

21 16Y-63-07000 tube

22 16Y-63-17000 hose 2

L3 TR2AMAR R B FR 2 ) 395



SHANTUI

TILT PIPING ASS'Y INSIDE

Fig. 16L-63-001 V1.0

TEimE
Hydraulic Tank

ZHEM

396

LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-63-02000 Tube 1 SD16L
2 16Y-63-01000 Tube 1
3 07000-E3038 o) O-ring 2
4 01010-51050 M10X50 Bolt 2
5 01010-51060 M10X60 Bolt 2
6 01602-21030 10 Washer 7
7 01010-51045 M10X45 Bolt 3
8 01602-21236 12 Washer 11
9 07108-20409 Hose 2
10 16L-63-10000 Tube 1
11 16L-63-20000 Tube 1
12 16Y-63-04000 Cover 1
13 07108-20405 Hose 2
14 01643-31232 12 Washer 2
15 01010-51230 M12X30 Bolt 2
16 16L-63-30000 Cover 1
17 16Y-63-03000 Nipple 1
18 01010-51225 M12X25 Bolt 7
19 01010-51220 M12*20 Bolt 4
20 01010-51245 M12*45 Bolt 1
21 16L-63-00001 Clip 2
22 16L-63-40000 Plate 1
23 07376-50315 Plug 2

LWLt TRV B ERAE 397



SHANTUI

TILT PIPING ASS'Y INSIDE

Fig. 16Y-63E-001 V1.0

TEimE
Hydraulic Tank

ZHEM

398

LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-63-02000 Tube 1 SD16E
2 16Y-63-01000 Tube 1
3 07000-E3038 o) O-ring 2
4 01010-51050 M10X50 Bolt 2
5 01010-51060 M10X60 Bolt 2
6 01602-21030 10 Washer 7
7 01010-51045 M10X45 Bolt 3
8 01602-21236 12 Washer 11
9 07108-20409 Hose 2
10 16Y-63E-10000 Tube 1
11 16Y-63E-20000 Tube 1
12 16Y-63-04000 Cover 1
13 07108-20405 Hose 2
14 01643-31232 12 Washer 2
15 01010-51230 M12X30 Bolt 2
16 16Y-63E-30000 Cover 1
17 16Y-63-03000 Nipple 1
18 01010-51225 M12X25 Bolt 7

LWLt TRV B ERAE 399



SHANTUI SHER

C )
TILT PIPING ASS'Y INSIDE

Fig. 16Y-63-002 V1.0

15 i L
Tilt Cylinder

400 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07113-00306 hose 2
2 16Y-63-10000 seat,joint 1
3 01010-51230 M12X30 bolt 17
4 01602-21236 12 washer 4
5 16Y-63-00005 pad 1
6 07113-00317 hose 2
7 16Y-63-08000 seat,joint 1
8 16Y-63-00004 pad 1
9 01010-51225 M12X25 bolt 8
10 16Y-63-16000 cover 1
11 07113-00311 hose 2
12 16Y-63-14000 guard 1
13 01010-51430 M14X30 bolt 10
14 16Y-63-00006 cover 1
15 01602-21442 14 washer 4
16 01643-31232 12 washer 4
17 01010-51250 M12X50 bolt 3
18 16Y-63-12000 bottom guard 1
19 01643-31445 14 washer 6
20 01010-51240 M12X40 bolt 3
21 124-54-26540 washer 4
22 16Y-63-11000 guard(L.H.) 1
23 16Y-63-09000 guard(R.H.) 1
L TAEHMAR (R H PR 7] 401



SHANTUI SHER

TILT PIPING ASS'Y OUTSIDE

Fig. 16L-63-002 V1.0

(GRS
Tilt Cylinder

402 LW TR AR 2R



THEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 07113-00306 Hose 2 SD16L

2 16Y-63-10000 Seat,joint 1

3 01010-51230 M12X30 Bolt 17

4 01602-21236 12 Washer 4

5 16Y-63-00005 Pad 1

6 07113-00315 Hose 2

7 16Y-63-08000 Seat,joint 1

8 16Y-63-00004 Pad 1

9 01010-51225 M12X25 Bolt 8

10 16L-63-11000 Guard(l.h.) 1

11 16L-63-60000 Hose 2

12 16L-63-50000 Guard 1

13 01010-51430 M14X30 Bolt 6

14 16Y-63-00002 Cover 1

15 01602-21442 14 Washer 4

16 01010-51425 M14*25 Bolt 4

17 01010-51250 M12X50 Bolt 3

18 16Y-63-12000 Bottom guard 1

19 01643-31445 14 Washer 6

20 01010-51240 M12X40 Bolt 3

21 124-54-26540 Washer 4

22 16L-63-09000 Guard(r.h.) 1

L3 TR2AMAR R B FR 2 ) 403



SHANTUI SHER

TILT PIPING ASS'Y OUTSIDE

Fig. 16Y-63E-002 V1.0

15 i L
Tilt Cylinder

404 L3 TR ERAE



THEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 07113-00306 Hose 2 SD16E
2 16Y-63-10000 Seat,joint 1
3 01010-51230 M12X30 Bolt 17
4 01602-21236 12 Washer 4
5 16Y-63-00005 Pad 1
6 07113-00317 Hose 2
7 16Y-63-08000 Seat,joint 1
8 16Y-63-00004 Pad 1
9 01010-51225 M12X25 Bolt 8
10 16Y-63E-40000 Cover 1
11 07113-00311 Hose 2
12 16Y-63-14000 Guard 1
13 01010-51430 M14X30 Bolt 6
14 16Y-63-00002 Cover 1
15 01602-21442 14 Washer 4
16 01643-31232 12 Washer 4
17 01010-51250 M12X50 Bolt 3
18 16Y-63-12000 Bottom guard 1
19 01643-31445 14 Washer 6
20 01010-51240 M12X40 Bolt 3
21 124-54-26540 Washer 4
22 16Y-63-11000 Guard(l.h.) 1
23 16Y-63-09000 Guard(r.h.) 1
24 01010-51425 M14*25 Bolt 4
WL TR A EIRA T 405



SHANTUI SHER

TILT OIL CYLINDER ASS'Y

Fig. 16Y-63-131 V1.0

406 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

0 16Y-63-13000 Tilt oil cylinder 1

1 16Y-63-13100 Cylinder drum ass'y 1

2 07143-10505 Bush 1

3 16Y-63-13600 Dust seal 2

4 16Y-63-13004 Ball seat 1

5 16Y-63-13300 Piston rod 1

6 16Y-63-13200 Cover ass'y 1

7 16Y-63-13006 KY KY-ring 1

8 16Y-63-13005 Dust ring 1

9 16Y-63-13400 Step seal 1

10 16Y-63-13007 Guide ring 1

11 01010-52770 M27X70 Bolt 4

12 01602-22783 27 Washer 4

13 07000-15150 (0] O-ring 1

14 16Y-63-13008 Support ring 2

15 16Y-63-13003 Piston 1

16 16Y-63-13500 Glyd ring 1

17 07000-12055 (0] O-ring 1

18 16Y-63-13002 Washer 1

19 16Y-63-13001 Round nut 1

20 04059-01025 Iron wire 1

21 01322-40820 Screw 1

22 16Y-63-13700 Oil tube ass'y 1

23 01010-50810 Bolt 1

24 01642-20810 8 Washer 1

25 16Y-63-13009 Clip 1

L3 TR2AMAR R B FR 2 ) 407



SHANTUI SHER

RIPPER PIPING INSIDE

Fig. 16Y-64-001 V1.0

408 LW TR AR 2R



EHEMR SHANTUI
NO. PART NO. PART NAME QTY | MODEL
1 16Y-64-02000 tube 1
2 16Y-64-01000 tube 1
3 07000-13048 O-ring 2
4 01010-51235 M12X35 bolt 8
5 01010-51240 M12X40 bolt 4
6 01643-31232 12 washer 12
7 16Y-64-00001 plate 1
Wi TIENMA R BR A E 409



SHANTUI SHER

RIPPER PIPING OUTSIDE

Fig. 16Y-64-002 V1.0

410 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-64-00004 () plate 1
2 07283-23442 clip 2
3 07000-13048 (0] O-ring 2
4 01599-01011 M10*1.25 nut 4
5 16Y-64-00002 plate 1
6 01643-31232 12 washer 2
7 07115-01012 hose 2
8 07371-31049 flange 8
9 07000-13032 (0] O-ring 4

10 01010-51035 M10X35 bolt 24
11 01643-31032 10 washer 32
12 01010-51030 M10X30 bolt 4
13 01010-51225 M12X25 bolt 2
14 16Y-64-03000 tube 1
15 16Y-64-04000 tube 1
16 16Y-64-00003 () plate 1

LWLt TRV B ERAE 411



SHANTUI SHER

RIPPER OIL CYLINDER

Fig. 16Y-84-601 V1.0

a_ AR
o)

LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
0 16Y-84-60000 Oil tube ass'y 1
1 16Y-84-62100 cylinder drum 1
2 07143-10707 bushing 2
3 07145-00075 ring,dust 4
4 16Y-84-62004 sleeve,guide 1
5 16Y-84-62005 sleeve,guide 1
6 07146-05152 guard ring 1
7 07000-15150 (0] O-ring 1
8 01010-52770 M27*70 bolt 4
9 01643-32780 27 washer 4
10 16Y-84-62400 step seal 1
11 16Y-84-62006 KY KY-ring 1
12 16Y-84-62007 ring,dust 1
13 16Y-84-62001 nut 1
14 16Y-84-62003 washer 1
15 16Y-63-13008 support ring 2
16 16Y-84-62002 piston 1
17 16Y-63-13500 glyd ring 1
18 07000-12055 (0] O-ring 1
19 04059-01025 wire 1
20 01322-40820 bolt 1
21 16Y-84-62200 rod 1
22 16y-84-61000 tube 1
23 16Y-84-63000 elbow flange 1
24 01010-51435 M14*35 bolt 2
25 01602-21442 14 washer 2
26 01010-50850 M8*50 bolt 2
27 01010-50840 M8*40 bolt 2
28 01602-20825 8 washer 4
29 07000-13030 (0] O-ring 2
30 07283-22738 clip 1
31 01598-11011 M10 nut 2
32 01640-21016 10 washer 2
L3 TR2AMAR R B FR 2 ) 413



ZHEM

SHANTUI

BLADE CONTROL LEVER
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-86-A11 V1.0

LW TR AR 2R

e
b

Jpr—m—2

§0\ &

414



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 16Y-86C-00005 seat 1
5 01220-40512 M5X12 bolt 4
6 01601-20513 5 washer 4
7 16Y-86C-09000 rocker 1
8 195-61-34130 bearing 2
9 195-61-45180 yoke 1
10 195-61-45170 shaft 1
11 01010-50816 M8X16 bolt 4
12 01643-30823 8 washer 8
13 195-61-45440 bearing 2
14 16Y-86C-07000 bracket 1
15 01580-10806 M8 nut 4
16 16Y-86C-00004 shaft 1
17 16Y-86C-06000 bracket 1
18 195-61-45211 button 1
19 16Y-86C-00003 plate 1
20 04205-10822 pin shaft 3
21 04050-12016 pin,cotter 5
22 195-61-45260 rocker 1
23 01640-20816 8 washer 1
24 04210-20832 plate 1
25 04244-40805 leverass y 1
26 16Y-86C-08000 lock block 1
27 195-61-45290 spring 1
28 16Y-86C-00006 bushing 1

W TREAMAR D B BR 2 7

415



SHANTUI SHER

U

BLADE CONTROL LINKAGE
WITH STRAIGHT TILT BLADE OR U- BLADE

Fig. 16Y-86-A12 V1.0

416 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 195-61-45420 ball joint 1
2 01582-11210 M12X1.5 nut 1
3 16Y-86C-01000 lever 1
4 01508-41207 M12X1.5 nut 1
5 04250-91265 joint bearing 1
6 01593-31210 M12*1.5 nut 1
7 04050-13020 pin,cotter 1
8 16Y-86C-02000 rocker 1
9 01010-50830 M8X30 bolt 3
10 01643-30823 8 washer 4
11 GB290-HK2012 ball bearing 4
12 06122-02004 ring,dust 4
13 01593-31008 M10*1.25 nut 6
14 04050-12018 pin,cotter 6
15 04250-41056 joint bearing 3
16 01582-11008 M10X1.25 nut 3
17 04248-31020 screw 1
18 01508-41006 M10X1.25 nut 2
19 04250-61056 joint bearing 2
20 16Y-86C-03000 seat 1
21 16Y-86C-00001 shaft 1
22 16Y-86C-00002 shaft 1
23 04010-00519 key 3
24 01602-21236 12 washer 4
25 01010-51230 M12X30 bolt 4
26 07021-01090 90° M10*1 oil cup 2
27 16Y-86C-04000 rocker 1
28 04248-31010 screw 1
29 16Y-86C-10000 rocker 1
30 04252-01061 joint bearing 1
L3 TR2AMAR R B FR 2 ) 417



ZHEM

SHANTUI

BLADE CONTROL LEVER WITH ANGLE BLADE

Fig. 16Y-86-A21 V1.0

LW TR AR 2R

418



2 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 16Y-86C-00005 seat 1
5 01220-40512 M5X12 bolt 4
6 01601-20513 5 washer 4
7 16Y-86C-09000 rocker 1
8 195-61-34130 bearing 2
9 195-61-45180 yoke 1
10 195-61-45170 shaft 1
11 01010-50816 M8X16 bolt 4
12 01643-30823 8 washer 8
13 195-61-45440 bearing 2
14 16Y-86C-07000 bracket 1
15 01580-10806 M8 nut 6
16 16Y-86C-00004 shaft 1
17 16Y-86C-06000 bracket 1
18 195-61-45211 button 1
19 16Y-86C-00003 plate 1
20 04205-10822 pin shaft 3
21 04050-12016 pin,cotter 5
22 195-61-45260 rocker 1
23 01640-20816 8 washer 1
24 04210-20832 plate 1
25 04244-40805 leverass vy 1
26 16Y-86C-08000 lock block 1
27 195-61-45290 spring 1
28 16Y-86C-00006 bushing 1
L TAEHMAR (R H PR 7] 419



SHANTUI SHER

BLADE CONTROL LINKAGE WITH ANGLE BLADE

Fig. 16Y-86-A22 V1.0

420 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 195-61-45420 ball joint 1
2 01582-11210 M12X1.5 nut 1
3 16Y-86C-01000 lever 1
4 01508-41207 M12X1.5 nut 1
5 04250-91265 joint bearing 1
6 01593-31210 M12*1.5 nut 1
7 04050-13020 pin,cotter 1
8 16Y-86C-02000 rocker 1
9 01010-50830 M8X30 bolt 3
10 01643-30823 8 washer 4
11 GB290-HK2012 ball bearing 4
12 06122-02004 ring,dust 4
13 01593-31008 M10*1.25 nut 4
14 04050-12018 pin,cotter 4
15 04250-41056 joint bearing 2
16 01582-11008 M10X1.25 nut 2
17 04248-31020 screw 1
18 01508-41006 M10X1.25 nut 2
19 04250-61056 joint bearing 2
20 16Y-86C-03000 seat 1
21 16Y-86C-00001 shaft 1
22 16Y-86C-00002 shaft 1
23 04010-00519 key 3
24 01602-21236 12 washer 4
25 01010-51230 M12X30 bolt 4
26 07021-01090 90° M10*1 oil cup 2
27 16Y-86C-04000 rocker 1
28 04248-31010 screw 1
29 16Y-86C-10000 rocker 1
30 01010-51020 M10X20 bolt 2
31 01602-21030 10 washer 2
32 16Y-86C-05000 lock lever 1
L3 TR2AMAR R B FR 2 ) 421



SHANTUI SHER

(1/2)
RIPPER CONTROL LINKAGE (1/2)

Fig. 16Y-87C-001 V1.0

422 LW TR AR 2R



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-86C-11000 handle 1
2 195-43-44220 nut 1
3 195-61-45140 guard 1
4 195-61-45130 seat 1
5 01220-40512 M5*12 bolt 4
6 01601-20513 5 washer 4
7 01580-10806 M8 nut 6
8 01643-30823 8 washer 8
9 16Y-87C-01000 button 1
10 16Y-87C-05000 rocker 1
11 01010-50816 M8X16 bolt 3
12 16Y-87C-06000 bracket 1
13 195-61-45440 bearing 2
14 16Y-87C-04000 bracket 1
15 04050-12016 pin,cotter 5
16 04205-10822 pin shaft 3
17 04210-20844 plate 1
18 16Y-87C-09000 rocker 1
19 01640-20816 8 washer 1
20 04210-20832 plate 1
21 04244-40816 leverass y 1
22 16Y-87C-07000 lock block 1
23 16Y-87C-00002 shaft 1
24 195-61-45290 spring 1
25 01010-80830 M8X30 bolt 1
26 16Y-87C-02000 rocker 1
27 04010-00519 key 1
28 16Y-86C-00006 bushing 1
29 07020-00613 M6 oil cup 1
L3 TR2AMAR R B FR 2 ) 423



SHANTUI SHER

(2/2)
RIPPER CONTROL LINKAGE (2/2)

Fig. 16Y-87C-002 V1.0

424 L3 TR ERAE



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 04250-41056 joint bearing 2
2 01593-31008 M10*1.25 nut 4
3 04050-12018 pin,cotter 4
4 01582-11008 M10*1.25 nut 2
5 04252-01061 joint bearing 1
6 06122-02004 ring,dust 2
7 GB290-HK2012 ball bearing 2
8 16Y-87C-03000 rocker 1
9 04248-31016 screw 1
10 07021-01090 90° M10*1 oil cup 2
11 01508-41006 M10*1.25 nut 2
12 16Y-87C-00001 pad 1
13 16Y-87C-08000 seat 1
14 01010-51225 M12X25 bolt 2
15 01643-31232 12 washer 2
16 04250-71056 joint bearing 2
17 01593-31210 M12*1.5 nut 1
18 04050-13020 pin,cotter 1
L3 TR2AMAR R B FR 2 ) 425



SHANTUI EHEH

426 LW TR AR 2R



BrEH SHANTUI

ELECTRICAL SYSTEM

LWLt TRV B ERAE 427



SHANTUI EHEH

( )
CAB ELECTRIC SYSTEM

Fig. 16Y-08E-001 V1.0

SSSSSSS

—ne o,
QIDxexexe;

@) @\ ‘[006%300@@@01 J

428 LW TR AR 2R



THEH SHANTUI
NO. PART NO. PART NAME Q'TY| MODEL

1 16Y-08E-02000 wiper 1

2 D2430-01000 lamp 1

3 16Y-08E-05000 cab wiring harness 1

4 D2820-00000 radio 1

5 16Y-08E-03000 wiper 1

6 D2830-42500 fan 1

7 01016-31016 M10*16 bolt 1

8 01643-31032 10 washer 1

9 08034-20414 clamp 22

10 185-56-21700 TX1033A18 speaker 2

11 16Y-08E-04000 switch 1

12 16Y-08E-08000 warning lights ass'y 1

13 | 01252-70620 M6X20 bolt 4

14 | 01643-30623 6 washer 4

15 | 01640-20816 8 washer 4

16 | 01010-50820 M8X20 bolt 4

W TREAMAR D B BR 2 7

429



SHANTUI EHEH

( )
CAB ELECTRIC SYSTEM

Fig. 16Y-08E-A01 V1.0

SSSSSSS

—ne o,
QIDxexexe;

@) @\ ‘[006%300@@@01 J

430 LW TR AR 2R



= SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-08E-02000 wiper 1

2 D2430-01000 lamp 1

3 16Y-08E-05000 cab wiring harness 1

4 D2820-00000 radio 1

5 16Y-08E-03000 wiper 1

6 D2830-42500 fan 1

7 01016-31016 M10*16 bolt 1

8 01643-31032 10 washer 1

9 08034-20414 clamp 22

10 185-56-21700 TX1033A18 speaker 2

11 16Y-08E-04000 switch 1

12 16Y-08E-08000 warning lights ass'y 1

13 01252-70620 M6X20 bolt 4

14 01643-30623 6 washer 4

15 01640-20816 8 washer 4

16 01010-50820 M8X20 bolt 4

17 16Y-08E-07000 part wiring 1

18 08037-11025 ring tube 1

L3 TR2AMAR R B FR 2 ) 431



SHANTUI SHER

FRONT HOOD ELECTRICAL SYSTEM
Fig. 16Y-07C-005 V1.0

432 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01010-51016 M10X16 bolt 6
2 01643-31032 10 washer 6
3 D2401-07000 lamp 2
4 10Y-07B-09000 () lamp cover(R.H.) 1
5 10Y-07B-06000 () lamp cover(L.H.) 1
6 D2711-10500 horn 1
7 01643-30823 8 washer 2
8 01010-50814 M8X14 bolt 1
9 01010-51220 M12X20 bolt 4
10 01643-31232 12 washer 4
11 01640-20508 5 washer 4
12 16Y-07C-06000 wiring harness 1

LWLt TRV B ERAE 433



ZHEM

SHANTUI

EGINE ELECTRICAL SYSTEM

Fig. 16Y-07C-004 V1.0

LW TR AR 2R

434



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 D2320-15000 oil temperature sensor

2 08035-11510 clip 2

3 08034-20519 clamp 11

4 16Y-07C-09000 ground line

5 16Y-07C-05000 wiring harness

6 08035-11010 clip 5

7 01643-31032 10 washer 17
8 01580-00806 M8 nut 2

9 D2300-01000 sensor,oil pressure 1
10 114-07-11000 ground wire 1
11 D2160-00800 indicator 1
12 23Y-07E-00003 nipple 1
13 16Y-07C-00005 ( ) washer 1
14 16Y-07C-00004 ( ) washer 1
15 16Y-07C-00003 nipple 1

LWLt TRV B ERAE 435



ZHEM

SHANTUI

EGINE ELECTRICAL SYSTEM

Fig. 16Y-07CA-004 V1.0

=T

NP \%

LW TR AR 2R

436



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 D2320-15000 oil temperature sensor 1

2 08035-12010 clip 3

3 08034-20519 clamp 7

4 16Y-07C-09000 ground line 1

5 16Y-07CA-03000 wiring harness 1

6 08035-11510 clip 3

7 01643-30823 8 washer 2

8 02010-70513 nut 2

9 D2300-01000 sensor,oil pressure 1

10 08035-11010 clip 1

11 D2160-00800 indicator 1

12 23Y-07E-00003 nipple 1

13 16Y-07C-00004 ( ) washer 1

14 16Y-07C-00003 nipple 1

15 16Y-07C-00005 ( ) washer 1

16 01010-51016 M10*16 nut 1

17 01643-31032 10 washer 1

18 16Y-07CA-06000 plate 1

19 16Y-07A-00010 sleeve 1

L3 TR2AMAR R B FR 2 ) 437



SHANTUI SHER

INSTRUMENT BOX
Fig. 16Y-07C-003 V1.0

e NES

Instrument

N

\ /j‘

438 LW TR AR 2R



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-18000 box body 1
2 01220-40620 M6X20 bolt 4
3 01640-20610 6 washer 4
4 08035-02510 clip 3
5 D2500-00000 start switch 1
6 D2530-01500 switch 3
7 01010-50825 M8X25 bolt 8
8 01643-30823 8 washer 8
9 23Y-91B-01000 meter platform 1
10 16Y-07C-14000 1) wiring harness 1
11 01010-51016 M10X16 bolt 3
12 01643-31032 10 washer 3
13 16Y-07C-13000 (2) wiring harness 1
¥ TRV ERAR 439



SHANTUI SHER

INSTRUMENT BOX
Fig. 16Y-07D-003 V1.0

/ /\ BEE
Instrument
===l

440 L3 TR ERAE



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-18000 box body 1
2 01220-40620 M6X20 bolt 4
3 01640-20610 6 washer 4
4 08035-11010 clip 2
5 D2500-00000 start switch 1
6 D2530-01500 switch 3
7 01010-50825 M8X25 bolt 8
8 01643-30823 8 washer 12
9 23Y-91B-01000 meter platform 1
10 16Y-07D-14000 1) wiring harness 1
11 01010-51016 M10X16 bolt 3
12 01643-31032 10 washer 3
13 08035-02510 clip 3
14 16Y-07D-13000 (2) wiring harness 1
15 D2510-00200 button switch 3
16 D2660-02020 relay 1
17 01220-40412 M4X12 bolt 1
18 01642-20405 4 washer 1
19 08035-12010 clip 1
20 08035-11510 clip 1
21 D2261-01000 intelligent unit 1
22 D2261-01010 intelligent unit 1
23 01220-70310 M3X10 bolt 8
24 01641-20305 3 washer 8
25 01010-50820 M8X20 bolt 4
26 D2234-00200 GPS intelligent controller 1
27 171-07A-20000 cover 1
28 171-07A-21000 plate 1
29 08037-01008 ring tube 1
30 01252-30614 M6X14 bolt 4
31 01641-20608 6 washer 4
L3 TR2AMAR R B FR 2 ) 441



SHANTUI SHER

INSTRUMENT
Fig. D2210-00010 V1.0

442 L3 TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 D2140-03220 voltmeter 1
2 D2102-01000 gauge,oil pressure 1
3 D2112-12020 water temperature gauge 1
4 D2122-15010 oil temperature gauge 1
5 D2170-00010 chronometer 1
6 D2210-00010-01 face mold 1
7 D2210-00000-02 cover 1
8 01214-50416 M4*16 bolt 4
9 D2210-00000-01 plate 1

LWLt TRV B ERAE 443



SHANTUI SHER

INSTRUMENT
Fig. D2210-00090 V1.0

«B

444 L3 TR ERAE



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 D2140-03220 voltmeter 1
2 D2102-00700 gauge,oil pressure 1
3 D2112-12020 water temperature gauge 1
4 D2122-15010 oil temperature gauge 1
5 D2170-00010 chronometer 1
6 D2460-00050 intelligent unit 1
7 D2210-00000-02 cover 1
8 01220-40312 M3*12 bolt 4
9 D2210-00090-01 plate 1
10 D2210-00090-02 face mold 1
11 01214-50416 M4*16 bolt 4
L TAEHMAR (R H PR 7] 445



SHANTUI SHER

FLOOR PLATE ELECTRICAL SYSTEM

Fig. 16Y-07C-001 V1.0

446 L3 TR ERAE



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-07000 cable 1
)
2 08038-00035 cover 2
3 D2602-25000 switch 1
5 01010-51016 M10X16 bolt 2
6 01640-20610 6 washer 2
7 01580-10605 M6 nut 2
9 16Y-07D-00002 switch seat 1
10 01580-00806 M8 nut 2
11 16Y-07C-01000 ( ) cable 1
12 17S-07H-05000 bracket 1
13 171-07-11200 bracket 1
14 D2401-07000 lamp 1
15 01643-30823 8 washer 2
16 01010-50825 M8X25 bolt 2
17 114-07-11000 ground wire 1
18 08035-11010 clip 7
19 D2730-11200 backing up alarm bell 1
20 01601-20410 4 washer 2
21 08035-02010 clip 4
22 D2320-15000 oil temperature sensor 2
23 01580-10403 M4 nut 2
24 01010-51025 M10X25 bolt 2
25 16Y-07C-23001 plate 1
26 D2580-00800 switch 1
27 16Y-07-01000 bracket 1
28 01220-40430 M4X30 bolt 2
29 D2590-00820 stroke switch 1
30 16Y-07-02000 plate 1
31 16Y-07C-00005 ( ) washer 2
34 16Y-07C-00004 ( ) washer 2
35 16Y-07C-00003 nipple 2
36 16Y-07C-04000 wiring harness 1
L3 TR2AMAR R B FR 2 ) 447



ZHEM

SHANTUI

FLOOR PLATE ELECTRICAL SYSTEM

Fig. 16Y-07D-001 V1.0

LW TR AR 2R

448



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-07C-07000 cable 1
)
2 08038-00035 cover 2
3 D2602-25000 switch 1
5 01640-20610 6 washer 2
6 01580-10605 M6 nut 2
7 16Y-07D-00002 switch seat 1
9 01010-51016 M10X16 bolt 14
10 16Y-07C-01000 ( ) cable 1
11 17S-07H-05000 bracket 1
12 171-07-11200 bracket 1
13 D2401-07000 lamp 1
14 01580-00806 M8 nut 2
15 01643-30823 8 washer 2
16 01010-50825 M8X25 bolt 2
17 01640-20508 5 washer 4
18 01210-50512 M5X12 bolt 2
19 D2331-51000 oil level sensor 1
20 114-07-11000 ground wire 1
21 08035-11010 clip 7
22 D2730-11200 backing up alarm bell 1
23 08035-02010 clip 4
24 D2320-15000 oil temperature sensor 2
25 01580-10403 M4 nut 2
26 01010-51025 M10X25 bolt 2
27 16Y-07C-23001 plate 1
28 D2580-00800 switch 1
29 16Y-07-01000 bracket 1
30 01220-40430 M4X30 bolt 2
31 D2590-00820 stroke switch 1
34 16Y-07-02000 plate 1
35 01601-20410 4 washer 2
36 16Y-07C-04000 wiring harness 1

LWLt TRV B ERAE 449



SHANTUI EHEH

ACCUMULATOR
Fig. 16Y-07C-002 V1.0

450 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 D1011-10500 battery 2

2 10Y-07B-00001 rubber plate 1

3 23Y-07R-02000 screw 4

4 01643-31032 10 washer 4

5 01580-11008 M10 nut 8

6 121-07-16000 plate 2

7 01602-21030 10 washer 4

8 02205-10609 nut 4

9 08038-00035 cover 6

10 01643-30823 8 washer 2

1 01010-50825 M8X25 bolt 2

12 D2601-15000 battery relay 1

13 D2773-01500 fuse 3

14 D2773-02000 fuse 1

15 D2773-03000 fuse 2

16 D2773-01000 fuse 2

17 D2660-02000 relay 1

18 01640-20508 5 washer 2

19 01220-40512 M5X12 bolt 2

20 01220-40412 M4X12 bolt 1

21 01640-20408 4 washer 1

22 D2510-00600 switch,horn 1

WL TENHRNBIRAF 451



SHANTUI EHEH

452 LW TR AR 2R



BrEH SHANTUI

CAB LABEL AIR CONDITIONER SYSTEM

LWLt TRV B ERAE 453



SHANTUI SHER

OPERATOR'S SEAT ASSEMBLY

Fig. 16Y-53C-001 V1.0

454 L3 TR ERAE



SHHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 23Y-53B-10000 Seat 1
2 16Y-53C-20000 Bracket 1
3 01010-51225 M12*25 Bolt 4
4 01643-31232 12 Washer 4
5 01010-50825 M8+*25 Bolt 4
6 01643-30823 8 Washer 4
WL TENHRNBIRAF 455



ZHEM

SHANTUI

CAB MAIN PARTS

Fig. 16Y-56C-001 V1.0

LW TR AR 2R

456



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-01000 frame 1
2 16Y-56C-00012 seal strip 1
3 16Y-56C-00006 seal strip 1
4 16Y-56C-00011 sponge 1
5 16Y-56C-00009 sponge 1
6 16Y-56C-00010 sponge 1
7 16Y-56C-00008 sponge 1
8 16Y-56C-00005 sponge 1
9 16Y-56C-00007 sponge 1

10 23Y-57-00050 washer 1
11 01210-50425 M4X25 bolt 18
12 16Y-56C-04000 hinge 6
13 01643-31032 10 washer 44
14 01010-51030 M10X30 bolt 36
15 01010-51460 M14X60 bolt 12
16 01643-31445 14 washer 14
17 16Y-56C-00003 cover 10
18 16Y-56C-01091 seat 1
19 09415-00706 cover 1
20 01010-51435 M14X35 bolt 2
21 16Y-56C-07000 seal strip 2
22 16Y-56C-00014 seat plate 1
23 16Y-56C-09000 gib,glass 1
24 16Y-56C-00013 glass 1
25 16Y-56C-00002 glass 1
26 16Y-56C-15000 gib,glass 1
27 01220-40612 M6X12 bolt 2
28 01640-20608 6 washer 2
29 16Y-56C-00004 plate 1
30 16Y-56C-16000 top 1

LWLt TRV B ERAE 457



ZHEM

SHANTUI

CAB MAIN PARTS

Fig. 16Y-56D-001 V1.0

LW TR AR 2R

458



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-56C-01000 frame 1
2 16Y-56C-00012 seal strip 1
3 16Y-56C-00006 seal strip 1
4 16Y-56C-00011 sponge 1
5 16Y-56C-00009 sponge 1
6 16Y-56C-00010 sponge 1
7 16Y-56C-00008 sponge 1
8 16Y-56C-00005 sponge 1
9 16Y-56C-00007 sponge 1

10 23Y-57-00050 washer 1
11 01210-50425 M4X25 bolt 18
12 16Y-56C-04000 hinge 6
13 01643-31032 10 washer 44
14 01010-51030 M10X30 bolt 36
15 01010-51460 M14X60 bolt 12
16 01643-31445 14 washer 14
17 16Y-56C-00003 cover 10
18 16Y-56C-08000 cushion 4
19 01580-11008 M10 nut 8
20 01010-51435 M14X35 bolt 2
21 16Y-56C-07000 seal strip 2
22 16Y-56C-00014 seat plate 1
23 16Y-56C-09000 gib,glass 1
24 16Y-56C-00013 glass 1
25 16Y-56C-00002 glass 1
26 16Y-56C-15000 gib,glass 1
27 01220-40612 M6X12 bolt 2
28 01640-20610 6 washer 2
29 16Y-56C-00004 plate 1
30 16Y-56C-16000 top 1
31 09415-00706 cover 3

LWLt TRV B ERAE 459



SHANTUI SHER

CAB MAIN PARTS

Fig. 16Y-56E-001 V1.0

460 LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56C-06000 window(R.H.) 1

2 16Y-56C-17000 gib,glass 2

3 16Y-56C-05000 window(L.H.) 1

4 16Y-56C-02000 door(L.H.) 1

5 16Y-56C-03000 door(R.H.) 1

6 16Y-56C-00001 glass 2

7 16Y-56C-18000 gib,glass 2

8 23Y-56B-12000 lock ass y 1

9 01640-20610 6 washer 4

10 01220-40612 M6X12 bolt 4

11 23Y-56B-00017 cover 1

12 23Y-56B-00016 cover 1

13 01010-51220 M12X20 bolt 4

14 01643-31232 12 washer 4

15 16Y-56D-03000 lock(L.H.) 1

16 16Y-56D-04000 lock(R.H.) 1

17 16Y-56C-00015 strip 2

L TAEHMAR (R H PR 7] 461



SHANTUI SHER

CAB MAIN PARTS

Fig. 16Y-56E-A01 V1.0

=z

<

\v
@p
E \ @
@

A _@

—

EE ®
@; B i¥E

Detail B

462 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56E-13000 frame 1

2 16Y-56E-00004 seal strip 2

3 16Y-56E-00005 seal strip 1

4 16Y-56E-00012 sponge 1

5 16Y-56E-00013 sponge 1

6 16Y-56E-00014 sponge 1

7 16Y-56E-00015 sponge 1

8 16Y-56E-00016 sponge 1

9 16Y-56E-00018 nut 6

10 16Y-56E-08000 hinge 4

11 01010-51225 M12X25 bolt 24

12 01643-31232 12 washer 24

13 01010-51435 M14X35 bolt 2

14 01643-31445 14 washer 14

15 16Y-56E-00002 glass,front 1

16 16Y-56E-09000 gib,glass 1

17 16Y-56E-00010 () seal strip 1

18 16Y-56E-10000 gib,glass 1

19 16Y-56E-00011 () seal strip 1

21 01010-51470 M14X70 bolt 8

22 01580-01008 M10 nut 8

23 16Y-56E-16000 block 4

24 16Y-56E-00007 seal strip 1

L3 TR2AMAR R B FR 2 ) 463



SHANTUI

464

DOOR WINDOW LOCK

Fig. 16Y-56C-002 V1.0

%

%

%

THrEHR

C i¥H
Detail C

LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56C-06000 window(R.H.) 1

2 16Y-56C-17000 gib,glass 2

3 16Y-56C-05000 window(L.H.) 1

4 16Y-56C-02000 door(L.H.) 1

5 16Y-56C-03000 door(R.H.) 1

6 16Y-56C-00001 glass 1

7 16Y-56C-18000 gib,glass 2

8 23Y-56B-12000 lock ass y 2

9 01640-20610 6 washer 4

10 01220-40612 M6X12 bolt 4

11 23Y-56B-00017 cover 1

12 23Y-56B-00016 cover 1

13 01643-31232 12 washer 4

14 01010-51220 M12X20 bolt 1

15 16Y-56C-19000 armrest(L.H.) 1

16 16Y-56C-20000 armrest(R.H.) 1

17 01580-11008 M10 nut 4

18 01010-51020 M10X20 bolt 8

19 01643-31032 10 washer 8

20 23Y-56B-13000 lock(L.H.) 1

21 23Y-56B-14000 lock(R.H.) 1

22 16Y-56C-00015 strip 2

L3 TR2AMAR R B FR 2 ) 465



SHANTUI

466

THrEHR

DOOR WINDOW LOCK

Fig. 16Y-56D-002 V1.0

N

%

C i¥E
Detail C

LW TR AR 2R



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56C-06000 window(R.H.) 1

2 16Y-56C-17000 gib,glass 2

3 16Y-56C-05000 window(L.H.) 1

4 16Y-56C-02000 door(L.H.) 1

5 16Y-56C-03000 door(R.H.) 1

6 16Y-56C-00001 glass 2

7 16Y-56C-18000 gib,glass 2

8 23Y-56B-12000 lock ass y 1

9 01640-20610 6 washer 4

10 01220-40612 M6X12 bolt 4

11 23Y-56B-00017 cover 1

12 23Y-56B-00016 cover 1

13 01010-51220 M12X20 bolt 4

14 01643-31232 12 washer 4

15 16Y-56D-03000 lock(L.H.) 1

16 16Y-56D-04000 lock(R.H.) 1

17 16Y-56C-00015 strip 2

L TAEHMAR (R H PR 7] 467



SHANTUI EHEH

DOOR WINDOW LOCK

Fig. 16Y-56E-002 V1.0

C i¥H
Detail C

468 LW TR AR 2R



=0 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56E-06000 window(R.H.) 1

2 16Y-56E-07000 gib,glass 2

3 16Y-56E-03000 door(R.H.) 1

4 16Y-56E-02000 door(L.H.) 1

6 16Y-56E-00003 () glass door(L.H.) 1

7 16Y-56E-04000 gib,glass 2

8 23Y-56B-12000 lock ass vy 1

9 01643-30823 8 washer 8

10 01010-50820 M8X20 bolt 8

11 16Y-56E-00017 cover 1

12 23Y-56B-00016 cover 1

13 16Y-56E-23000 () lock bracket 1

14 16Y-56E-24000 () lock bracket 1

15 01580-01008 M10 nut 1

16 01643-31232 12 washer 4

17 01010-51235 M12X35 bolt 4

18 16Y-56E-00001 strip 2

19 146-56-15000 () lock(L.H.) 1

20 146-56-16000 () lock(R.H.) 1

21 23Y-56B-00017 cover 1

22 01220-40612 M6X12 bolt 16

23 01641-20608 6( washer 24

24 16Y-56E-00006 () glass door(R.H.)

25 01220-40630 M6X30 bolt

26 01580-00806 M8 nut

L3 TR2AMAR R B FR 2 ) 469



THrEHR

SHANTUI
DOOR WINDOW LOCK
Fig. 16Y-56E-A02 V1.0
/
7 ) W

(16
—e =0
|

470 L3 TR ERAE



2 SHANTUI

NO. PART NO. PART NAME QTY MODEL

1 16Y-56E-05000 window(L.H.) 1

2 16Y-56E-07000 gib,glass 2

3 16Y-56E-06000 window(R.H.) 1

4 16Y-56E-14000 door(L.H.) 1

5 16Y-56E-15000 door(R.H.) 1

6 16Y-56E-00003 () glass door(L.H.) 1

7 16Y-56E-00004 seal strip 1

8 23Y-56B-12000 lock ass y 1

9 01220-40612 M6X12 bolt 8

10 01640-20610 6 washer 8

11 23Y-56B-00016 cover 1

12 23Y-56B-00017 cover 1

13 16Y-56E-00024 shim 1

14 16Y-56E-00025 shim 1

15 16Y-56C-11200 () lock(L.H.) 2

16 16Y-56C-12200 () lock(R.H.) 4

17 01643-30823 8 washer 4

18 01220-40825 M8X25 bolt 4

19 01220-40620 M6X20 bolt 4

20 16Y-56E-04000 gib,glass 1

21 16Y-56E-00001 strip 2

L3 TR2AMAR R B FR 2 ) 471



SHANTUI L

CAB ATTACHMENT

Fig. 16Y-56C-003 V1.0

Detail A Detail B

C ¥HE

Detail C ?

472 L3 TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01214-50412 M4X12 bolt 2
2 23Y-56B-00019 hook 1
3 01220-40612 M6X12 bolt 8
4 01640-20610 6 washer 8
5 16Y-56C-13000 plate,front 1
6 16Y-56C-14000 mirror 1
7 01010-50816 M8X16 bolt 2
8 01643-30823 8 washer 2
9 16Y-51C-19000 seat,teacup 1

10 01220-40408 M4X8 bolt 2
11 23Y-56B-17000 abat vent 1

LWLt TRV B ERAE 473



SHANTUI SHER

CAB ATTACHMENT

Fig. 16Y-56E-003 V1.0

A FE

A ¥HE Detail A

B i¥E& SRESES
Detail B Detail B

bt
N

474 L3 TR ERAE



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 01214-50420 M4X20 bolt 4
2 16Y-56E-00019 nut 4
3 16Y-56E-00009 hook 2
4 146-56-09000 mirror 1
5 01010-51025 M10X25 bolt 2
6 01643-31032 10 washer 2
7 01220-40630 M6X30 bolt 7
8 01641-20608 6( washer 7
9 146-56-10000 shield 1

10 146-56-00005 handle 1
11 16Y-56E-00020 nut 4

LWLt TRV B ERAE 475



SHANTUI SHER

FRAME,ROPS AND MOUNTING

Fig. 16Y-59D-001 V1.0

%,
]
. 26) Detail B
5 A EE

@9
P i

476 L3 TR ERAE



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-59D-01000 Frame,rops 1
2 16Y-59D-02000 () Bracket(L.H.) 1
3 16Y-59D-03000 () Bracket(R.H.) 1
4 23Y-57-17000 Bracket (Rear) 2
5 16Y-59D-00003 Plate 1
6 23Y-57-00045 Block 2
7 23Y-57-00038 Sleeve,bolt 4
8 23Y-57-00041 Bracket 4
9 23Y-57-00037 Cushion 8
10 16Y-59D-04000 Bracket 2
11 23Y-57-00042 Block 2
12 23Y-57-00046 Bolt 4
13 16Y-59D-00001 Support (L.H.) 1
14 16Y-59D-00002 Support (R.H.) 1
15 01010-82470 M24*70 Bolt 8
16 01643-32460 24 Washer 22
17 01602-22472 24 Washer 16
18 01010-82045 M20*45 Bolt 8
19 01643-32060 20 Washer 16
20 01010-81655 M16*55 Bolt
21 01643-31645 16 Washer 6
22 01010-82465 M24*65 Bolt 14
23 01580-12722 M27 Nut 4
24 01643-32780 27 Washer 4
25 01010-82480 M24*80 Bolt 8
26 01010-82055 M20*55 Bolt 8
27 09420-01903 Arm rest 2
28 01010-81230 M12*30 Bolt 4
29 01643-31232 12 Washer 4

W TREAMAR D B BR 2 7

477



TEM

SHANTUI

CAB INTERIOR

F@.1E¥—91E—001 V1.0

5
1 3 50 90 22 U

I‘~
u 4y ;::
" .‘-iliﬁl:li M/ / ‘ |18
H JJ 15 | " ] 1\‘1"‘ ‘I'lll\

U){ 'II' 16
E"Wiﬁ’

ﬂ il

i [ ol
| { =
i B ’
| 1}
gl 8

Wi TR ERA R

478



=0 SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-91E-00001 top interior 1
2 16Y-91E-00002 middle stand column(L.H.) 1
3 16Y-91E-00003 middle stand column(R.H.) 1
4 16Y-91E-00004 post(L.H.) 1
5 16Y-91E-00005 post(R.H.) 1
6 16Y-91E-00008 board(Rear) 1
7 16Y-91E-00006 board(L.H.) 1
8 16Y-91E-00007 board(R.H.) 1
9 146-91-00017 seat,teacup 1
10 146-91-00018 ashtray 1
11 146-91-00020 plastic plug 20
12 146-91-00019 plastic plug 20
13 01236-40512 M5X12 bolt 20
14 16Y-91E-00014 cover 5
15 16Y-91E-00011 T aluminum alloy 2
16 01224-40512 M5X12 bolt 4
17 121-91-00016 threaded fastener 8
18 01023-30516 M5*16 bolt 8
19 16Y-91E-00010 front cover 1
20 121-91-00009 plastic plug 2
21 01640-20610 6 washer 10
22 01023-30616 M6*16 bolt 10
23 16Y-91E-00009 back cover 1
24 146-91-00016 horn cover 2
25 146-91-00015 radio box 1
26 16Y-91E-00013 radio cover plate 1
27 16Y-91E-00012 the rocker switch cover 1
L3 TR2AMAR R B FR 2 ) 479



SHANTUI FHEH

MARKS AND PLATES

Fig. 16Y-90C-001 V1.0

BRIiEsk

Revolve View B

-\Ei\ I
Cra
BN
} ‘ V1
=T oo
Gicsrts | N AR
: — E|
L, = s S T
} DD
. Fﬁﬁ% . Al D EfmhedE Glalhe%%
ev,cE _l_ej\fv/@ View A View D Revolve View E Revolve View G

&L —

e N =
& 6 bd N =
20

480 LW TR AR 2R



T EMH SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 label plate 1
2 09667-10880 label plate 1
3 09817-00880 label plate 1
4 09963-00100 label plate 1
5 09664-01000 label plate 1
6 09808-01000 label plate 1
7 09961-00100 label plate 1
8 09669-00003 label plate 1
9 09965-00100 label plate 1
10 16Y-90C-00001 label plate 2
11 10Y-90B-00002 label plate 2
12 09802-01000 label plate 1
13 09670-00003 label plate 1
14 09670-00001 label plate 1
15 16Y-90C-00002 label plate 1
16 09671-35468 label plate 1
17 09658-00100 label plate 1
18 09967-00100 label plate 1
19 09679-02002 label plate 1
20 09685-00002 label plate 1
21 09685-00001 label plate 1
22 09690-10630 label plate 1
23 185-90-00003 warning label plate 2
24 09806-10880 label plate 2
25 09960-01001 label plate 4
26 09960-02001 label plate 4
27 09657-00100 safety plate 2
28 09669-00001 label plate 1
29 09966-00100 label plate 1
30 04418-03060 rivet 4
31 09669-00002 label plate 1
32 09656-90080 label plate 1
33 09690-10560 label plate 1
34 09970-01000 label plate 1
35 09680-00006 label plate 1
36 09680-00007 label plate 1
37 09680-00008 label plate 1
38 09680-00004 label plate 1
39 09680-00003 label plate 1
40 09680-00001 label plate 1
41 04419-03060 rivet 4
L3 TR2AMAR R B FR 2 ) 481



SHANTUI EHEH

MARKS AND PLATES
Fig. 16L-90-001 V1.0
BlaliEdE

Revolve View B

E/;r/@z_A 9 —@+
O] 8 BF—=E o
| l\\ /g w
O @6 o 8
B @ ® @ @
| DN

i " g u

[:: I ] T @A{‘@’/

WE 4 %h ] ‘ Dl }

TNHP ’ | E| !

INE= T° S

I | 1
;% ® o 6
Flayiest Al Dl EfHsE Gl HEsE

Revoli Vlﬂv F View A View D Revolve View E Revolve View G
. g o
. —
© S o) RK% ]

i
AN Wi

482 LW TR AR 2R



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 Label plate 1 SD16L
2 09667-10880 Label plate 1
3 09817-00880 Label plate 1
4 09664-01000 Label plate 1
5 09808-01000 Label plate 1
6 09961-00100 Label plate 1
7 09960-02001 Label plate 4
8 16L-90-00001 Label plate 2
9 09965-00100 Label plate 1
10 09669-00003 Label plate 1
11 09960-01001 Label plate 4
12 09963-00100 Label plate 1
13 09657-00100 Safety plate 2
14 09806-10880 Label plate 2
15 09669-00001 Label plate 1
16 09966-00100 Label plate 1
17 04418-03060 Rivet 4
18 09656-90080 Label plate 1
19 09669-00002 Label plate 1
20 10Y-90B-00002 Label plate 2
21 09802-01000 Label plate 1
22 09670-00003 Label plate 1
22 09670-00001 ) Label plate 1
23 09671-35468 Label plate 1
24 16Y-90C-00002 Label plate 1
25 09967-00100 Label plate 1
26 09658-00100 Label plate 1
27 09679-02002 Label plate 1
28 09690-10560 Label plate 1
29 09690-10630 Label plate 1
30 09685-00001 Label plate 1
31 09685-00002 Label plate 1
32 185-90-00003 Label plate 2
33 09680-00006 Label plate 1
34 09680-00007 Label plate 1
35 09680-00008 Label plate 1
36 09680-00004 Label plate 1
37 09680-00003 Label plate 1
38 09680-00001 Label plate 1
39 04419-03060 Rivet 4
L TAEHMAR (R H PR 7] 483



SHANTUI L

MARKS AND PLATES
Fig. 16Y-90E-001 V1.0
BlaliEdE

Revolve View B

RO, ot
= ; o Er—,
| 'N—W\ /g Q
O 6o o S
B ® OB
| \%ﬁ/f P

i " g u

[:: I ] T @A{‘@’/

WE 4 %h ] ‘ Dl }

TNHP ’ | E| !

INE= T° S

I | 1
;% ®® 6
Flayiest Al Dl EfHsE Gl HEsE

Revoli Vlﬂv F View A View D Revolve View E Revolve View G
. g o
. —
© S o) RK% ]

i
AN Wi

484 L3 TR ERAE



T SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 09962-00100 Label plate 1 SD16E
2 09667-10880 Label plate 1
3 09817-00880 Label plate 1
4 09664-01000 Label plate 1
5 09808-01000 Label plate 1
6 09961-00100 Label plate 1
7 09960-02001 Label plate 4
8 16Y-90E-00001 Label plate 2
9 09965-00100 Label plate 1
10 09669-00003 Label plate 1
11 09960-01001 Label plate 4
12 09963-00100 Label plate 1
13 09657-00100 Safety plate 2
14 09806-10880 Label plate 2
15 09669-00001 Label plate 1
16 09966-00100 Label plate 1
17 04418-03060 Rivet 4
18 09656-90080 Label plate 1
19 09669-00002 Label plate 1
20 10Y-90B-00002 Label plate 2
21 09802-01000 Label plate 1
22 09670-00003 Label plate 1
22 09670-00001 ) Label plate 1
23 09671-35468 Label plate 1
24 16Y-90C-00002 Label plate 1
25 09967-00100 Label plate 1
26 09658-00100 Label plate 1
27 09679-02002 Label plate 1
28 09690-10560 Label plate 1
29 09690-10630 Label plate 1
30 09685-00001 Label plate 1
31 09685-00002 Label plate 1
32 185-90-00003 Label plate 2
33 09680-00006 Label plate 1
34 09680-00007 Label plate 1
35 09680-00008 Label plate 1
36 09680-00004 Label plate 1
37 09680-00003 Label plate 1
L3 TR2AMAR R B FR 2 ) 485



SHANTUI EHEH

MARKS AND PLATES
Fig. 16Y-90E-001 V1.0
BlaliEdE

Revolve View B

E/;r/@z_A 9 —@+
O] 8 BF—=E o
| l\\ /g w
O @6 o 8
B @ ® @ @
| DN

i " g u

[:: I ] T @A{‘@’/

WE 4 %h ] ‘ Dl }

TNHP ’ | E| !

INE= T° S

I | 1
;% ®® 6
Flayiest Al Dl EfHsE Gl HEsE

Revoli Vlﬂv F View A View D Revolve View E Revolve View G
. g o
. —
© S o) RK% ]

i
AN Wi

486 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
38 09680-00001 Label plate 1 SD16E
39 04419-03060 Rivet 4

LWLt TRV B ERAE 487



SHANTUI EHEH

WORM WIND SYSTEM

Fig. 16Y-58R-001 V1.0

A EE
Detail A

488 LW TR AR 2R



BrEH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 07325-10400 nipple 2
2 07700-40455 valve 2
3 23Y-58D-00004 nipple 2
4 16Y-58C-05000 ( ¢ 16) hose 1
5 16Y-58C-06000 ( @ 16) hose 1
6 16Y-58B-00001 nipple 1
7 16Y-58A-00001 nipple 1
8 07281-00259 clamp 4
9 23Y-58R-01000 warm wind core body 1
10 23Y-58R-02000 blower fan 1
11 01220-40412 M4X12 bolt 12
12 01580-10403 M4 nut 12
13 01640-20408 4 washer 12
14 01010-50616 M6X16 bolt 8
15 01643-30623 6 washer 8
16 23Y-58R-03000 control panel 1
17 23Y-58D-00005 blower fan plate 1
18 08034-20536 clamp 4

LWLt TRV B ERAE 489



SHANTUI SHER

( WD10 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58C-001 V1.0 ——\

490 Wi TR AR AR



T EM SHANTUI
NO. PART NO. PART NAME QTY MODEL
1 16Y-58C-09000 () bracket(L.H.) 1
2 16Y-58C-11000 () bracket(R.H.) 1
3 16Y-58C-03000 - hose 1
4 16Y-58C-01000 condenser 1
5 16Y-58B-00001 nipple 1
6 07325-10400 nipple 2
7 07700-40455 valve 2
8 23Y-58D-00004 nipple 2
9 07281-00259 clamp 4
10 16Y-58C-06000 ( ¢ 16) hose 1
11 16Y-58C-05000 ( ¢ 16) hose 1
12 08034-20536 clamp 8
13 16Y-58C-08000 ( - ) hose 1
14 23Y-58D-13000 evaporator 1
15 23Y-58D-14000 blower fan 1
16 01210-50412 M4X12 bolt 12
17 01580-10403 M4 nut 12
18 01640-20408 4 washer 12
19 23Y-58D-15000 control panel 1
20 01010-50625 M6X25 bolt 10
21 01643-30623 6 washer 12
22 16Y-58C-00004 plate
23 01580-10806 M8 nut 4
24 01643-31232 12 washer 11
25 01010-50850 M8X50 bolt 4
26 01643-30823 8 washer 8
27 01010-51016 M10X16 bolt 2
28 01643-31032 10 washer 8
29 16Y-58C-02000 band 1
30 07094-30315 clip 1
31 23Y-58D-00006 bracket 1
32 23Y-58D-09000 tin 1
33 01580-10605 M6 nut 2
34 16Y-58C-07000 ( - ) hose 1
35 16Y-58C-04000 - hose 1
36 01010-51230 M12X30 bolt 9
37 16Y-58C-10000 bracket 1
38 16Y-58-13000 bracket 1
39 01580-11210 M12 nut 2
L TAEHMAR (R H PR 7] 491



SHANTUI SHER

( WD10 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58C-001 V1.0 ——\

492 Wi TR AR AR



FHEH SHANTUI
NO. PART NO. PART NAME QTY MODEL
40 lever 1
41 M10X55 M10X55 bolt 1
42 M10 M10 nut 5
43 M10X140 M10X140 bolt 2
44 compressor 1
493

W TREAMAR D B BR 2 7



SHANTUI TeE S

( Sci1 )
AIR CONDITIONER SYSTEM
(WITH WD10 ENGINE)

Fig. 16Y-58CA-001 V1.0

é&@f? @ B VIEW J/gk@
: ] -

I
T P I
o (- Detail A

@/ @/ é j‘;ﬁ 220,
@{j/. s,

o | |

494 L3 TR ERAE




T EMH SHANTUI

NO. PART NO. PART NAME QTY MODEL
1 16Y-58C-09000 () bracket(L.H.) 1
2 16Y-58C-01000 bracket(R.H.) 1
3 16Y-58C-11000 () hose 1
4 16Y-58CA-02000 condenser 1
5 16Y-58C-03000 nipple 1
6 16Y-58CA-01000 nipple 2
7 23Y-58D-03000 valve 2
16Y-58R-00007 nipple 2
16Y-58C-04000 ( @ 16) clamp 4
10 16Y-58C-05000 hose 1
11 23Y-58D-00004 ( ¢ 16) hose 1
12 16Y-58C-06000 ( - ) clamp 8
13 16Y-58C-07000 hose 1
14 23Y-58D-09000 evaporator 1
15 23Y-58D-00006 ( - ) blower fan 1
16 16Y-58C-08000 bolt 12
17 23Y-58D-13000 nut 12
18 23Y-58D-14000 washer 12
19 23Y-58D-15000 control panel 1
20 16Y-58C-00004 M8X50 bolt 10
21 01010-50850 8 washer 12

22 01643-30823 M8 plate
23 01580-10806 M12X30 nut 4
24 01010-51230 12 washer 11
25 01643-31232 bolt 4
26 07325-10400 washer 8
27 07281-00259 bolt 2
28 07700-40455 M6X25 washer 8
29 01010-50625 6 band 1
30 01643-30623 M6 clip 1
31 01580-10605 M10X20 bracket 1
32 01010-51020 10 tin 1
33 01643-31032 M4*6 nut 2
34 01370-20406 M4X12 hose 1
35 01220-40412 M4 hose 1
36 01580-10403 4 bolt 9
37 01640-20408 bracket 1
38 08034-20536 bracket 1
nut 2
L TAEHMAR (R H PR 7] 495



SHANTUI EHEH

496 LW TR AR 2R



BrEH SHANTUI

SERVICE KIT

LWLt TRV B ERAE 497



SHANTUI

16Y-11-00000P010
TORQUE CONVERTER REPAIR PACKAGE

ZHEM

NO. PART NO. PART NAME QTY REMARKS
1 154-13-42710 seal ring 1
2 07000-65140 ¢} O-ring 1
3 16Y-11-00006 o O-ring 1
4 07011-10080 Oil seal 1
5 07000-62135 o O-ring 1
6 16Y-11-00026 seal ring 1

16Y-15-00000P010
TRANSMISSION REPAIR PACKAGE

NO. PART NO. PART NAME QTY REMARKS
1 16Y-15-00027 seal ring 4
2 16Y-15-00025 seal ring 4
3 16Y-15-00044 seal ring 1
4 16Y-15-00080 seal ring 1
5 07012-10095 Oil seal 1
6 07012-20090 Oil seal 1
7 07000-05160 o O-ring 2
8 07000-05445 o O-ring 1
9 07002-03634 ¢} O-ring 1
10 07000-62090 0 O-ring 1
1 07000-03045 o O-ring 1
12 07000-02075 0 O-ring 1
13 07000-05280 0 O-ring 1
14 07000-62018 (0] O-ring 8
15 07000-02145 o O-ring 1
16 16Y-15-00012 ¢} O-ring 1

498 Wi TR A B R A F



FHEMR SHANTUI
16Y-40-11000P010
RECOIL CYLINDER REPAIR PACKAGE
NO. PART NO. PART NAME QTY REMARKS
1 07000-15068 o O-ring 1
2 16Y-40-11003 Y Y-ring 1
3 16Y-40-11500 Oil seal 1
4 07000-05230 o O-ring 1
5 07155-00720 support ring 2
16Y-62-50000P010
BLADE LIFT CYLINDER REPAIR PACKAGE
NO. PART NO. PART NAME QTY REMARKS
1 07145-00055 dust ring 2
2 16Y-62-50200 step seal 1
3 07146-02106 guard ring 1
4 07016-00658 dust ring 1
5 07000-13038 O O-ring 1
6 07000-13040 o] O-ring 2
7 16Y-62-50700 Glyd ring 2
8 16Y-62-50009 support ring 2
9 07000-13035 0] O-ring 2
10 07000-12105 0] O-ring 1
11 16Y-62-50001 dust ring 1
12 16Y-62-50008 KY KY-ring 1
16Y-63-13000P010
TILT OIL CYLINDER REPAIR PACKAGE
NO. PART NO. PART NAME Q'TY REMARKS
1 16Y-63-13005 dust ring 1
2 16Y-63-13008 support ring 2
3 16Y-63-13006 KY KY-ring 1
4 16Y-63-13600 seal ring 2
5 16Y-63-13400 step seal 1
6 16Y-63-13500 Glyd ring 1
7 07000-05150 0] O-ring 1
8 07000-12055 0] O-ring 1
L3 TR2AMAR R B FR 2 ) 499



SHANTUI

16Y-84-60000P010
RIPPER OIL CYLINDER REPAIR PACKAGE

ZHEM

NO. PART NO. PART NAME QTY  REMARKS
1 16Y-63-13008 support ring 2
2 07000-15150 (0] O-ring 1
3 16Y-84-62400 step seal 1
4 16Y-84-62006 KY KY-ring 1
5 16Y-84-62007 seal ring 1
6 16Y-63-13500 Glyd ring 1
7 07000-12055 (0] O-ring 1
8 07145-00075 seal ring 4
9 07146-05152 guard ring 1
500 Wit TERNEBR R HRA T



S SHANTUI
CABLE PACKAGE

ENGINE

VEPEL PART NO. WIRING HARNESS NAME Q'TY WORNING HARNEES NO.

16Y-08E-05000
16Y-08E-07000
16Y-07C-06000

cab wiring harness
part wiring

lamp wiring harness

I T = T = T T = =

16Y-07D-00000P010
( GPS)

16Y-07DA-07000
16Y-07DA-04000
16Y-07DA-05000

floor wiring harness
meter box wiring harness

meter box wiring harness

WD10 16Y-07C-05000 engine wiring harness
16Y-07C-04000 floor wiring harness
16Y-07D-13000 () meter box wiring harness
16Y-07D-14000 () meter box wiring harness
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1
16Y-07C-06000 lamp wiring harness 1
WD10 | 16Y-07C-05000 engine wiring harness 1 16Y-07C-00000P010
16Y-07C-04000 floor wiring harness 1
16Y-07C-13000 (2) meter box wiring harness 1
16Y-07C-14000 (1) meter box wiring harness 1
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1
16Y-07C-06000 lamp wiring harness 1
scil 16Y-07C-05000 engine wiring harness 1 16Y-07CA-00000P010
16Y-07C-04000 floor wiring harness 1
16Y-07C-13000 2) meter box wiring harness 1
16Y-07C-14000 1) meter box wiring harness 1
16Y-08E-05000 cab wiring harness 1
16Y-08E-07000 part wiring 1 16Y-07DA-00000P010
16Y-07C-06000 lamp wiring harness 1 ( GPS)
SC11 16Y-07CA-03000 engine wiring harness 1
1
1
1

W TREAMAR D B BR 2 7

501



SHANTUI
i TRZHLIRAR 4 A R4

SHANTUI CONSTRUCTION MACHINERY CO.,LTD

ik LI ZR & T T 327 EiE 585 (Ll HEE FRE Al F)
£ E%—R & #4:400-6663666

Hi4R: 272073

Pk :www.shantui.com

201442033 V1.0




